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How To Use This Parts Catalog 
• Similar Assemblies: If two assemblies 
contain a majority of identical parts, they are 
broken down on the same list. Common parts 
are shown by one index number. Parts 
peculiar to one or the other of the assemblies 
are listed separately and identified by 
descri ption. 

• AR: (As Required) in the Units column 
indicates that the units per assembly are not 
the same for all machines. 

• NP: (Non-Procurable) in the Units column 
indicates that the part is non-procurable and 
the individual parts or that the next higher 
assembly should be ordered. 

• NR: (Not Recommended) in the Units column 
indicates that the part is procurable but not 
recommended for field replacement, and tt1at 
the next higher assembly should be ordered. 

Assembly n: Cover Assembly 
Asm- Part 
Index Number Units Description 

----

n- 2512667 1 Cover Asm, Rear, Red 
- 2512668 1 Cover Asm, Rear, Yellow 
- 2512669 1 Cover Asm, Rear, Blue 
- 2512670 1 Cover Asm, Rear, Gray 
- 2513714 1 Cover, Asm, Rear, White 

• R: (Restricted) in the Units column indicates 
that the part has a restricted availability. 

• Indenture: The indenture is marked by a 
series of 90ts located before the parts 
description. The indenture indicates the 
relationship of a part to the next higher 
assembly. For example: 

Indenture Relationship of Parts 

(No dot) Main assembly 
(One dot) • Detail part of a main assembly 
(One dot) • Assembly within main assembly 
(Two dots) • • Detail part of a one dot assembly 
(Two dots) • • Assembly within one dot assembly 
(Three dots)· • • Detail part of a two dots assembly 

---------

For Next Higher Assembly, See Assembly 1 - 2 
-1 5373637 1 • Seal, Top 
-2 5356429 2 • Clip, Retaining 
-3 2513013 3 • Li ner, Cover 
-4 5373727 1 • Seal, Left Side 
-5 5356429 3 • Clip, Retaining 
-6 513668 2 • Catch, Cover 
-7 81693 4 • Screw, Mach, Bind Hd 6 - 32,0.375 Long 
-8 1847630 R • Finger Stock Asm 
-9 1847602 NR • • Channel, Finger Stock 
-10 1847604 NR • • Finger Stock, 2.00 Long 
-11 5373639 AR • Seal, Bottom 
-12 5356429 2 • Clip, Retaining 
-13 NP • Cover, Rear, Without Paint 

iii 
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AC Box Assembly ........................................................ 60 
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Asm­
Index r--------

1-
-1 
-1 
-1 
-1 
-1 
-1 

-2 
-3 
-4 
-5 
-6 
-7 
-8 
-9 
-10 
-11 
-12 
-13 
-14 
-15 
-16 
-17 
-17 
-18 
-19 
-20 
-21 
-22 
-23 
-24 
-25 
-26 
-27 
-27 
-28 
-29 
-30 
-31 
-32 
-33 
-34 
-35 
-36 
-37 
-38 

--39 
-40 
-40 
-41 
-42 
-43 
-44 
-45 
-46 

-47 
-47 
-48 
-48 
-49 
-SO 

-SOA 

-SOB 

-51 

Part 
~~I!!~~! ___ Units __ Descriptio~__ _ _._hh ______________________ _ 

NP Drive Unit Cover Assembly 
4529429 2· Operator Panel Assembly, Drive Unit-English 
4529430 2· Operator Panel Assembly, Drive Unit-French 
4529431 2· Operator Panel Assembly, Drive Unit-German 
4529432 2· Operator Panel Assembly, Drive Unit-Spanish 
4529433 2· Operator Panel Assembly, Drive Unit-Italian 
4529434 2· Operator Panel Assembly, Drive Unit-Brazilian 

6857800 
68S0711 
1622417 
4451610 
6390572 
8673983 
4128914 
8673888 
8673887 
4451776 
68S0655 
4529257 
8673969 
2549561 
1622304 
6460084 
8532884 
68S0799 
1621066 
6315645 

198982 
6857798 
1621844 
4451705 
1621811 
1622346 
68S0787 
4780634 
4529277 
1673724 
1622304 
5759582 
1621811 
1622346 
8673945 
1673722 
1622304 
8673943 
4529279 
1621170 
4451670 
4799073 
2549561 
4529417 
4451762 
8673944 
8673941 

8674060 
8674059 
8674062 
8674061 
6846576 
13F4797 

13F4824 

6315647 

1621171 

1 
2 
8 
1 
1 
2 
2 
1 
1 
1 
1 
2 
1 
3 
2 
4 
4 
2 
4 
1 
3 
2 
4 
2 
5 
5 
1 
1 

23 
23 
23 
3 
4 
4 
1 
1 
1 
1 
1 
4 
1 
1 
4 
1 
1 
1 
1 

NP 

1 
1 
1 
1 
2 
1 

For Detail Breakdown, See "Assembly 5: Operator Panel Assembly, 
Drive Unit" on page 20 

• Cover Asm, Top 
• • Housing Asm 
• • Nut, Metric Hex Lock M4 
• • Cover Asm 
• • • Cover 
• • • Foam 
• • • Receptacle 
• • • Foam 
• • • Foam 
• • • Seal 
• • • Seal 
• Panel, Base 
• Air Partition Asm, Top 
• Screw, Metric Thd Form-Hex Hd M3 10MM Long 
• Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
• Core, Ferrite 
• Ferrite 
• Retainer 
• Screw, Metric-Slot Cheese Hd M4 X 30 mm Long 
• Cover Asm, Rear 
• Bumper, Stop 
• Latch, Door 
• Screw, Metric-Thd Form Slot Pan Hd M3 X 6 mm Long 
• Strap 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
• Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
• Sub Cover, Rear-60 Hz 
• Sub Cover, Rear-50 Hz 
• Bracket, Cover 
• Screw, Metric-Cap Hex Hd M4 X 10MM Long 
• Washer, Metric Frat 4.3 10 X 9 00 X .8 Thiel< 
• Jumper Gnd 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
• Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
• Sub Cover, Up~er Right 
• Screw, Metric-Cap Hex Hd M4 X 6MM Long 
• Washer, Metric Flat 4.3 10 X 9 00 X .8 Thiel< 
• Sub Cover, Lower Right 
• Bracket, Connector 
• Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
• Cable, 60 Hz & SO Hz-Japan 
• Cable, 50 Hz-WTC 
• Screw, Metric Thd Form-Hex Hd M3 10MM Long 
• Cover, Front 
• Sub Cover, Front 
• Sub Cover, Lower Left 
• Sub Cover, Upper Left 
• Final Assembly Drive Unit 

For Detail Breakdown, See "Assembly 3: Final Asm, Drive Unit" on 
page 6 

• Logo, Model B22 
• Logo, Model B 11 
• Logo, Model B22 
• Logo, Model B 11 
• Tie, Wrap 
• Final Asm,Loader Mechanical Asm 

For Detail Breakdown, See "Assembly 30: Final Asm, Loader 
Mechanical Asm" on page 94 

• Deck Loader Asm 
For Detail Breakdown, See "Assembly 31: DeCK Loader Asm" on 
page 98 

1 • Cover Asm, Kit 
Used Without Automatic Cartridge Loader Feature 

4 • Screw, Metric-Slot Pan Hd M3 X 8 mm Long 

Catalog Section 3 
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Asm- Part 
Index Number Units Description' 

------------.----.- - ._---------------------

2- NP Drive Unit Cover Assembly 
-1 8576674 t • Cover, Upper Left 
-2 1621811 6 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-3 4529429 2 • Operator Panel Assembly, Drive Unit-English 
-3 4529430 2 • Operator Panel Assembly, Drive Unit-French 
-3 4529431 2 • Operator Panel Assembly, Drive Unit-German 
-3 4529432 2 • Operator Panel Assembly, Drive Uhit-Spanish 
-3 4529433 2 • Operator Panel' Assembly, Drive Unit-Itatian 
-3 4529434 2 • Operator Panel Assembly, Drive Unit-Brazilian 

For Detail Breakdown, See: "Assembly 5: Operator Panel Assembly, 
Drive Unit" on page 20 

-4 8577039 1 • Cover, Top 
For Detail Breakdown, See "Assembly 6: Top Cover Assembly, Drive 
Unit" on page 22 

-5 8674062 1 • Label, Model B22 
-5 8674061 1 • Label, Model B 11 
-6 8674060 1 • Label, Model B22 
-6 8674059 f • Label, Model 811 
-7 8577030 1 • Cover Assembly, Rear 
-8 2744617 1 • • Latch 
-9 1621190 2 • • Screw, Metric-Stot Pan Hd M4 X 8 mm long 
-10 1622318 2 · . Lockwasher, Metric-Spring 4.1 10 X 7.5 00 
-11 1622304 2 • • Washer, Metric Flat 4.3 10 X 900 X .8 Thick 
-12 6272566 1 • • Insert 
-13 6460461 1 • • Ring, Retaining 
-14 4451705 1 • Jumper, Gnd 
-15 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-16 1622346 1 • Lockwasher, Metric-Ext Tooth 4.310 X 800 
-17 8576713 4 • Hinge, Cover 
-18 1621818 4 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-19 4479725 4 • Pin, Hinge 
-20 1621382 4 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-21 4451705 1 • Jumper, Gnd 
-22 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-23 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
-24 8577031 1 • Cover, Front 
-25 6857798 1 • • Latch Kit, Front 
-26 2549561 2 • • Screw, Metric Thd Form-Hex Hd M3 10MM Long 
-27 8576696 1 • Cover, Inner Front 
-28 1621811 3 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-29 2549561 2 • Screw, Metric Thd Form-Hex Hd M3 10MM Long 
-30 8576676 1 • Cover, Lower Left 
-31 1621811 4 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-32 NP • Final Assembly, Drive Unit 

For Detail Breakdown, See "Assembly 4: Final Asm, Drive Unit" on 
page 14 

-33 1621551 1 • Screw, Metric-Cap Hex Hd M8 X 50 mm Long 
-34 4457473 1 • Lockwasher 

I 

Catalog Section 5 
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Asm- Part 
Index Number Units 

--------- --~--.-----

3- NP 

-1 4128934 2 

-2 13F4797 1 

-2A 13F4824 1 

-2B 6315647 1 

-3 1621171 4 
-5 1621190 4 
-6 4479864 2 
-7 1621297 20 
-8 68S0738 2 
-9 4479887 2 
-10 1621818 4 
-11 1621172 8 
-11A 6177117 8 
-12 4479870 1 
-13 1621811 4 
-14 4451774 2 
-15 1621818 4 
-16 4529256 1 
-17 1621813 2 
-18 8673880 1 
-19 4479872 1 
-20 1621534 3 
-20A 6315641 AR 
-20A 6315642 AR 
-21 68S0637 1 
-21 6315652 1 
-22 1621818 4 
-23 6857830 1 
-23 6390539 1 
-24 1621844 2 
-25 6857798 2 
-26 2549561 4 
-26A 1622303 4 
-26B 1622344 4 
-27 4451673 1 
-28 4451672 1 
-29 1621811 4 
-30 1622346 4 
-31 4451713 2 
-32 1621818 4 
-33 4479725 2 
-34 1743549 1 
-35 4798945 1 
-35 13F4244 1 
-35 82X5453 1 
-36 1621821 2 
-37 4479876 2 
-37A 6272620 AR 
-38 1621310 4 
-39 1621295 16 
-40 6390531 1 
-41 1621823 3 
-42 4451670 1 
-43 4451722 1 
-44 1621818 2 
-45 4451724 1 
-46 1621818 2 
-47 8673970 1 
-48 1621811 2 
-49 523951 2 
-SO 1621297 2 
-60 4451517 1 
-60 6315658 1 

\ 

... De!criptio~ __ ._ . ____ . ______ .. _._ .. _ ....... _ .. ___ . _____ . _______ ... ___ 
Final Asm, Drive Unit (Sheet 1 of3) 

For Next Higher Assembly See 1 - 46 on page 3 
• Cradle Assembly 

For Detail Breakdown, See "Assembly 7: Cradle Assembly" on page 24 

• Final Asm,Loader Mechanical Asm 
For Detail Breakdown, See "Assembly 30: Final Asm, Loader 
Mechanical Asm" on page 94 

• Deck Loader Asm 
For Detail Breakdown, See "Assembly 31: Deck Loader Asm" on 
page 98 

• Cover Asm Kit 
Used Without Automatic Cartridge Loader Feature 

• Screw, Metric-Slot Pan Hd M3 X 8 mm Long 
• Screw, Metric-Slot Pan Hd M4 X 8 mm Long · Slide, Left and Right Side 
• Screw, Metric-Slot Flat Hd M3.5 X 10 mm Long · CableAsm 
• Bracke~TOp. Cover Latch 
• Screw, etric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
• Screw, Metric-Slot Pan Hd M3 X 10 mm Long 
• CliC, Retainer 
• Ca e Plate 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
• Support 
• Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long · Spacer 
• Screw, Metric-Jhd Form Hex Wshr Hd M4 X 16 mm Long · Foam Block 
• Rail, Drive Mountin~-Ri~ht · Screw, Metric-Cap oc d M6 X 12 mm Long 
• Shim 
• Shim 
• Deflector Heat Asm-60 Hz 
• Deflector Heat Asm-SO Hz 
• Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
• Switch, Thermal-60 Hz 
• Switch, Thermal-SO Hz 
• Screw, Metric-Thd Form Slot Pan Hd M3 X 6 mm Long 
• Latch, Door 
• Screw, Metric Thd Form-Hex Hd M3 10MM Long 
• Washer, Metric Flat 3.710 X 800 X.5 Thick 
• Lockwasher, Metric-Ext Tooth 3.2 10 X 600 
• Cable 
• Cable 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
• Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
• Hinge, Cover- Front 
• Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm long 
• Pin, HiWe 
• Label, arning 
• Power Supply, T. U.- 60Hz Old S~le 
• Power Supply, T. U.- 60Hz New Style 
• Power SupCly, T.U.- 50Hz · Screw, Me ric-Thd Form Hex Wshr Hd M6 X 10 mm Long · Block, Drive Latch 
• Shim 
• Screw, Metric-Slot Flat Hd M4 X 12 mm Long · Screw, Metric-Slot Flat Hd M3.5 X 6 mm Long 
• Rail, Drive Mountin~-Left 
• Screw, Metric-Thd arm Hex Wshr Hd M6 X 16 mm Long 
• Cable 
• Receiver, Top Cover-Right 
• Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
• Receiver, Top Cover-Left · Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
• Partition Asm, Vertical . 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
• CI amp, Cable 
• Screw, Metric-Slot Flat Hd M3.5 X 10 mm Long 
• Frame - 60Hz 
• Frame - 50Hz 
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Asm- Part 
Index Number Units Description 

-------------------
3- NP Final Asm, Drive Unit (Sheet 2 of 4) 

For Next Higher Assembly See 1 - 46 on page 3 
-61 2549896 2 • Raceway 
-62 813519 12 • Cable Restraints 
-63 82X4212 1 • Fan, Panel, Filter Asm-50 Hz 
-63 6272579 1 • Fan, Panel, Filter Asm-50 Hz-Field use only 
-64 2335696 1 • • Guard - Field use only 
-64 4479239 1 • • Guard 
-65 1621145 3 • • Screw, Metric-Slot Pan Hd M3.5 X 60 mm Lg 
-66 1622303 3 • • Washer, Metric Flat 3.7 10 X 800 X.5 Thick 
-67 5252794 1 • • Fan - Field use onl y 
-67 2546929 1 • • Fan 
-68 532393 1 • • Clamp, Adjustable Cable 
-69 1621811 1 • • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-70 6390546 1 · . CableAsm 
-71 82X4211 1 • • Ring, Fan 
-72 8673989 1 · . Panel 
-73 4451686 1 • • Cable Asm - Field use only 
-74 1621831 4 • • Screw, Metric-Thd Form Slot Pan Hd M3.5 X 8 mm Long 
-75 6315650 1 · . Inner Bracket 
-76 1621230 4 • • Screw, Metric-Slot Pan Hd M6 X 12 mm Long 
-77 6315651 1 · . Fi Iter/Regul~tor Asm, 50 Hz 
-78 4479809 1 · . • Regulator 
-79 4780581 1 • • • Filter 
-80 6315661 3 • • • Clip 
-81 1622401 4 · . • Nut, Metric Hex M3 Double Chamfer 
-82 1621173 3 · . • Screw, Metric-Slot Pan Hd M3 X 12 mm Long 
-83 8674042 1 · . • Guard 
-84 5172793 1 • Jumper 
-85 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-86 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
-87 1621230 2 • Screw, Metric-Slot Pan Hd M6 X 12 mm Long 
-88 82X5458 1 • Jumper, Ground 
-89 236849 1 • Screw, Mach-Bind Hd 10-32 X .250 Long 
-90 1622335 1 • Lockwasher, Metric-Int Tooth 5.3 10 X 1000 
-91 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-92 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
-93 4529406 1 • Filter/Regulator Asm, 60 Hz 
-94 4479809 1 • • Regulator 
-95 4780581 1 • • Filter 
-96 6850748 1 • Bracket, Filter/Regulator-60 Hz 
-97 1621230 2 • Screw, Metric-Slot Pan Hd M6 X 12 mm Long 
-98 1621823 2 • Screw, Metric-Thd Form Hex Wshr Hd M6 X 16 mm Long 
-99 327921 1 • CI amp-60 Hz 
-100 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-101 1687628 4 • Clamp, Hose-60 Hz 
-102 1687628 2 • Clamp, Hose 
-103 6390527 AR • Plug 
-104 6857785 1 • C abl e Asm-50 Hz 
-104A 6315614 1 • Shield, RFI 
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.Asm­
Index 

Part 
Number Units Description 

----------- ------------------------- --------------------------------------------------- -------
3- NP 

- -105 6850784 1 
-106 853288 2 
-107 5715054 AR 
-108 1622403 2 
-109 4479878 1 
-110 1621171 2 
-111 2130285 2 
-112 6857798 1 
-113 2549561 4 
-114 532393 1 
-115 1621811 1 
-116 1743549 1 
-117 6178954 1 
-117 82X4198 1 

-118 1621230 2 
-119 1622320 1 
-120 1622348 1 
-121 6390579 1 
-121 4780633 1 
-123 13F3082 1 
-123 6315656 1 
-124 4451713 2 
-125 1621818 4 
-126 4479725 2 
-127 6850682 2 
-128 6850683 2 
-129 1621551 1 
-130 2590010 3 
-131 813519 6 
-132 7389544 1 
-133 1621846 2 
-134 1622344 1 
-135 1622303 2 
-136 8674110 1 
-136 4780631 1 
-137 1580875 1 
-138 1621175 4 

Final Asm, Drive Unit (Sheet 3 of 4) 
For Next Higher Assembly See 1 - 46 on page 3 

• Bracket 
• Ferrite 
• Tape 
• Nut, Metric Hex M4 Double Chamfer 
• Guide, Cable 
• Screw, Metric-Slot Pan Hd M3 X 8 mm Long 
• Washer, Flat .156 10 X .880 00 X .047 Thick 
• Latch, Door 
• Screw, Metric Thd Form-Hex Hd M3 10MM Long 
• Clamp, Adjustable Cable 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
• Label, Warning 
• Compressor Assembly, 50 Hz 
• Compressor Assembly, 60 Hz 

For Detail Breakdown, See "Assembly 15: Compressor Assembly" on 
page 52 

• Screw, Metric-Slot Pan Hd M6 X 12 mm Long 
• Lockwasher, Metric-Spring 6.1 10 X 11.800 
• Lockwasher, Metric-Ext Tooth 6.4 10 X 11 00 
• Hose, Compressor/Filter-60 Hz 
• Hose, Pump to Filter-50 Hz 
• Hose Asm, Vacuum-60 Hz 
• Hose Asm, Vacuum-50 Hz 
• Hinge, Rear Cover 
• Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
• Pin, Hinge 
• Caster 
• Caster 
• Screw, Metric-Cap Hex Hd M8 X 50 mm Long 
• Trough, FI at Cable 8.0 Long 
• Cable Restraints 
• Magnetic Catch 
• Screw, Metric-Thd Form Slot Pan Hd M3 X 10 mm Long 
• Lockwasher, Metric-Ext Tooth 3.2 10 X 600 
• Washer, Metric Flat 3.710 X 800 X.5 Thick 
• Foam Pad, DU Bottom-60Hz 
• Foam Pad, DU Bottom-50Hz 
• Fan 
• Screw, Metric-Slot Pan Hd M3 X 20 mm Long 
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Asm- Part 
Index Number Units Description 

- --------_._---------_. 
3- NP Final Asm, Drive Unit (Sheet 4 of 4) 

For Next Higher Assembly See 1 - 46 on page 3 
-139 4529475 1 .p anel Asm, Switch-60 Hz 
-139 4451665 • • Panel Asm, Switch-50 Hz 
-140 4529474 1 • • Panel 
-141 8492798 1 • • Circuit Breaker-60Hz 
-141 6460099 1 • • Circuit Breaker-50Hz 
-142 10170 4 • • Screw, Mach-Bind Hd 6-32 X .250 Long 
-143 1621190 2 • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-144 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-145 4451902 1 • Cover, Switch 
-146 4449844 1 • Cover, Terminal Board 
-147 1621817 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 30 mm Long 
-148 2101337 1 • Terminal Board, 5 Obi Screw Terminals 
-148 315956 1 • Terminal Board, (8 Pos)-50 Hz WTC 
-149 1621813 4 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 16 mm Long 
-159 4451670 1 • CableAsm 
-151 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-152 1622346 2 • Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
-153 21.01357 1 • Markerstrip, 5 Pas Nos. 1 Thru 5 
-153 315957 1 • Markerstrip, 8 Pas Nos. 1 Thru 8-50 Hz WTC 
-154 4451669 1 • Cable Asm-60 Hz & 50 Hz Japan 
-154 4451672 1 • Cable Asm-50 Hz WTC 
-155 2102367 1 • 'Clamp, Dia .700-.780 10 .200 Oia Mtg Hole 
-155 804109 1 • Clamp, Cable - 60 Hz & 50 Hz Japan 
-156 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-157 4780547 ,1 • Connector, Maple Block 
-158 • 1621172 4 • Screw, Metric-Slot Pan Hd M3 X 10 mm Long 
-159 6390616 ,2 • 'Panel, Connector - CU/DU 

: -160 1621190 2 • Screw, Metric-Slot Pan Hd M4 X 8 mm long 
-161 4780.582 ~ • "Retainer, Cable-Maple Block/SO Hz 
-.162 ! .8498864 - 11 • Cable, Retainer 
-163 ; (639f)5ft) 4 • Hose Asm, Vacuum and Pressure 
-1M : 1159519 2 • lite, Cable 

! -1tB5 ' -4S2129f 21 .. :P:l~, Hose 
-1. I t6B1628: '8 •. 0Iamp 
-til : 1:3F3011 : 1 ·HImae,ASl'll, ;.pressure-60 Hz 

t81' ,S31'5f!51 } j I ,. !fbe ,Asm, 1'ressure-50 Hz =1.1 4&1851 2 • PtaMil Asm, tDrive Address 
-189 ' 412B113 11 i 

• • Panel, AtkIri!SS- English 
-189 44511510 1 .... IP.ant!iI, Adct.Iress- F.riench 
-189 4451511 1 .. • Panel, A6IIr-ess- German 
-189 4451512 I .... Panel, Alildre&'S- Spanish 
-1. 445IS.3 1 • .. Panel, Alicllre&s- ItaJian 
-189 4451514 1 • • '-anaI, AMeaa Brazilian 
-110 47801 •• 1 • • .hi tch AsseniIDJ-y 
-171 452B282 1 • • SWitch 
-172 4529281 1 • • SWitch 
-173 4451513 - 1 • • SWitch 
-174 1621813 4 • Saew~ Metric-lbd FGm Hex Wshr Hd M4 X 16 mm Long 
-175 4529449 2 • Cover_ Rear 
-176 1767881 2 • Fuse, F1/F2 
-177 512137 2 • Fuse, 5.0 Amp, long Time Lag 
-178 303549 2 • Fuse, Cartridge Slow Blow 1.0 Amp 250V 
-179 338165 2 • Fuse, Ctg 3 AG 3 Amp 
-180 433557 2 • Fuse, F9/F10 
-181 111255 2 • Fuse, F111F12 
-182 615683 1 • Fuse, F13 
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Asm- Part 
Index Number Units Description 

-. -----
- Final-Assembly,- Drive Unit (Sheet 1 of 3) ----4- NP 

For Next Higher Assembly, See 2 - 32 on page 5 
-1 13F4797 1 • Final Asm,Loader Mechanical Asm 

For Detail Breakdown, See "Assembly 30: Final Asm, Loader 
Mechanical Asm" on page 94 

-lA 13F4824 1 • Deck Loader Asm 
For Detail Breakdown, See "Assembly 31: Deck Loader Asm" on 

6315647 
page 98 ' 

-lB 1 • Cover Kit Asm 

-2 1621171 4 
Used Without Automatic Cartridge Loader Feature 

• Screw, Metric-Slot Pan Hd M3 X 8 mm Long 
-3 8576700 2 • Cradle Asm 

For Detail Breakdown, See "Assembly 8: Cradle Assembly" on page 26 

-4 4451724 1 • Receiver, Top Cover (Lem 
-5 1621818 2 • Screw, Metric-Thd Form ex Wshr Hd M5 X 10 mm Long 
-5A 6178672 1 • Bracket Asm, Acoustic PI ate 
-5B 1621171 2 • Screw, Metric-Slot Pan Hd M3 X 8 mm Lon~ 
-sc 1622303 2 • Washer Metric Flat 3,7 10 X 800 X .5 Thic 
-50 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-6 4451722 1 • Receiver, Top Cover (Right) 
-7 1621818 2 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-8 6460010 4 • Shield, Drive Unit 
-9 2549561 4 • Screw, Metric Thd Form-Hex Hd M3 10MM Long 
-9A 1622303 4 • Washer, Metric Flat 3.7 10 X 800 X.5 Thick 
-10 4479887 2 • Bracket, Top Cover Latch 
-11 1621818 4 • Screw, Metric:Thd Form Hex Wshr Hd M5 X 10 mm Long 
-12 6272576 1 • Bracket Asm, Cable Support, 60 Hz 
-12A 8576715 1 • Resistor, Box Asm 
-13 1621818 2 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-14 6178997 2 • Support, Side Cover 
-15 1621818 4 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-16 8576668 2 • Blower Manifold 
-17 1673723 4 • Screw, Metric-Cap Hex Hd M4 X 8MM Lon~ 
-18 1621812 8 • Screw, Metric-Thd Form Hex Wshr Hd M4 8 mm Long 
-19 6460011 1 • Rail, Drive Mountin~ (Ri~ht~ 
-20 1621534 3 • Screw, Metric-Cap oc d 6 X 12 mm Long 
-21 6315641 AR • Shim 
-22 6315642 AR • Shim 
-24 6390362 1 • Plenum Asm, Cable 
-25 8576675 1 • Panel Asm, Front Cable 

For Detail Breakdown, See "Assembly 40: Front Cable Panel 
Assembl~" on page 124 

-26 1621811 4 • Screw, Metric- hd Form Hex Wshr Hd M4 X 10 mm Long 
-27 6460004 1 • Striker, Side Cover 
-28 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-29 6178689 1 • Compressor Asm, 50/60 Hz 
-29 82X4197 1 • Compressor Asm, 60 Hz 

For Detail Breakdown, See "Assembly 16: Compressor Final I 

Assembl~" on page 54 
I 

-30 1621823 2 • Screw, Metric- hd Form Hex Wshr Hd M6 X 16 mm Long 
-31 8576659 1 • Control Box Asm-English 
-31 6460021 1 • Control Box Asm-French/French Canadian 
-31 6460025 1 • Control Box Asm-German 
-31 6460022 1 • Control Box Asm-Spanish 
-31 6460016 1 • Control Box Asm-Itali an 
-31 6177940 1 • Control Box Asm-Brazilian 

For Detail Breakdown, See "Assembly 18: Control Box Assembly" on 
p~e 58 

-32 1621811 2 • ScrewS etric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-33 4479876 2 • Latch lock 
-33A 6272620 AR • Shim 
-34 1621310 4 • Screw, Metric-Slot Flat Hd M4 X 12 mm Long 
-35 4780581 1 • Filter 
-35A 4479809 1 • Regulator . 
-36 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-37 4449820 2 • Slide, Left and Right 
-37A 1621297 2 • Screw, Metric-Slot Flat Hd M3.5 X 10 mm Long 
-38 1621297 16 • Screw, Metric-Slot Flat Hd M3.5 X 10 mm Long 
-39 6390531 1 • Rail, Drive Mountin~ (LefU 
-40 1621823 3 • Screw, Metric-Thd orm ex Wshr Hd M6 X 16 mm Long 
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Asm- Part 
Index Number Units Description 

--1----- --
4- NP Final Assembly, Drive Unit (Sheet 2 of 3) 

For Next Higher Assembly, See 2 - 32 on page 5 
-41 6460071 2 • Retainer Asm, Upper Cable 
-42 1621191 2 • Screw, Metric-Slot Pan Hd M4 X 10 mm long 
-43 6177971 2 • Screw 
-44 6177972 4 • CI amp, Bellows 
-45 8577034 2 • Bellows, Blower 
-46 8576714 1 • Catch 
-47 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm long 
-48 6460069 1 • Shroud Asm, Blower 
-49 1621811 4 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-so 6390354 1 • Blower Asm- 60 Hz 
-so 6390355 1 • Blower Asm- 50 Hz 

For Detail Breakdown, See "Assembly 17: Blower Assembly" on 
page 56 

-51 1621820 3 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 16 mm Long 
-52 1621812 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 8 mm Long 
-53 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
-54 6460068 1 • Guard Asm, Blower 
-55 2549561 2 • Screw, Metric Thd Form-Hex Hd M3 10MM Long 
-56 8576678 1 • AC Box Asm- 60 Hz and SO Hz Japan 
-56 8577037 1 • AC Box Asm- 50 Hz WTC 

For Oetail·areakdown, See "Assembly 19: AC Box Assembly" on 
page 60 

-57 1611811 4 • Screw 
-58 1622346 2 • lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
-59 8576689 1 • Support Rod, Plenum 
-60 1621190 1 • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-61 NP • Frame/Power Asm 
-61A 4798945 1 • Power Supply, T. U., 60 Hz Old Style 
-61A 13F4244 1 • Power Supply, T. U., 60 Hz New Style 
-61A 82X5453 1 • Power Supply, T. u., 50 Hz and SO Hz Japan 

Old Style 
~61A 13F4245 1 • Power Supply, T. u., 50 Hz and 50 Hz Japan 

New Style 
-61B 1621821 2 • Screw, Metric-Thd Form Hex Wshr Hd M6 X 10 mm Long 
-61C 1767881 2 • Fuse, +24V F1/F2 
-610 512137 2 • Fuse, 5.0 Amp, Long Time Lag, + 1SV F3/F4 
-61E 303549 2 • Fuse, Cartridge Slow Blow 1.0 Amp 250V, -15V F5/F6 
-61F 338165 2 • Fuse, Ctg 3 AG 3 Amp, + 8.5V 
-61G 433557 2 • Fuse, -SV F9/F10 
-61H 111255 2 • Fuse, + 5V F11/F12 
-61J 615683 1 • Fuse, F13 
-62 6272588 1 • Pan, Frame RFI 
-63 1621812 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 8 mm Long 
-64 6272590 1 • Plate, End RFI 
-65 1621812 3 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 8 mm Long 
-66 6850795 1 • Switch, Thermal 
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Asm- Part 
Index Number Units Description 

1-------- -"-------- ------- --- ---- -------

4- NP Final Assembly, Drive Unit (Sheet 3 of 3) 
For Next Higher Assembly, See 2 -32 on page 5 

-67 8576669 2 • M ani fold Drive 
-68 1621182 7 • Screw, Metric-Slot Pan Hd M3.5 X 8 mm Long 
-69 6460002 1 • Hose Asm, Vacuum 
-70 6460037 1 • Hose Asm, Compressor 
-71 6460003 1 • Hose Asm, Test Vacuum 
-72 6460067 1 • Hose Asm, Test Pressure 
-73 6460001 1 • Hose Asm, Pressure 
-74 6390527 2 • Plug 

. 
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Asm- Part 
Index Number Units Description 

-- ---_._----------- -----
5- 4529429 1 Operator Panel Asm, Drive Unit, English 

- 4529430 1 Operator Panel Asm, Drive Unit, French 
- 4529431 1 Operator Panel Asm, Drive Unit, German 
- 4529432 1 Operator Panel Asm, Drive Unit, Spanish 
- 4529433 1 Operator Panel Asm, Drive Unit, Italian 
- 4529434 1 Operator Panel Asm, Drive Unit, Brazilian 

For Next Higher Assembly See 1 - 1 on page 3 
and 2 -3 on page 5 

-1 4128886 1 • Panel Assembly, English 
-1 6850731 1 • Panel Assembly, French 
-1 6850732 1 • Panel Assembly, German 
-1 6850733 1 • Panel Assembly, Spanish 
-1 6850734 1 • Panel Assembly, Italian 
-1 6850735 1 • Panel Assembly, Brazilian 
-2 1 • Message Display Card 

For Part Number See Card 
-3 1622530 2 • Screw, Metric Thd Rolling Pan Hd M3 X 6 mm Long 
-4 1 • Card Assembly, Switch 

For P art Number See Card 
-5 1622530 4 • Screw, Metric Thd Rolling Pan Hd M3 X 6 mm Long 
-7 6315571 1 • Stud 
-8 4529257 1 • Base 
-9 1621190 4 • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-10 4529334 2 • Washer, Lock 
-11 4529443 1 • Bracket 
-12 1621190 2 • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-13 4529334 2 • Washer, Lock 
-14 4529271 1 • Strain Relief 
-15 4780584 1 • Cable Asm 
-16 4479881 1 • Label, Drive Address 
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Asm- Part 
Index Number Units Description 

-------- ----- ------ ----------_._------_._-------------_._-----. ; 

6- 8577039 1 Top Cover Assembiy, Drive Unit 
For Next Higher Assembly, See 2 -4 on page 5 

-1 6857800 1 • Cover Assembly, Top With Foam 
-2 6177914 2 • RFI Pan Assembly 
-3 1622417 8 • Nut, Metric Hex Lock M4 
-5 6857789 4 • Core, Ferrite 
-6 4770112 2 • Tubing 
-7 5715054 120 • MM Tape, Doubl'e-Sided 
-8 1621200 4 • Screw, Metric-Slot Pan Hd M4 X 35 mm Lg 
-9 6460084 4 • Core, Ferrite 
-10 6850799 2 • Retainer, Ferrite 
-11 811427 2 • Strap 
-12 356742 2 • Clamp, Dia .250 Mtg Hole .171 
-13 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 1£1 mm Lg 
-14 8576646 1 • Cable, Message Display DC 
-15 8577040 1 • Cable List (SLT) 
-16 811427 1 • Strap 
-17 4451776 1 • Seal 
-18 6850655 1 • Seal 
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Asm- Part 
Index Number Units Description 

~----------- .. -------------------------

7- 4128934 2 Cradle Assembly 
For Next Higher Assembly See 3 - 1 on page 7 
See "Assembly 38: Cable Routing, Drive Unit" on page 112 

-1 4479800 1 • DeckAsm 
For Detail Breakdown, See "Ass~mbly 11: Deck Assembly" on page 36 

-2 1621183 4 • Screw, Metric-Slot Pan Hd M3.5 X 10 mm Long 
-3 4770131 2 • Bracket 
-4 1621190 2 • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-5 56X4440 1 • Cover, Dust 
-6 1621191 2 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-7 6178970 1 • Head and Guide Asm, Model B22 
-7 6384609 1 • Head and Guide Asm, Model B 11 

For Detail Breakdown, See "Assembly 14: Head and Guide Assembly" 
on page 50 

-8 1621490 3 • Screw 
-9 6857789 4 • Ferrite 
-10 6857790 4 • Clip 
-12 4770169 2 • Stud, Drive Cover 
-13 1622333 2 • Lockwasher, Metric-Int Tooth 3.7 10 X 700 
-14 4479816 1 • Deck Support Asm 

For Detail Breakdown,See "Assembly 9: Deck Support Assembly" on 
page 28 

-15 4479863 1 • Panel 
-16 6850773 1 • Hose, Air 
-17 6850774 1 • Hose, Vacuum 
-18 6850707 2 • CI amp, Hose 
-19 6179013 1 • Label 
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Asm- Part 
Index Number Units Description 

r------- ---- ----- -----------_._-_. __ ._------------_._-------_.------------

8- 8576700 2 Cradle Assembly 
For Next Higher Assembly See 4-3 on page 15 
See "Assembly 39: Cable Routing, Drive Unit" on page 116 

-1 4479800 1 • DeckAsm 
For Detail Breakdown, See "Assembly 11: Deck Assembly" on page 36 

-2 1621183 4 • Screw, Metric-Slot Pan Hd M3.5 X 10 mm Long 
-3 56X4440 1 • Cover, Dust 
-4 1621191 3 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-5 6178970 1 • Head and Guide Asm, Model B22 
-5 6384609 1 • Head and Guide Asm, Model B 11 

For Detail Breakdown, See "Assembly 14: Head and Guide Assembly" 
on page 50 

-6 1621490 2 • Screw 
-7 6857789 4 • Ferrite 
-8 6857790 4 • Clip 
-9 8577036 1 • Deck Support Asm 

For Detail Breakdown, See "Assembly 10: Deck Support Assembly" on 
page 32 

-10 6850707 2 • Clamp, Hose 
-11 6850773 1 • Hose, Air 
-12 6850774 1 • Hose, Vacuum 
-13 984118 1 • Label 
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Asm- Part 
Index Number Units Description 

-----------------------
9- 4479816 1 Deck Support Assembly (Sheet 1 of 2) 

For Next Higher Assembly See 7 - 14 on page 25 
-1 4479861 1 • Deck Support 
-2 6390586 1 • Cover Assembly, Card 
-3 1621183 2 • Screw, Metric-Slot Pan Hd M3.5 X 10 mm tg 
-4 6177123 1 • Cover 
-5 1621297 2 • Screw, Metric-Slot FI at Hd M3.5 X 10 mm Lg 
-6 4451583 1 • Switch, Address 
-7 4479863 1 • Panel 
-8 1621182 5 • Screw, Metric-Slot Pan Hd M3.5 X 8 mm Lg 
-9 1622345 1 • Lockwasher, Metric-Ext Tooth 3.7 10 X 700 
-10 4780547 3 • Connector, Maple Block 
-11 8498864 6 • Cable Retainer, Maple Block 
-12 6272614 1 • Cover, Pin Side 
-13 1621183 2 • Screw, Metric-Slot Pan Hd M3.5 X 10 mm Lg 
-14 4479865 1 • Cover Assembly, Servo Board 
-15 1621181 6 • Screw, Metric-Slot Pan Hd M3.5 X 6 mm Lg 
-16 4479879 2 • Hinge, Deck Mounting 
-17 6315595 1 • Baffle, Air 
-18 1621181 4 • Screw, Metric-Siot Pan Hd M3.5 X 6 mm Lg 
-19 984118 1 • Label 
-20 817905 1 • Seal, Foam 
-21 327921 1 • Clamp, Cable 
-22 303538 2 • Clamp, Cable 
-23 1621181 3 • Screw, Metric-Slot Pan Hd M3.5 X 6 mm Lg 
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Asm- Part 
Index Number Units Description 

--.----- .. _---- ------- ------
9- 4479816 1 Deck Support Assembly (Sheet 2 of 2) 

For Next Higher Assembly See 7 - 14 on page 25 
-24 4449825 2 • Card Guide, Haff Board 
-25 4529273 4 • Retainer, Card 
-26 6850657 2 • Retainer, Spring 
-27 1621297 8 • Screw, Metric-Slot Flat Hd M3.5 X 10 mm Lg 
-28 1621184 4 • Screw, Metric-Slot Pan Hd M3.5 X 12 mm Lg 
-29 4780519 7 • Retainer, Cable 
-30 4780514 3 • Retainer, Cable 
-31 4529452 2 • Retainer, Card Guide 
-32 1621183 4 • Screw, Metric-Slot Pan Hd M3.5 X 10 mm Lg 
-33 4451674 1 • Fan Cable 
-34 4799064 1 • Jumper Assembly, Fan-TU Ground 
-35 236849 1 • Screw, Mach-Bind Hd 10-32 X .250 Lg 
-36 1622335 1 • Lockwasher, Metric-Int Tooth 5.310 X 1000 
-37 5213276 1 • Clamp, Cable 
-38 1621185 1 • Screw, MetJic-$lot Pan Hd M3.5 X 16 mm Lg 
-39 1622303 2 • Washer~ Metric Flat 3.1 JO X 800 X .5 Thick 
-40 6315624 1 • Guard, Fan 
-41 1621145 1 • Screw 
-42 1622402 1 • Nut, Metric Hex M3.5 Double Chamfer 
-43 2546929 1 • Fan 
-44 1621184 1 • Screw, Metric-Slot Pan Hd M3.5 X 12 mm Lg 
-·45 NP • HaI·f Soard 
-46 4479239 2 • Guard, Fi nger 
-47 1621"1&2 2 • Screw, Metric-Slot Pan Hd M3.5 X 8 mm 19 
-48 1622103 ,2 • Washer, MetTlc Flat 3.7 10 X 8 00 X .5 Thick 
-49 1 41101.69 .2 .. Pin 

; 

-50 1.a22333 2 .. LookwasheT~ Metri~-tntTooth 3.710 X 7 00 
-51 8674aJS : t "Bracket 'C.S.L 

1 

I 

t 
1 
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Assembly 10: Deck Support Assembly 
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Asm- Part 
Index Number Units Description 

-- ---------------_._--------

10- 8577036 1 Deck Support Assembly (Sheet 1 of 2) 
For Hex:t<Higher Assembly, See 8 --Son paQe27 

-1 6179041 1 • Deck Support 
-1 6390357 ~ • Deck Suppor.t - Held 'use :ent)' 
-2 6390557 1 • Cover Asm, em 
-3 1621183 1 • Screw, :Ye1ric-Slot Pan HtiI 1M3_.S X 1 Omrim lLg 
-4 4419866 , 

• Cover 
-5 1621297 2 • Screw, Me1ric-stot Hat Hd Y3.S X H~ mm Lg 
-6 4451583 1 • Switch, Address 
-7 6178663 1 • Connector, f'eedthru{18 pins) 
-8 1622533 2 • Screw 
-9 8576697 1 • P anal Asm.. (11 
-10 1621182 4 • Screw, Nelric-S1ot Pan Hd M3.5 X 8 mm 19 
-11 6460079 1 • • Panel 
-12 4451583 1 • • Switch., Address 
-13 6178663 1 • • Connector, Feedthru (10 pins) 
-14 1621172 2 • • Screw. Metric-Slot Pan Hd 143 X 10 mm Lg 
-15 4479767 2 • • Fitting, Hose 
-16 1622263 2 • • l..Dckwasher 
-17 1622407 2 • • Nut Metric Hex Ml0 Double Chamfer 
-18 4770166 2 • • Clamp, Hose 
-19 6460072 1 • Strain Relief 
-20 1621182 2 • Screw, Metric-Slot Pan Hd M3.5 X 8 mm 19 
-21 62n614 1 • Cover, Pin Side 
-22 1621183 2 • Screw, Metric-Stot Pan Hd U3.5 X 10 mm Lg 
-23 4479865 1 • Cover Asm, Servo Board 
-24 4479879 2 • Hinge, Deck Mounting 
-25 1621181 6 • Screw, Metric-Slot Pan Hd M3.5 X 6 mm Lg 
-26 6315595 1 • Baffle, Air 
-27 1621181 4 • Screw, Metric-Slot Pan Hd M3.5 X 6 mm Lg 
-28 817905 1 • Seal, Foam 
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Asm- Part 
Index Number Units Description 

-------f------ ------ ------_._---------------------- _ ... _---. 

10- 8577036 1 Deck Support Assembly (Sheet 2 of 2) 
For Next Higher Assembly See 8 - 9 on page 27 

-29 6390555 2 • Card Guide, Half Board 
-30 1621184 4 • Screw, Metric-Slot Pan Hd M3.5 X 12 mm Lg 
-31 4529452 1 • Retainer, Cable 
-32 1621183 2 • Screw, Metric-Slot Pan Hd M3.5 X 10 mm Lg 
-33 1 • Half Board 
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Asm- Part 
Index Number Units Description 

-- ... -----~----------.----- . 
11- 4479800 1 Deck;Assembly (Sheet 1 of 3) t 

For Next Higher Assembly See 7 - 10n page 25 
and 8 -1 on page' 27 I' 

-1 68X8075 1- • Transducer Final Assembly 
-2 1621194 3. .. Screw, Metric-Slot Pan Hd.:M4X 20 mm·Lff 
-3 13F4795 t • Machine Reel Assembly 

For Detail Breakdown, See "Assembly 12 Machine Reel Assembly" on: 
page 42,' 

-4 6177111 2 • Sensor Assembly 
-5 1621172 4 • Screw, Metric-Slot Pan Hd M3 X 10 mm tg 

, 

-6 327921 1 ., Clamp,. Cable 
-7 ' 1621194 3 • Screw, Metric-SlotPaJTHdM4X 20 mm.4r 
-8 4798959 1· • Flange 
-9 4798958 t • Hub 
-9A 6390537 1 • Flange, Upper 
-10 1621191 2 • Screw, Metric-Slot Pan Hd M4 X10 mm Lg 
-11 4780536 1 • Guide" Mach Reel 
-12 1621191 2 • Screw, Metric-Slot Pan Hd M'4 X 10 mm Lg 
-13 13F3092 1 • Threader Assembly 
-13A 1621013 1 • • Screw, Metric-Slot Cheese Hd M2.5 X 10 mm l.g 
-138 6177180 l' • • CI amp, SEmSor-
-13C 4180523 t • • Sensor 
-14 1621191 1 • Screw,. Metric-Slot Pan Hd M4 X 10 mm- Lg 
-15 1621194 2 • Screw, Metric-Slot Pan Hd M4 X 2(:) rnm Lg; 
-16 13F4792 1 • Solenoid Asm 
-17 512508 l' • Screw, Mach-Flat Hd 6-32' X .SOOi lQi 
-18 6177128 1 • Hose, Sol enoid Input 
-19 4479777 1 • Plenum Assembly : 
-20 1621194 4 • Screw, Metric-Slot Pan Hd M4 X 20 mm Lg 
-21 4479766 1 • Gasket 
-22 80X1224 1 • Decoupler Assembfy 
-22A 4780546 1 • • Clamp 
-22B 1621162 2 • • Screw,. Metric-Slot Pan Htf M2.5 X 8 mm Lg 
-22C 1622315 2 • • Lockwasher 
-220 4780523 1 • • Sensor 
-22E 4780495 1 • • Elbow, Decouple.r 
-23 1621194 3 • Screw, Metric-Slot Pan Hd M4X 20 mm Lg 
-24 4479808 1 • Deck Press Assembly 
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Asm- Part 
Index Number Units Description 

11 - 4479800 1 Deck Assembly (Sheet 2 of 3) 
For Next Higher Assembly See 7 - 1 on page 25 
and 8 - 1 on page 27 

-25 82X4205 1 • Motor and Tachometer Assembly, Model B11 
-25 82X4204 1 • Motor and Tachometer Assembly, Model B22 
-25A 68X8125 1 • • Cable Asm, Snubber Suppression 
-25B 4529420 1 • • Label, Caution 
-25C 4128892 1 • • Washer, Magnet 
-26 1621200 3 • Screw, Metric-Slot Pan Hd M4 X 35 mm Lg 
-27 6178962 1 • Latch Assembly, Cartridge 

For Detail Breakdown, See "Assembly 13: Cartridge Latch Assembly" 
on page 44 

-28 1621194 3 • Screw, Metric-Slot Pan Hd M4 X 20 mm Lg 
-29 4780540 1 • Guide, Center 
-30 1621191 2 • Screw, Metric-Slot Pan Hd M4 X 10 mm Lg 
-31 6178948 1 • Guide, Left 
-32 4780538 1 • Guide, Right 
-33 4479852 2 • Standoff 
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Asm- Part 
Index Number Units Description 

-- -

11 - 4479800 1 Deck Assembly (Sheet 3 of 3) 
For Next Higher Assembly See 7 -1 on page 25 
and 8 - 1 on page 27 

-34 NP • Panel 
-35 6850774 1 • Hose, Vacuum Supply 
-36 6850773 1 • Hose, Plenum Supply 
-37 6850707 2 • Clamp 
-38 4479762 1 • Tee, Vacuum Distribution 
-39 6850769 1 • Hose, Decoupler Vacuum 
-40 6850771 1 • Hose, left Guide Bearing 
-41 6390559 1 • Hose, Right Guide Bearing 
-42 6850772 1 • Hose, Transducer 
-43 6850769 1 • Hose, Decoupler Pressure 
-45 1 • Cover 
-46 6850768 1 • Hose, Cleaner Block 
-47 4479804 1 • Sensor, Switch 
-48 6857796 2 • Clamp, Hose 
-49 8674000 1 • Guard, Hose 
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Asm- Part 
Index Number Units Description 

r-----. -

12- 13F4795 1 Machine Reel Assembly 
For Next Higher Assembly See 11 - 3 on page 37 

-1 4798957 NR • Hub, Mount 
-2 6390541 NR • Pin, Taper 
-3 4479782 NR • Adapter, Motor 
-4 1621192 NR • Screw, Metric-Slot Pan Hd M4 X 12 mm Lg 
-5 1622318 NR • Lockwasher, Metric-Spring 4.1 10 X 7.5 00 
-6 4798739 NR • Motor 
-7 8674064 1 • Shield, Motor 
-8 1621190 2 • Screw, Metric-Slot Pan Hd M4 X 8 mm Lg 
-9 68X8125 1 • Cable Asm, Motor Snubber Suppression 
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Assembly 13: Cartridge Latch Assembly 
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Asm- Part 
tndex Number Units Description 

13- 6178962 1 Cartridge Latch Assembly (Sheet 1 of 3) 
For Next Higher Assembly See 11 - 27 on page 39 

-1 4780565 1 • Shaft, Latch 
-2 1126828 2 • Retainer 
-3 6177179 1 • Latch 
-4 4780564 1 • Spri ng, latch 
-5 6118947 1 • Plunger, Hold Down 
--6 617895'8 1 • Spring, Compression Plunger 
-7 1126831 1 • Retatner 
-8 6177178 1 • Cover, loader 
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Assembly 13: (continued) 
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Asm- Part 
Index Number Units Description 

--. 
13- 6178962 1 Cartridge Latch Assembly (Sheet 2 of 3) 

For Next Higher Assembly See 11 - 27 on page 39 
--'-9 4770136 1 • Spri ng, Sensor FI ag 
-10 4780560 1 • Flag, Sensor 
-11 4780561 1 • Pivot, Sensor 
-12 4780523 1 • Sensor 
-13 1621704 2 • Setscrew 
-14 4770135 1 • Switch Asm 
-15 1621004 2 • Screw, Metric-Slot Cheese Hd M2 X 12 mm Lg 
-16 1622330 2 • Lockwasher, Metric-Int Tooth 2.2 10 X 4.5 00 
-17 4517143 1 • Clamp 
-18 1621172 1 • Screw, Metric-Slot Pan Hd M3 X 10 mm Lg 
-19 4780578 1 • Plate, Nut 
-20 4780620 1 • Dash Pot 
-21 6177170 1 • Tray Asm 
-22 6177171 1 • • Hinge, Pivot 
-23 6177173 1 • • Pin 
-24 6460348 1 • • Spring 
-25 6177174 1 • • Ring, Retaining 
-26 4780559 2 • Pivot, Coupling-
-27 4780556 1 • Spring 

. 
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Asm- Part 
Index Number Units Description 

13- 6178962 1 Cartridge Latch Assembly (Sheet 3 of 3) 
For Next Higher Assembly See 11 - 27 on page 39 

-28 6390567 1 • Bridge Asm 
-29 4479854 2 • Standoff 
-30 4780567 1 • Interlock 
-31 1126828 1 • Retainer 
-32 4780615 1 • Spring, Extension Interlock 
-33 4780602 1 • Receiver, Carry Pin 
-34 1126828 1 • Retainer 
-35 4770138 4 • Pivot, Screw 
-36 1622348 4 • Lockwasher, Metric-Ext Tooth 6.4 10 X 11 00 
-37 4780563 2 • Roller, Latch 
-38 1126828 2 • Retainer 
-39 4517143 1 • Clamp 
-40 1621172 1 • Screw, Metric-Slot Pan Hd M3 X 10 mm Lg 
-41 4780609 1 • Sensor Asm 
-42 1621172 1 • Screw, Metric-Slot Pan Hd M3 X 10 mm Lg 
-43 1622344 1 • Lockwasher, Metric-Ext Tooth 3.210 X 600 
-44 4780575 1 • Bracket, Solenoid Mounting 
-45 1621190 2 • Screw, Metric .. Slot Pan Hd M4 X 8 mm Lg 
-46 4780603 1 • Pivot Pin, Release 
-47 6177921 1 • Li nk, Rei ease 
-48 1126828 1 • Retainer 
-49 6177923 1 • Solenoid and Connector Asm 
-SO 6390587 1 • Spring Pin 
-51 317372 1 • Washer, Lock-Ext Tooth .576 10 X .98500 

I 

-52 5213276 1 • Clamp, Cable I 

-53 1621190 1 • Screw, Metric-Slot Pan Hd M4 X 8 mm Lg 
-54 6390566 1 • Press Asm Frame 
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Assembly 14: Head and Guide Assembly 

3 

~2 1 

~'" ~ 

12 

v:19 
11 
18 16 

DETAIL A 

50 Magnetic Tape Subsystem 

I 
I 

f 
8A 

I 

8~ 

6 

9 

11 

13 



Asm- Part 
Index Number Units Description 

f------ --1--

14- 6178970 1 Head and Guide Assembly, Model B22 
- 6384609 1 Head and Guide Assembly, Model B 11 

For Next Higher Assembly See 7 - 7 on page 25 
and 8 -5 on page 27 

-1 4128782 NR • Cable, Read 
-2 6272621 NR • Cover, Cable 
-3 1621002 NR • Screw, Metric-Slot Cheese Hd M2 X 8 mm Lg 
-4 4128784 NR • Spacer 
-6 NP • Head Assembly, RIW 
-7 NP • Shim 
-8 1621496 NR • Screw, Metric-Cap Soc Hd M3 X 16 mm Long 
-8A 1621309 NR • Screw, Metric-Slot Flat Hd M4 X 10 mm Lg 
-9 4128783 NR • Cable, Write 
-10 4128768 NR • Cover, Cable 
-11 1621002 NR • Screw, Metric-Slot Cheese Hd M2 X 8 mm Lg 
-12 6390585 2 • Boot 
-13 NP • Guide and Mount Assembly 
-14 4479847 1 • Spacer 
-15 4054243 1 • Cleaner Block ~ssembly 
-16 4479848 1 • Cover 
-17 4479849 1 • Plug Assembly 
-18 4479851 1 • Holder 
-19 1621167 2 • Screw 
-20 6178969 2 • Ceramic Compliant Flange Asm, Model B22 
-21 6384606 1 • Ceramic Compliant Flange Asm, Model B 11, Left 
-22 6384608 1 • Ceramic Compliant Flange Asm, Model Bl1, Right 
-23 1621513 4 • Screw, Metric-Cap Soc Hd M4 X 20 mm Lg 

Used on Model B22 
-23 1621066 4 • Screw, Metric-Slot Cheese Hd M4 X 30 mm Lg 

Used on Model B 11 
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Assembly 15: Compressor Assembly 
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Asm- Part 
Index Number Units Description 

- ----------_. __ .--_ .. _----_._-------------

15- 6178954 1 Compressor Final Assembly, 50 Hz 
- 82X4198 1 Compressor Final Assembly, 60 Hz 

For Field Use Unit With Label Kit and Installation Instructions 
For Next Higher Assembly See 3-117 on page 11 

-1 13F4828 1 • Fitting, .250 N PT X 9.5 Tube 
-2 8674018 1 • Nipple 
-3 4770076 1 • Venturi Assembly 
-4 1765057 1 • Filter Assembly, Input-Purolater 
-4 1765653 1 • Filter Assembly, Input-Cumo 
-5 1765654 1 • • Filter, Purolator 
-5 1765058 1 • • Filter, Cumo 
-6 8673968 1 • Mounting Plate Asm, Compressor 
-7 4412051 4 • Shock Mount 
-8 4479778 1 • Jumper, Ground 
-9 1622349 2 • Lockwasher, Metric-Ext Tooth (M8 Screw) 
-10 1622307 8 • Washer, Metric Flat 9 10 X 17 00 X 1.6 Thick 
-11 1622321 8 • Lockwasher, Metric-Spring 8.1 10 X 14.800 
-12 1622406 8 • Nut, Metric Hex M8 Double Chamfer 
-13 6272600 NR • Compressor Sub-Asm, 50/60 Hz 
-13 6272639 NR • Compressor SUb-Asm, 60 Hz 
-14 4451691 1 • Cable Asm, Compressor, 50 Hz 
-14 6272639 1 • Cable Asm, Compressor, 60 Hz 
-15 4529420 1 • Warning Label, French, Spanish, German, 

Italian, French/Dutch, Portuguese, 
Finnish, Swedish, Japanese 

-16 6177148 1 • Warning Label, English 
-17 1203359 1 • Warning Label, English 
-17 6177954 1 • Warning Label, Spanish 
-17 6177955 1 • Warning Label, German 
-17 6177956 1 • Warning Label, Italian 
-17 6081045 1 • Warning Label, French/Dutch 
-17 6177959 1 • Warning Label, Finnish 
-17 6177960 1 • Warning Label, Swedish 
-17 6841177 . 1 • Warning Label, Japanese 
-17 6177958 1 • Warning Label, Portuguese 
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Assembly 16: Compressor Final Assembly 
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Asm- Part 
Index Number Units Description 
------- ------- ---- ---------_._---------._-_._----

16- 6178689 1 Compressor Final Assembly. 50 Hz 
- 82X4197 1 Compressor Final Assembly, 60 Hz 

For Field Use Unit With Label Kit and Installation Instructions 
For Next Higher Assembly See 4-29 on page 15 

-1 8576673 NR • Compressor Assembty, 50 Hz 
-1 82X4196 NR • Compressor Assembly, 60 Hz 
-2 1765065 1 • Fitting, Street L 
-3 4770076 1 • Venturi Assembly 
-4 1765057 1 • Filter, Input (Purolator) 
-5 1765654 1 • • Element, Filter (Purolator) 
-6 8674018 1 • Nipple 
-7 1203359 1 • Label, Warni ng, English 
-7 6177954 1 • Label, Warning. Spanish 
-7 6177955 1 • Label, Warning, German 
-7 6177956 1 • Label, Warning, Italian 
-7 6081045 1 • Label, Warning, French/Dutch 
-7 6177959 1 • Labet, Warning, Finnish 
-7 6177960 1 • Label, Warning, Swedish 
-7 6841177 1 • Label, Warning, Japanese 
-7 6177958 1 • Label, Warning, Portuguese 
-8 13F4828 1 • Fitting (.250 NPT X 9.5 Tube) 
-9 6177148 1 • Label, Warning, English 
-10 4529420 1 • label, Warning, French, Spanish, German, 

ltaJian, French/Dutch, Portuguese, 
Finnish, Swedish, Japanese 

-11 4479778 1 • Jumper, Ground 
-12 4412051 4 • Shock Mount 
-13 1622406 8 • Nut, Metric Hex M8 Double Chamfer 
-14 1622321 8 • Lockwasher, Metric-Spring 8.1 10 X 14.8 00 
-15 1622307 8 • Washer, Metric Flat 9 10 X 17 00 X 1.6 Thick 
-16 1622349 2 • Lockwasher, Metric-Ext Tooth (M8 Screw) 
-17 8577021 1 • Mounting Plate Asm, Compressor 
-18 4451691 1 • Cable Asm, Compressor 
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Asm- Part 
Index Number Units Description 

-----------------_.- --------_._---------

17- 6390354 1 Blower Assembly, 60 Hz 
- 6390355 1 Blower Assembly, 50 Hz 

For Next Higher Assembly See 4-50 on page 17 
-1 6460039 1 • Motor, 60 Hz 
-1 6390356 1 • Motor, 50 Hz 
-2 8577035 1 • Baseplate, Blower 
-3 28413 2 • Screw, Mach-Bind Hd 10-32 X .312 Long 
-4 56079 2 • Washer, Lock-Ext Tooth .195 ID X .41000 
-5 8576666 1 • Seal, Blower 
-6 5468388 1 • Scroll Asm, Right, 60 Hz 
-6 2561584 1 • Scroll Asm, Right, 50 Hz 
-7 38235 8 • Screw, Mach-Bind Hd 6-32 X .312 Long 
-8 56722 9 • Washer, Lock-Ext Tooth .141 lOX .320 00 
-9 804109 1 • Clamp, Cable 
-10 322550 1 • Screw, Mach-Bind Hd 6-32 X .500 Long 
-11 257187 1 • Nut, Hex 6-32 X .313 Flat W 
-12 56722 1 • Washer, Lock-Ext Tooth .141 10 X .32000 
-13 526378 2 • Insulator 
-14 5252824 1 • Capacitor 
-15 1573510 1 • Bracket, Capacitor 
-16 38235 2 • Screw, Mach-Bind Hd 6-32 X .312 Long 
-17 56722 2 • Washer, Lock-Ext Tooth .141 10 X .320 00 
-18 6390360 1 • Jumper, Ground 
-19 257187 1 • Nut, Hex 6-32 X .313 Flat W 
-20 56722 1 • Washer, Lock-Ext Tooth .141 10 X .320 00 
-21 11598 2 • Nut, Hex 10-32 X .375 FI W 
-22 56079 2 • Washer, Lock-Ext Tooth .195 10 X .41000 
-23 45690 2 • Washer, Flat .20310 X .438 00 X .032 Thick 
-24 5468387 1 • Scroll Asm, Left- 60 Hz 
-24 2561585 1 • Scroll Asm, Left- 50 Hz 
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Asm- Part 
Index Number Units Description 

------ ----- - -----------_._-------------

18- 8576659 1 Control Box Assembly-English 
- 6460021 1 Control Box Assembly-French/French Canadi 
- 6460025 1 Control Box Assembly-German 
- 6460022 1 Control Box Assembly-Spanish 
- 6460016 1 Control Box Assembly-Italian 
- 6177940 1 Control Box Assembly-Brazilian 

For Next Higher Assembly See 4 - 31 on page 15 
-1 8576636 1 • Box, Control 
-2 6460007 1 • Panel Assembly, Control-English 
-2 6460020 1 • Panel Assembly, Control-Fr/Fr Canadian 
-2 6460026 1 • Panel Assembly, Control-German 
-2 6460023 1 • Panel Assembly, Control-Spanish 
-2 6460017 1 • Panel Assembly, Control-Italian 
-2 6177941 1 • Panel Assembly, Control-Brazilian 
-3 1621852 2 • Screw, Metric-Thd Form Slot Pan Hd M4 X 10 mm Lg 
-4 4451583 2 • Switch, Address 
-5 4529282 2 • Switch, Rocker 
-6 4529281 2 • Switch, Moment 
-7 8576672 2 • Switch, DC Control 
-8 8576649 1 • Cable Asm, T:U. Control Box Address 
-9 8476656 1 • Cable Asm, Control Box Power Switch 
-10 6178662 1 • Connector, Feed-Thru 
-11 1621846 2 • Screw, Metric-Thd Form Slot Pan Hd M3 X 10 mm Lg 
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Assembly 19: AC Box Assembly 
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Asm- Part 
Index Number Units Description 

---------

19- 8576678 1 AC Box Assembly- 60 Hz and 50 Hz Japan 
- 8577037 1 AC Box Assembly- 50 Hz wrc 

For Next Higher Assembly See 4 - 56 on page 17 
-1 8576638 1 • Bracket, AC Box 
-2 473442 AR • Grommet, Caterpillar 
-3 6178691 1 • Clamp 
-4 2549562 1 • Screw, Metric Thd Form-Hex Hd M3 X 20 mm Lg 
-5 2549562 1 • Screw, Metric Thd Form-Hex Hd M3 X 20 mm Lg 
-6 1622303 1 • Washer, Metric-Flat 3.710 X 800 X.5 Thick 
-7 8576642 1 • Cable Assembly, Tape Unit AC Input- 60 Hz and 50 Hz Japan 
-7 8576643 1 • Cable Assembly, Tape Unit AC Input- 50 Hz wrc 
-8 6460080 1 • Collar, Receptacle 
-9 2549561 4 • Screw, Metric Thd Form-Hex Hd M3 X 10 mm Lg 
-10 6460073 1 • Plate, AC Box 
-11 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-12 8576645 1 • Cable Assembly, Tape Unit Power Supply AC Input 
-13 6460099 1 • Breaker, Circuit 
-14 10170 4 • Screw, Mach-Bind Hd 6-32 X .250 Long 

. 

! 

I 
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Asm- Part 
Index Number Units Description 

----------- ---------- - -------- ---------------_._------------- --- -- -----_.-_._--- --

20- NP Control Unit Cover Assembly 
-1 4529263 2 • Cover, Side-White 
-1 4780480 2 • Cover, Side-Brown 
-1 4780481 2 • Cover, Side-Yellow 
-1 4780482 2 • Cover, Side-Blue 
-1 4780483 2 • Cover, Side-Green 
-1 4780484 2 • Cover, Side-Red 
-1 4780489 2 • Cover, Side-Gray 
-1A 2549561 4 • Screw, Metric Thd Form-Hex Hd M3 X 10 mm Lg 
-1B 1622344 4 • Lockwasher, Metric-Ext Tooth 3.2 10 X 600 
-1C 1621171 2 • Screw, Metric-Slot Pan Hd M3 X 8 mm Lg 
-2 4529278 1 • Cover Assembly, Top 
-3 6857798 2 • Latch 
-3A 6857795 1 • Plate, Rear Door Latch 
-3B 1U21190 1 • Screw, Metric-Slot Pan Hd M4 X 8 mm Lg 
-4 2549561 4 • Screw, Metric Thd Form-Hex Hd M3 X 10 mm Lg 
-5 1621170 4 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
-6 198982 4 • Stop 
-7 6850791 1 • Cover Assembly, Rear 
-8 4451705 2 • Jumper, Grounding 
-9 1621811 3 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm 19 
-10 1622346 2 • Lockwasher, Metric-Ext Tooth 4.310 X 800 
-11 4780521 1 • Sub Cover, Rear 
-12 1673724 1 • Screw, Metric-Cap Hex Hd M4 X 10 mm Lg 
-13 4529277 9 • Bracket, Cover 
-14 1673724 9 • Screw, Metric-Cap Hex Hd M4 X 10 mm Lg 
-15 1622304 14 • Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
-16 6850788 1 • Sub Cover Assembly, Side 
-17 5759582 1 • Jumper, Grounding 
-18 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm 19 
-19 1622346 2 • Lockwasher, Metric-Ext Tooth 4.310 X 8 00 
-20 1621190 1 • Screw, Metric-Slot Pan Hd M4 X 8 mm Lg 
-21 6850670 1 • Cover, Front 
-22 4529416 1 • Storage, Pocket 
-23 NP • Cleaning Cartridge 
-24 NP • Md Diskette 
-25 4451765 1 • Sub Cover, Front 
-26 4529467 4 • Bracke~ Cover 
-27 1673724 4 • Screw, Metric-Cap Hex Hd M4 X 10 mm Lg 
-28 1622304 4 • Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
-29 NP • Control Unit Final Assembly 

For Detail Breakdown, See "Assembly 23: Control Unit Final Assembly" 
on page 68 

-30 8674058 2 • Logo, Model A22 
-30 8674057 2 • Logo, Model A 11 
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A_- :Part 
1ftdex NllRibe r 'UMts Dellcriplian 

1-----+---
21-

-1 
-1 
-1 
-1 
-1 
-1 
-1 
-2 
-3 
-4 
-s 
-6 
-7 
-8 
-9 
-9 
-10 
-11 
-12 
-13 
-14 
-15 
-16 
-17 
-18 
-19 
-20 
-21 
-22 
-23 
-24 
-25 
-26 
-27 
-28 
-29 
-30 
-31 
-32 
-33 
-34 
-35 
-36 
-37 
-38 
-39 
-40 
-41 
-42 
-43 
-44 

4MB0654 
6460055 . 
64&OOS6 
64900'51 : 
6460058 
6400059 
6460060 
2744617 
1621190 
1622318 ' 
1622304 
6178997 
1621818 
4529278 
8614058 
8614057 
8snOO2 
6212566 
6460461 
2144611 
1621190 
1622318 
1622304 
4451105 
1621811 
1622346 
4780521 
4529271 
1613724 
1622304 
4479125 
8576713 
1621382 
6460004 
1621811 
6857798 
2549561 
4451765 
4529467 
5759582 
1621811 
1622346 
80X1164 
8577033 
4451705 
1621811 
1622346 
4529416 

H'P eoolr-ol Unit -COver As:semb~y 
2 I • CDverA&ser.Rbt¥, Side-Red 
2' 
:2 
2 
2 
2 
'2 
1 
2 
2 
2 
4 
8 
1 
2 
2 
1 
1 
1 
2 
2 
2 
2 
1 
1 
1 
1 
3 
8 
7 
4 
4 
8 
3 
6 
1 
4 
1 
4 
1 
2 
2 
1 
1 
1 
1 
1 
1 

NP 
NP 
NP 

• Coler Assembly, 'Si-dErYellow 
• Cmer Assembl'Y,Side-B!fue 
• CoYer A-ssembIy" Side-Brown 
• Cover ,Assembly, Side-Green 
• Cover Assemb1y~ S1de-Gray 
• Cower Assembly, Side-White 

• • latch 
• • Screw,Me1ric-SJot Pan Hd U4 X 8 mm Long 
• • lDckwasher. Metric-Spring4.1IDX7.SOD 
• • Washer, Metric Rat 4.3 to X 9 OD X .8 Thick 
• Support. Side Cover 
• Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm 19 
• Cover. Top 
• Label, Model A22 
• label. Model A 11 
• Cover Assembly. Rear 

• • Insert 
• • Ring. Retaining 

• • Latch 
• • Screw, Metric-Slot Pan Hd U4 X 8 mm long 
• • Lockwasher, Metric-Spring 4.1 10 X 7.S 00 
• • Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
• Strap 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm L.g 
• Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
• Sub Cover, Rear 
• Bracket, Rear Cover 
• Screw, Metric-Cap Hex Hd M4 X 10 mm Lg 
• Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
• Pin, Hinge 
• Hinge, Cover 
• Screw, Metric-Slot Pan Hd M4 X 10 mm Lg 
• Striker 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm L.g 
• Kit, Latch 
• Screw, Metric Thd Form-Hex Hd M3 X 10 mm Lg 
• Sub Cover, Front 
• Bracket, Front Cover 
• Jumper, Grounding 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm L.g 
• Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
• Bumper, Latch 
• Cover Asm, Front 
• Strap 
• Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm L.g 
• Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
• Storage, Pocket 
• Cleaning Cartridge 
• MO Diskette 
• Control Unit Final Assembly 

For Detail Breakdown, See "Assembly 24: Control Unit Final Assembly" 
on page 74 
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Asm­
Index 

Part 
Number Units Description 

_._----- ------- ----- -_._---------_._---_._._-------------_._-----------------------.------

22- NP Control Unit Cover Assembly 
Used on Machines with EC 57722 

-1 6460054 2 • Cover Assembly, Side-Red 
-1 6460055 2 • Cover Assembly, Side-Yellow 
-1 6460056 2 • Cover Assembly, Side-Blue 
-1 6460057 2 • Cover Assembly, Side-Brown 
-1 6460058 2 • Cover Assembly, Side-Green 
-1 6460059 2 • Cover Assembly, Side-Gray 
-1 6460060 2 • Cover Assembly, Side-White 
-2 2744617 2 • • Latch 
-3 1621190 2 • • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-4 1622318 2 · . Lockwasher, Metric-Spring 4.1 ID X 7.5 OD 
-5 1622304 2 · . Washer, Metric Flat 4.3 ID X 9 OD X .8 Thick 
-6 6178997 4 • Support, Side Cover 
-7 1621818 8 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-8 4529278 1 • Cover, Top 
-9 8674058 2 • Label 
-10 8577032 1 • Cover Assembly, Rear 
-11 6272566 2 · . Insert 
-12 6460461 2 · . Ring 
-13 2744617 2 · . Latch 
-14 1621190 2 • • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-15 1622318 2 · . Lockwasher, Metric-Spring 4.1 ID X 7.5 OD 
-16 1622304 2 · . Washer, Metric Flat 4.3 ID X 9 OD X .8 Thick 
-17 4451705 1 • Strap 
-18 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-19 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 ID X 8 OD 
-20 4780521 1 • Sub Cover, Rear 
-21 4529277 3 • Bracket, Rear Cover 
-22 1673724 8 • Screw, Metric-Cap Hex Hd M4 X 10MM Long 
-23 1622304 7 • Washer, Metric Flat 4.3 ID X 9 OD X.8 Thick 
-24 4479725 4 • Pin, Hinge 
-25 8576713 4 • Hinge, Cover 
-26 1621382 8 • Screw, Metric-Slot Pan Hd M4 X 10 mm Lg 
-27 6460004 3 • Striker 
-28 1621811 6 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-29 6857798 1 • Kit, Latch 
-30 2549561 4 • Screw, Metric Thd Form-Hex Hd M3 10MM Long 
-31 13F1965 1 • Sub Cover, Front 
-32 4529467 4 • Bracket, Front Cover 
-33 5759582 1 • Jumper, Grounding 
-34 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-35 1622346 2 • Lockwasher, Metric-Ext Tooth 4.3 ID X 8 OD 
-36 80Xl164 1 • Bumper, Latch 
-37 8577033 1 • Cover Asm, Front 
-38 4451705 1 • Strap 
-39 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-40 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 ID X 800 
-41 4529416 1 • Storage, Pocket 
-42 NP • Control Unit Final Assembly 

For Detail Breakdown, See "Assembly 25: Control Unit Final Assembly" 
on page 78 
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Asm- Part 
Index Number Units Descriptio.n 
23- NP Control Unit Final Asm (Sheet 1 of3~ 

-1 4451775, 4 
For Next Higher Assembiy. ee 201-29 on page' 63~ 

• Support, Side Cover 
-2 1621818 8 • Screw, Metric-Thd Form Hex Wshr'HtfM5X 10 mm Long' 
-3 4479887 2 • Braaket, Top Cover latch' I' 
-4 1621818 4 • S'ctr.ew, Metric-Ttlci Form Hex WSnT Hd rvts:X 10 mm Long 
-5 4780522 1 • Bracket 
-6 1621818 2 • &rew, Metric-Thd Fbrm~Htew.W6hr Hd M~~~ t<rmm,tmng, 
-7 639061& 1 • Panel, Connector. CU-DU , 
-8 1621190 2 • Screw,. Metr.ic-S1b:ti~an, Hdl M4 X 8' mm long 
-9 4780547 1 • Connector, M apia: Blbck 
-10 4780592 2 • Cable'Retajnet?; fWapJe. Block 
-11 4529256 1 • $pacer 
-12 1621813 2 • Screw, Metric-Thd Form Hex Wshr Hd M4X16:mm.Long 
-13 4529466 t • latch Asmi Gate I' 
-14 1621818 3 • Screw" Metric-Thd Form H'e",Wsnr Hd M5 X 10mm.Long 
-15 813197 4 • Housing' 
-16 : 5700248 3 • Jumper Assembl!y 
-17 477fJ143 32 • CIampi BQaJid! 
-18 1621834 32 • Screw, Metrie-l'tTd Form Slot P em HQ. M3.5 X', 1'& mm Long; 
-19 6857786 1 • Switch and B;rackef Asm. 
-20 1621'818 2 .. Screw 5 Metric-Thd Form,. Hex Wshr Hd M5 X' HT mm Longl 
-21 512'137 1 • r=.OAmp,t..ongTimelag 
-22 1743549 2 .' i, 'MRmimgc 
-23 . 4798865 f • Power Supply~, PlC~ 50' ~ am! 50. PIZ' Japanr, 
-23 4798931 1 • Power Supply, AC- 50 Hz Except Japan 
-24 4529250 1 • Pl:JWer Supply, DC- 60 Hz 
-24 4529249 1 • Powet' Swppty;; DC- 50 Hz 
-25 1621821 4 • Screwt=retric-TbdI FQIlm Het WShtr Hd! Me: X 10 mml U!Jrrg: 
-26 615683 1 • Fuse, .. 
-27 5214419 l' • Fuse. Fl 
-28 13F6228 1 • Dfsk Drive Asnr, >tll4 

Used': on· MatlMlAes wl;tt.wut EC A58284 
-28 13F6232 1 • Di sk: Drive Asm. 3-f 12 -

Used' Orl' Machi nes wi tIil' EC A58284 
-29 81693 4 • Screw. Mach-BiF\d HtI. &-32 X .3+5: Long 

Used on Macfut:liles wHhout EC A5828.4 
-29 13F3053 4 • Screw Metric Ml 

Used on Machines wiifh EC A5a28:4 
-30 1622304 4 • Washer, Metric Flat 4.3 10' X 9 00 X .8' Thick 

Used on Machines with EC A58284 
-31 NP • Switch Panef Asm 
-32 6315591 1 • • Panel. Engfish 
-32 4770061 1 • · Panel ~ Frem:h 
-32 4770062 1 • • Panel, German 
-32 4770063 1 • • Panet, Spanish 
-32 4770064 1 · • Panel, Italian 
-32 4770065 1 • • Panel. Brazilian 
-32 6177176 1 • • P~.Ja~anese 
-32A 6390122 1 · • Operator Pane' 
-33 4451n2 1 • • Switch 
-34 4451782 1 • • Housintt Switch 
-35 1622580 2 • • Screw, etric Thd Rolling Pan Hd M3 X 16 I'11m'Long 
-36 1622536 2 • • Screw 
-37 4479881 4 • • Label, ControJ Unit Address. 
-38 8519255 AR • • lED,Red 
-39 8519256 AR • • lED, Green 
-40 8519257 AR • • lED, Yellow 
-41 4470081 3 • • Btank 
-42 4451584 l' • • Switch 
-43 1622533 13 • • Screw, Metric Thd Rolling Pan Hd M3 X 12 mm long 
-44 6315586 1 • • Bracket, Ri~ht 
-45 6315587 1 • • BrackeiA le t 
-46 1621190 4 • • Screw, e1ric-slot Pan Hd M4 X 8 mm long 
-47 1622318 4 • • Lockwasher. Metric-Spri~ 4.1 'OX 7.500 
-48 6857824 4 • Screw, Metric-Hex Soc Ad X 10mm lp 
-49 1622303 4 • Washer, Metric Flat 3.710 X 800 X.5 Thick 
-50 6857825 4 • WasheA:ainted 
-51 NP • Frame sembty 
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Asm- Part 
Index Number Units Description 
--"---- --------------- ------- ---------- --~--~ ---------------- ------ ----

23- NP Control Unit Final Asm (Sheet 2 of 3) 
For Next Higher Assembly See 20 - 29 on page 63 

-52 2281858 6 • Trough, Cable 8.00 X .125 X 1.219 Wd 
-53 1625110 18 • Rivet 
-54 2242323 1 • Raceway Bracket 
-55 523250 3 • Clamp, Cable 
-56 1625162 3 • Rivet 
-57 2549896 3 • Raceway, Cable 
-58 1625110 3 • Rivet 
-59 NP • Gate Assembly, Logic 

For Detail Breakdown, See "Assembly 26: Logic Gate Assembly" on 
page 82 

-60 4451655 2 • Screw 
-61 1622420 2 • Nut, Metri c Hex Lock M8 
-62 8673929 2 • Cover, Board 
-63 4529272 8 • Rubber Card Retai ner 
-64 191918 1 • Clamp, Cable 
-65 1622403 1 • Nut, Metric Hex M4 Double Chamfer 
-66 1621403 1 • Washer 
-67 80X3015 1 • Label 
-68 80X2990 1 • Pad, EDS 
-69 236849 1 • Screw, Mach-Bind Hd 10-32 X .250 Long 
-70 1622335 1 • Lockwasher, Metric-Int Tooth 5.3 10 X 1000 
-71 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-72 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
-73 56X4616 1 • Guard, Drip Screen 
-74 8673975 1 • I/O Connector Block Assembly 

For Detail Breakdown, See "Assembly 29: I/O Connector Block 
Assembly" on page 92 

-75 1621333 3 • Screw, Metric-Slot Flat Hd M6 X 12 mm Long 
-76 5529193 2 • Serpent Conn-B Style 
-77 4451636 2 • Serpent Conn-A Style 
-78 56X4588 1 • Bracket, 1/0 
-79 56X4587 2 • Clamp, 1/0 
-80 1621191 4 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-81 6315620 1 • Shield, RFI 
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Asm- Part 
Index Number Units Description 

---------- ------_._---------------
23- NP Control Unit Final Assembly (Sheet 3 of 3) 

For Next Higher Assembly See 20 - 29 on page 63 
-82 4770213 1 • Panel 
-83 1621818 10 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-84 80X3015 1 • Label 
-85 80X2990 1 • Pad, EDS 
-86 4770212 1 • Plate 
-87 1621818 3 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-88 1621628 3 • Screw, Metric-Cap Hex Hd M5 X 25 mm Long 
-89 4451707 2 • Standoff 
-90 4451708 1 • Standoff 
-91 7389544 2 • Latch, Door 
-92 2549561 4 • Screw, Metric Thd Form-Hex Hd M3 10MM Long 
-93 1622303 4 • Washer, Metric Flat 3.7 10 X 800 X.5 Thick 
-94 1622344 2 • Lockwasher, Metric-Ext Tooth 3.2 10 X 600 
-95 6850636 1 • Pad, Foam 
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Asm- Part 
Index Number Units Descri~tion 

r---.----~ ---------- -._--
r---~ 24- Control Unit Final Assembly {Sheet 1 of 2l . --

-1 4451775 4 
For Next Higher Assembly See 2 - 44 on page 65 

• Support, Side Cover 
-2 1621818 8 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-3 4479887 2 • Bracke~Top Cover Latch 
-4 1621818 4 • Screw, etric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-5 4780522 1 • Bracket 
-6 1621818 2 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-7 6390616 1 • Panel, Connector CU-DU 
-8 1621190 2 • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-9 4780547 1 • Connector, Maple Block 
-10 4780592 2 • Cable Retainer, Maple Block 
-11 4529256 1 • Spacer 
-12 1621830 2 • Screw, Metric-Thd Form Hex Wshr Hd M3 X 8 mm Long 
-13 6460485 1 • Latch Assemblt, Gate 
-14 1621818 3 • Screw, Metric- hd Form Hex Wshr Hd M5 X 10 mm Long 
-15 813197 4 • Housing 
-16 5700248 3 • Jumper Assembly 
-17 4770143 32 • CI amp, Board 
-18 1621834 32 • Screw, Metric-Thd Form Slot Pan Hd M3.5 X 16 mm Long 
-18A 6857798 1 • Latch 
-18B 2549561 2 • Screw, Metric Thd Form-Hex Hd M3 10MM Long 
-19 6460493 1 • Switch And Bracket AssemblW -20 1621818 2 • Screw, Metric-Thd Form Hex shr Hd M5 X 10 mm Long 
-21 1743549 1 • Label, Warning 
-22 4798865 1 • Power Supply, AC-60 Hz and 50 Hz Japan 
-22 4798931 1 • Power SUr:>Ply, AC-50 Hz Except Japan 
-22A 512137 1 • Fuse, 5.0 Amp, Lon~ Time La~ 
-23 4529250 1 · Power Supply, DC- 0 Hz and Hz Japan 
-23 4529249 1 • Power Supply, DC-50 Hz Except Japan 
-23A 5214419 1 • Fuse, F1 
-23B 615683 1 • Fuse, F2 
-24 1621821 4 • Screw, Metric-Thd Form Hex Wshr Hd M6 X 10 mm Long 
-25 13F3053 1 • Disk Drive Assembly, 5-1/4 

Used on Macnines without EC A58284 
-25 68X8110 1 • Disk Drive Assembly, 3-1/2 

Used on Macni nes wi th EC A58284 
-26 13F3053 4 • Screw, Metric M3 
-26A 1622304 4 • Washerp Metric Flat 4.310 X 900 X.8 Thick 
-27 NP • Switch anel Assembly 
-28 6857824 4 • Screw, Metric-Hex Soc Hd M4 X 10 mm Lg 
-29 1622303 4 • Washer, Metric Flat 3.710 X 800 X.5 Thick 
-29 6857825 4 • Washer, Painted 
-30 6315591 1 • • Panel, English 
-30 4770061 1 • • Panel, French 
-30 4770062 1 • • Panel, German 
-30 4770063 1 • • Panel, Spani sh 
-30 4770064 1 • • Panel, Italian 
-30 4770065 1 · . Panel, Brazilian 
-30 6177175 1 • • Panel, Jar:>anese 
-30A 6390122 1 · . Operator Panel 
-31 4451772 1 · . Switch 
-32 4451782 1 • • Housin~ Switch 
-33 1622580 2 · . Screw, etric Thd Rolling Pan Hd M3 X 16 mm Long 
-34 1622534 2 · . Screw 
-34A 8576311 1 · . Operator Panel,CD 
-35 4451584 1 • • Switch 
-36 1622533 13 • • Screw, Metric Thd Rolling Pan Hd M3 X 12 mm Long 
-37 4470081 3 · . Blank 
-37A 4479881 4 · . Label

k 
Control Unit Address 

-37B 8519255 AR • • LED, ed 
-37C 8519256 AR • • LED, Green 
-370 8519257 AR • • LED, Yellow 
-38 6315586 1 • • Bracket, Ri~ht 
-39 6315587 1 • • Bracket, Le t 
-40 1621190 4 • • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-41 1622318 4 • • Lockwasher, Metric-Spring 4.1 lOX 7.500 
-42 4451713 2 • Hinge 
-43 1621818 4 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-44 4479725 2 • P~ Hinge 
-45 6850636 1 • P ,Foam 
-46 6390309 1 • Frame Assembly 
-47 6272590 1 • Plate, End RFI 
-48 1621812 3 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 8 mm Long 
-49 6272589 1 • P an, Frame RFI 
-50 1621812 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 8 mm Long 
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, .bm- Part 
IAcIex Number Units Description 

---------
24- NP Control Unit Final Assembly (Sheet 2 of 2) 

for Next Higher Assembly See 21 - 44 on page 65 , 
-54 4780551 4 • Retainer, Asm, Cable , 
-52 1621110 8 • Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
-53 8673929 2 • Cover. Board 
-54 4529272 8 • Retainer. Rubber Card 
-55 4529274 10 • Retainer, Card 

! -S) 1621309 20 -Screw, Metric-Slot FI at Hd M4 X 10 mm Long 
-57 6460019 ; 1 • Bracket, 3 ConnectOl'" 
-58 !l:6211191 2 .. Screw" Metr4c-SlotPan Hd M4 X 10 mm Long 
-59 -1621"210 2 • Screw, Metric-Slot Pan Hd US X 10 mm Long 

j -,60 1622335 2 .. loc'kwasher, Metric-Int Tooth 5.310 X 1000 i 

-61 191!18 1 • Clamp_, Cable 
-62 1622403 1 • Nut, Metric Hex M4 Double Chamfer 
--c63 1622304 1 • Washer, Metric Flat 4.3 to X 9 OD X .8 Thick 
-64 80X30t5 a .. Label 
-'65 'BO).(219O 1 .. ?'8d, EOS 
-~ !MBOB ~ • ,B-racket, 2 Connector 
-S7 1622403 1 .. Nut, Metric Hex M4 Doubte Chama 

J :sa -, 1i6P.Z3D4 1 • Washer, Metric Flat 4.3 ,ID X 900 X .8 Thick 
-u 5&~46J1ij 1 -Guard, Or4p Screen 
-7t) 4128935 ., ~ 110 Connector B10ck Assembly 

; -.71 :\621333 3 .. Screw, Metric-Slot Flat Hd US X 12 mm Long 
-712- 56M5&7 4 ,. 'Damp, 110 
-73 S6~5BI ~ .. iBnICket, 110 
-7<4 ·tl)2,1B1:1 ,.3 • 'Screw, Metr.ic-Thd 1iorm Hex Wshr Hd US X 10 mm Long 

I -15 461636 2 .. :Serpeml Corm-A Styte 
-76 fi291D 2 • ,Sape;I4<Conn-B Style 

I -71 :523250 '2 .. Olamp, Cable 

i -18 :52'4S1:5 :3 • o':amp,AdjllStable ,Cable 

f 
-19 11fB25llliZ 5 ·-:Rj.vet 
-aD DBt16B 5' - TlflmIgn,Cabie 8.00 X ,.;t25 X L219\Vd 
-at SIlBBJIBI 1 .. !Raceway. Cable 

! -12 25t'1U!J1 1 ·~,:Cable 
-8 1625 ... i 14 • Ai¥at -M 64III)l!J9S I 2 ·01 ........ 
-as 162MB i 3 • JIingn" 
-IS 1621aB I 3 • Screw" Uetriic-Cap Hex IIftd IllS X 2S min long 
-17 4451181 2 • Sttiii ...... 6mna High 
-IS 

J 
4451~ 1 • St:iImdad{, 9mm :High 

-89 HID • Gale As Ie mt;Iy 
Far Detail Brea~ See "AsSOlllbly 27: logic Gate Assembly" on 
page 81 

-90 4451655 2 • Screw 
-91 1622420 2 i • Nut, UeIric Hex Lock U8 
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Asm- Part 
Index Number Units Description 

-----_ .. __ .. -- _ .. _._-------_. _._- ------------------- ---------_._ .. _------------_._----------------

25-

-1 
-2 
-3 
-4 
-5 
-6 
-7 

-8 
-9 
-10 
-11 
-12 
-13 
-14 
-15 
-16 
-17 
-18 
-18 
-19 
-20 
-21 
-22 
-23 
-24 
-24 
-24 
-24 
-24 
-24 
-24 
-25 
-26 
-27 
-28 
-29 
-30 
-31 
-32 
-33 
-34 
-35 
-36 
-37 
-38 
-39 
-40 
-41 

4479887 
1621818 
4780522 
1621818 
6460485 
1621818 
13F1703 

4451655 
1622420 
6460493 
1621818 
8576694 
1621811 
1621813 
6857798 
1743549 
512137 

4798865 
4798931 
1621821 
13F6232 
13F3053 
1622304 
4529407 
6315591 
4770061 
4770062 
4770063 
4770064 
4770065 
6177175 
4451772 
4451782 
1622580 
-1622534 
4770081 
4451584 
1622533 
6315586 
6315587 
1621190 
1622318 
6857824 
6857825 
31F6916 
1621821 
1037500 
1621210 

NP Control Unit Final Assembly (Sheet 1 of 2) 
For Next Higher Assembly See 22 - 42 on page 67 

2 • Bracket, Top Cover Latch 
4 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
1 • Bracket • 
2 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
1 • Bracket, Latch 
2 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
1 • Gate Asm 

For Detail Breakdown, See "Assembly 28: Logic Gate Assembly" on 
page 90 

2 • Screw 
2 • Nut, Metric Hex Lock M8 
2 • Switch Bracket Asm 
2 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
1 • P1 Panel Asm 
2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 16 mm Long 
1 • Latch 
1 • Label, Warning" 
1 • Fuse, 5.0 Amp, Long Time Lag 
1 • Power Supply, AC-60 Hz and 50 Hz Japan 
1 • Power Supply, AC-50 Hz Except Japan 
4 • Screw, Metric-Thd Form Hex Wshr Hd M6 X 10 mm Long 
1 • Drive Asm, 3.5 in Diskette 
4 • Screw 
4 • Washer, Metric Flat 4.3 10 X 900 X .8 Thick 
1 • Switch Panel Asm 
1 •• Panel, English 
1 •• Panel, French 
1 •• Panel, German 
1 •• Panel, Spanish 
1 •• Panel, Italian 
1 •• Panel, Brazilian 
1 •• Panel, Japanese 
1 •• Switch 
1 •• Housing, Switch 
2 •• Screw, Metric Thd Rolling Pan Hd M3 X 16 mm Long 
2 •• Screw 
3 •• Blank 
1 •• Switch 

13 •• Screw, Metric Thd Rolling Pan Hd M3 X 12 mm Long 
1 •• Bracket, Right 
1 •• Bracket, Left 
4 •• Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
4 •• Lockwasher, Metric-Spring 4.1 10 X 7.5 00 
4 • Screw, Metric-Hex Soc Hd M4 X 10 mm Lg 
4 • Washer, Painted 
1 • Mounting Plate 
2 • Screw, Metric-Thd Form Hex Wshr Hd M6 X 10 mm Long 
1 • Power Supply, DC 50 and 60 Hz 
2 • Screw, Metric-Slot Pan Hd M5 X 10 mm Long 
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Asm- Part 
Index Number Units Description 

~~ 

25- NP Control Unit Final Assembly (Sheet 2 of 2) 
For Next Higher Assembly See 22 - 42 on page 67 

-42 4780551 2 • Retainer Asm, Cable 
-43 1621170 4 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lo!",g 
-44 8673929 1 • Cover, Card 
-45 4529274 4 • Retainer, Card 
-46 1621309 8 • Screw, Metric-Slot Flat Hd M4 X 10 mm Long 
-47 6460089 1 • Bracket, 3 Connector 
-48 1621191 2 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-49 1621210 2 • Screw, Metric-Slot Pan Hd M5 X 10 mm Long 
-SO 1622335 2 • Lockwasher, Metric-Int Tooth 5.3 10 X 10 00 
-51 191918 1 • Clamp, Cable 
-52 1622403 1 • Nut, Metric Hex M4 Double Chamfer 
-53 1622304 1 • Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
-54 80X3015 1 • Label 
-55 80X2990 1 • Pad, ESD 
-56 6460088 1 • Bracket, 2 Connector 
-57 1622403 2 • Nut, Metric Hex M4 Double Chamfer 
-58 1622304 2 • Washer, Metric. Flat 4.3 10 X 9 00 X .8 Thick 
-59 56X4616 1 • Guard, Drip Screen 
-60 1621191 4 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-61 56X4587 4 • Clamp, I/O 
-62 56X4588 1 .. Bracket, I/O 
-63 1621818 3 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Long 
-64 4451636 2 • Serpent Conn-A Style 
-65 5529193 2 • Serpent Conn-B Style 
-66 524515 2 • Clamp, Adjustable Cable 
-67 1625162 2 • Rivet 
-68 2281858 4 • Trough, Cable 8.00 X .125 X 1.219 Wd 
-69 5888868 1 • Trough 
-70 13F1699 2 • Retainer Asm, Cable 
-71 2549896 1 • Raceway 
-72 1625110 14 • Rivet 
-73 6460095 2 • Crossbar 
-74 1622453 3 • Wingnut 
-75 1621628 3 • Screw, Metric-Cap Hex Hd M5 X 25 mm Long 
-76 4451707 2 • Standoff, 6mm High 
-77 4451708 1 • Standoff, 9mm High 
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Asm- Part 
Index Number Units Description 
----- ------f--. ----

26- NP Logic Gate Assembly (Sheet 1 of 2) 
For Next Higher Assembly See 23 - 59 on page 71 
See "Assembly 41: Cable Routing, Control Unit" on page 126 

-1 6850639 1 • Stop 
-2 1621191 2 • Screw, Metric-Slot Pan Hd M4 X 10 mm l.,Q 
-3 6850640 1 • Latch Assembly 
-4 1621191 2 • Screw, Metric-Slot Pan Hd M4 X 10 mm Lg 
-5 8708473 2 • Receptacle, 1/4 Turn 
-6 4780534 1 • Cover, Top 
-7 4163953 2 • Screw, 1/4 Turn 
-8 4780579 2 • Ring, Retaining 
-9 8674063 1 • Thermal Switch Asm 
-10 1622300 2 • Washer, Metric Flat 2.2 10 X 5 00 X .3 Thick 
-11 1621001 2 • Screw, Metric-Slot Cheese Hd M2 X 6 mm Lg 
-12 6178230 1 • Service Switch Asm 
-12A 6390612 1 • Bracket, Switch Protector 
-13 4451733 1 • Hinge Assembly 
-14 1621334 2 • Screw, Metric-Slot FI at Hd M6 X 16 mm Lg 
-15 1622419 4 • Nut, Metric Hex Lock M6 
-16 5240422 2 • Markerstrip, 12" Pos Marker 
-17 81898 2 • Terminal Board, 12 Obi Screw Terminals 
-18 5762428 2 • Shield, 12 Pos 
-19 5761552 1 • Insulator, 14 Pos 
-20 2102457 1 • Terminal Board, 14 Obi Screw Terminals 
-21 4120488 1 • Shield, 14 Pos 
-22 322550 6 • Screw, Mach-Bind Hd 6-32 X .500 Long 
-23 210883 6 • Stud, Ext 6-32 X 1/2 tnt 6-32 X 0.19 Op 
-24 35739 6 • Screw, Mach-Bind Hd 6-32 X .438 Long 
-25 4451534 1 • Hinge 
-26 1621334 2 • Screw, Metric-Slot Flat Hd M6 X 16 mm Lg 
-27 1622419 4 • Nut, Metric Hex Lock M6 
-28 1621170 8 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
-29 6850648 1 • Drip Plate 
-30 10170 2 • Screw, Mach-Bind Hd 6-32 X .250 Lg 
-31 4529461 4 • Strap, Left 
-32 1621170 8 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
-33 4529463 4 • Guide, Board 
-34 2731304 2 • Hinge, Lower 
-35 ·1621510 4 • Screw, Metric-Cap Soc Hd M4 X 10 mm Lg 
-36 4529462 4 • Strap, Right 
-37 1621170 8 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
-38 817905 4 • Seal, Board 
-39 2731306 2 • Guide, Upper 
-40 1621510 4 • Screw, Metric-Cap Soc Hd M4 X 10 mm Lg 
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Asm- Part 
Index Number Units Description 

-----------------------

26- NP Logic Gate Assembly (Sheet 2 of 2) 
For Next Higher Assembly See 23 - 59 on page 71 

-53 5888868 2 • Raceway 
-54 1625106 2 • Rivet 
-55 6315570 1 • Rail 
-56 1621812 4 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 8 mm Lg 
-57 5759582 1 • Ground Jumper 
-58 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-59 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
-60 4479239 2 • Finger Guard 
-61 1621193 4 • Screw, Metric-Slot Pan Hd M4 X 16 mm Lg 
-62 1621208 4 • Screw, Metric-Slot Pan Hd M4 X 60 mm Lg 
-63 1622304 4 • Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
-64 1622403 2 • Nut, Metric Hex M4 Double Chamfer 
-65 2546929 2 • Fan 
-66 4529300 1 • Thermal Switch Assembly 
-67 1621170 2 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
-68 2281858 3 • Trough, Cable 8.00 X .125 X 1.219 Wd 
-69 1625106 12 • Rivet 
-70 4770220 2 • Cable Retainer 
-71 1625106 4 • Rivet 
-72 4798770 1 • Gate, Logic 
-73 2596275 1 • Clamp 
-74 4451695 1 • SLT Cable Set 
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Asm- Part 
Index Number Units Description 

------ ------ --------- -------- -.-----~-------------------

27- NP Logic Gate Assembly (Sheet 1 of 2) 
For Next Higher Assembly See 24 - 89 on page 77 
See "Assembly 43: Cable Routing, Control Unit" on page 146 

-1 6177937 1 • Gate, Logic 
-2 2281858 2 • Trough, Cable 8.00 X .125 X 1.219 Wd 
-3 1625110 4 • Rivet 
-4 6460491 1 • Latch Assembly 
-5 1621191 3 • Screw, Metric-Slot Pan Hd M4 X 10 mm Lg 
-6 8708473 2 • Receptacle 
-7 4780534 1 • Cover, Top 
-8 4163953 2 • Screw, 1/4 Turn 
-9 4780579 2 • Ring, Retai ni ng 
-10 2277060 1 • Switch Asm, Thermal 
-11 1621001 2 • Screw, Metric-Slot Cheese Hd M2 X 6 mm Lg 
-12 1622300 2 • Washer, Metric Flat 2.2 10 X 5 00 X .3 Thick 
-13 5888868 3 • Raceway 
-14 1625110 9 • Rivet 
-16 5761552 1 • Insulator 
-17 2102457 1 • Terminal Board, 14 Obi Screw Terminals 
-18 4120488 1 • Shield, T.B. 
-19 10170 2 • Screw, Mach-Bind Hd 6-32 X .250 19 
-20 210883 2 • Stud, Ext 6-32 X 1/2 Int 6-32 X 0.19 Op 
-21 322550 2 • Screw, Mach-Bind Hd 6-32 X .500 Lg 
-22 4451733 1 • Hinge Assembly 
-23 4451534 1 • Hinge 
-24 1621334 4 • Screw, Metric-Slot FI at Hd M6 X 16 mm Lg 
-25 1622419 4 • Nut, Metric Hex Lock M6 
-26 5762428 2 • Shield 
-27 10170 4 • Screw, Mach-Bind Hd 6-32 X .250 Lg 
-28 210883 2 • Stud, Ext 6-32 X 1/2 Int 6-32 X 0.19 Op 
-29 81898 2 • Terminal Board, 12 Obi Screw Terminals 
-30 322550 4 • Screw, Mach-Bind Hd 6-32 X .500 Lg 
-31 5240422 2 • Markerstrip, 12 Pas 
-32 6315570 1 • Rail 
-33 1621190 4 • Screw, Metric-Slot Pan Hd M4 X 8 mm Lg 
-34 6850648 1 • Plate. Drip 
-35 10170 2 • Screw, Mach-Bind Hd 6-32 X .250 Lg 
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Asm- Part 
Index Number Units Description 

--
27- NP Logic Gate Assembly (Sheet 2 of 2) 

For Next Higher Assembly See 24 - 89 on page 77 
-36 4529463 4 • Guide, Board 
-37 1621510 4 • Screw, Metric-Cap Soc Hd M4 X 10 mm Lg 
-38 2731306 2 • Guide, Upper 
-39 4770220 2 • Retainer, Cable 
-40 1625110 2 • Rivet 
-4OA 357926 2 • Washer, Flat .156 10 X .37500 X .031 Thick 
-41 1 • Board, Logic 

For Part Number See Board 
-42 4770143 32 • Clamp, Board 
-43 1621156 22 • Screw, Metric-Slot Pan Hd M3 X 14 mm Long 
-44 5759582 1 • Jumper, Ground 
-45 1622346 1 • Lockwasher, Metric-Ext Tooth 4.310 X 800 
-46 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-47 2546929 2 • Fan 
-48 4479239 2 • Guard, Fi nger 
-49 1621193 2 • Screw, Metric-Slot Pan Hd M4 X 16 mm Lg 
-SO 1621208 2 • Screw, Metric 
-51 1622304 4 • Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
-52 1622403 2 • Nut, Metric Hex M4 Double Chamfer 
-53 2596275 1 • Clamp 
-54 4529300 1 • Switch Assembly, Thermal 
-55 1621170 2 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
-56 2731304 2 • Guide, Lower 
-56A 6315642 2 • Shim 
-57 1621510 4 • Screw, Metric-Cap Soc Hd M4 X 10 mm Lg 
-58 817905 4 • Seal, Board 
-59 4529462 4 • Strap, Right 
-60 4529461 4 • Strap, Left 
-61 1621170 2 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
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Asm- Part 
Index Number Units Description 

------------- ---- ----------------------~---------

28- NP Logic Gate Assembly 
Used on Machines with EC 57722 
For Next Higher Assembly See 25 -7 on page 79 

-1 6460491 1 • Latch Assembly 
-2 1621191 3 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-3 8708473 2 • Receptacle, 1/4 Turn 
-4 4780534 1 • Cover, Top 
-5 4163953 2 • Screw, 1/4 Turn 
-6 4780579 2 • Ring, Retaining 
-7 2277060 1 • Thermal Switch Asm Thermo Switch, NC 135 Degrees F-Manual Reset 
-8 1621001 2 • Screw, Metric-Slot Cheese Hd M2 X 6 mm Long 
-9 1622300 2 • Washer, Metric Flat 2.2 ID X 5 OD X .3 Thick 
-10 13F1692 1 • Switch, Service 
-11 13F1705 1 • Cover, A 1 Rear 
-12 1621171 6 • Screw, Metric-Slot Pan Hd M3 X 8 mm Long 
-13 4451733 1 • Hinge Assembly 
-14 1621334 2 • Screw, Metric-Slot Flat Hd M6 X 16 mm Long 
-15 1622419 4 • Nut, Metric Hex Lock M6 
-16 4730143 16 • Clamp, Board 
-17 1621156 16 • Screw, Metric-Slot Pan Hd M3 X 14 mm Long 
-18 REF • Logic Board 
-19 13F1699 4 • Retainer, Cable 
-20 1625110 4 • Rivet 
-21 13F1698 2 • Retainer, Cable 
-22 31F6945 1 • Rail 
-23 1621190 4 • Screw, Metric-Slot Pan Hd M4 X 8 mm Long 
-24 1621170 8 • Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
-25 4451534 1 • Hinge 
-26 1621334 2 • Screw, Metric-Slot FI at Hd M6 X 16 mm Long 
-27 1622419 4 • Nut, Metric Hex Lock M6 
-28 5759582 1 • Jumper, Ground 
-29 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-30 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 ID X 8 OD 
-31 4529461 2 • Guard, Finger 
-32 1621193 4 • Screw, Metric-Slot Pan Hd M4 X 16 mm Long 
-33 1622304 4 • Washer, Metric Flat 4.3 ID X 9 OD X .8 Thick 
-34 1621208 2 • Screw, Metric-Slot Pan Hd M4 X 60 mm Long 
-35 1622403 2 • Nut, Metric Hex M4 Double Chamfer 
-36 2546929 2 • Fan 
-37 4529461 1 • Strap, L.eft 
-38 1621170 2 • Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
-39 6315642 2 • Shim 
-40 2731304 1 • Bracket, Card Cover Guide Hinge 
-41 4529463 2 • Guide, Board 
-42 1621510 4 • Screw, Metric-Cap Soc Hd M4 X 10 mm Long 
-43 4529462 1 • Strap, Right 
-44 1621170 1 • Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
-45 5888868 2 • Raceway 
-46 1625106 6 • Rivet 
-47 4529300 1 • Swtich, Thermal 
-48 1621170 2 • Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
-49 2596275 1 • Clamp, Cable 
-so 817905 2 • Seal 
-51 2731306 1 • Bracket, Card Cover Latch 
-52 2281858 1 • Raceway Trough, Cable 8.00 X .125 X 1.219 Wd 
-53 1625110 2 • Rivet 
-54 13F1704 1 • Cover, A1 Front 
-55 1621191 4 • Screw, Metric-Slot Pan Hd M4 X 10 mm Long 
-56 6177937 1 • Housing, Logic Gate 
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Asm- Part 
Index Number Units Description 

- -----

29- 8673975 1 110 Connector Block Assembly 
For Next Higher Assembly See 23 -74 on page 71 

-1 4451654 1 • Movable Rail, left Side 
-2 4451598 1 • Movable Rail, Right Side 
-3 4451602 1 • Fixed Rail, Right Side 
-4 1621310 2 • Screw, Metric-Slot FI at Hd M4 X 12 mm 19 
-5 1622417 2 • Nut, Metric Hex lock M4 
-6 4451656 2 • Shoulder Screw 
-7 1622417 2 • Nut, Metric Hex lock M4 
-8 4451596 1 • Baseplate 
-9 4451597 1 • Fixed Rail, left Side 
-10 1621310 2 • Screw, Metric-Slot FI at Hd M4 X 12 mm 19 
-11 1622417 2 • Nut, Metric Hex Lock M4 
-12 6390577 1 • Hold Down, Bracket 
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Asm- Part 
Index Number Units 

------------- - ---------~ -- -------

30- 13F4797 1 

-1 6273023 1 
-2 1621493 2 
-3 1622258 2 
-4 6273163 1 
-4A NP 
-4B NP 
-5 1621493 4 
-6 1622258 4 
-7 6273167 2 
-8 1622403 8 
-9 1622318 8 
-10 6273164 1 
-11 6273166 2 
-11A 56X4415 2 
-12 6273175 2 
-13 6273168 2 
-14 6272906 1 
-14A 6273039 1 
-15 1621493 2 
-16 1622258 2 
-17 946254 2 
-18 6273165 1 
-19 6273051 1 
-20 1622401 5 
-2~ , i6273050 2 
-22 2337704 1 
-23 6273042 1 

I 

! 

\ 

Description 
--"---- --- ._-.- ------ ----

Final Asm, Loader Mechanical Asm, 
For Next Higher Assembly S 
3-2 on page 7 and 4-1 on 

• Resistor Asm 

Sht 1 of 2 
ee 1-50 on page 3, 
page 15 

• Screw, Metric-Cap Soc Hd M3 X 8 mm Lohg 
• Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
• Cover Asm, Main Rear 
• • Gasket, EMI 
• • Gasket, EMI 
• Screw, Metric-Cap Soc Hd M3 X 8 mm Long 
• Lockwasher, Metric Helical Spring 3.1 ID X 5.6 00 
• Hinge 
• Nut, Metric Hex M4 Double Chamf< er 
• Lockwasher, Metric-Spring 4.1 10 X 7.5 00 
• Cover, Hood CBM 
• Screw, 1/4 Turn 
• Wear Washer 
• Retainer, 1/4 Turn 
• Nut, 1/4 Turn 
• Operator Pane(Asm 
• • Overlay 
• Screw, Metric-Cap Soc Hd M3 X 8 mm Long 
• Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
• Washer 
• Cover, Lower Decorative 
• Cover, Safety 
• Nut, Metric Hex M3 Double Chamf< er 
• Spri ng, Cover 
• Label, ·Warning 
• Plate, Information UUCSA 

- --------- --- --------- --------___ --l 
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Assembly 30: (continued) 
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Asm- Part 
Index Number Units Descriptio~ 

--------- ----. 
30- 13F4797 1 Final Asm, Loader Mechanical Asm (Sheet 2 of 2) 

For Next Higher Assembly See 1 - 50 on page 3, 
3-2 on page 7 and 4-1 on page 15 

-24 13F4824 1 • Load Asm 
Not Part of This Asm - Order Separately 
For Detail Breakdown, See "Assembly 31: Deck Loader Asm" on 
page 98 

-25 1621512 2 • Screw, Metric-Cap Soc Hd M4 X 16 mm (.ong 
-26 1622318 2 • Lockwasher, Metric-Spring 4.1 10 X 7.5 00 
-27 1622304 2 • Washer, Metric Flat 4.3 10 X 900 X .8 Thick 
-28 6272875 2 • Washer, Insulator 
-29 6272874 3 • Bushing, Insulator 
-30 56X4381 1 • Bracket, Safety 
-31 1621512 1 • Screw, Metric-Cap Soc Hd M4 X 16 mm Long 
-32 1622318 1 • Lockwasher, Metric-Spring 4.1 10 X 7.5 00 
-33 1622304 1 • Washer, Metric Flat 4.3 10 X 900 X.8 Thick 
-34 1621493 2 • Screw, Metric-Cap Soc Hd M3 X 8 mm Long 
-35 1622258 2 • Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
-36 6272913 NR • Plate, 5 mm 
-37 2162922 2 • Clamp, Dia .500 Grip. 11 0-. 199 Mtg Hole. 
-38 2162919 3 • Clamp, Oia .312 Grip .110-.199 Mig Hole. 
-39 56X4462 1 • InputAsm 

For Detail Breakdown, See "Assembfy 33: Input Asm" on page 1 02 
-40 6272836 2 • Stop 
-41 1621493 2 • Screw, Metric-Cap Soc Hd M3 X 8 mm Long 
-42 1622302 2 • Washer, Metrif,; Flat 3.210 X 700 X.5 Thick 
-43 6272829 2 • Spri ng, Sensor 
-44 13F4796 1 • FeedAsm 

For Detail Breakdown, See "Assembly 36: Feed Asm" on page 108 
-45 1621512 1 • Screw, Metric-Cap Soc Hd M4 X 16 mm Long 
-46 1622318 1 • Lockwasher. Metric-Spring 4.1 10 X 7.5 00 
-47 1622304 1 • Washer, Metric Flat 4.3 10 X 9 00 X .8 Thick 
-48 6272875 1 • Washer, Insulator 
-49 1621494 3 • Screw, Metric-Cap Soc Hd M3 X 10 mm Lg 
-so 1622258 3 • Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
-51 6272903 1 • OutputAsm 

For Detail Breakdown, See "Assembly 37: Output Asm" on page 110 
-52 6272885 1 • Tray, Front 
-53 1621494 5 • Screw, Metric-Cap Soc Hd M3 X 10 mm Lg 
-54 1622258 5 • Lockwasher, Metric Helical Spring 3.1 10 X 5.600 
-55 6273036 1 • Optical Sensor Asm, Stack Low 
-55A 6272886 1 • • Sensor, Optical 
-55B 6272902 1 • • Retainer, Sensor 
-56 78951 1 • Fuse, 1.6 Amp SB, 24 V line 
-57 855251 1 • Fuse, 5 Amp Instantaneous, 5 V Une 
-58 6273048 2 • Holder, Fuse 
-59 1 • Card, Loader Control, Field Use Only 

Order the Same Part Number as on the Card Removed 
This Card is not Part of this Asm - Order Separately 

-60 6272914 1 • Clip, 1/4 Turn 
-61 6272864 1 • Guide, Card Bottom 
-61 6272862 1 • Guide, Card Bottom 

Qty 2 Used on WTC Machines Only 
-62 6272868 1 • Holder, CD Hinge, Bottom 
-63 1621494 1 • Screw, Metric-Cap Soc Hd M3 X 10 mm Lg 
-64 1622258 1 • Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
-65 6272856 1 • Stack Spacer 
-66 6272846 1 • Holder, Card 
-67 6272915 1 • Channel 
-68 6272866 1 • Holder, CD Hinge, Top 
-69 1621494 1 • Screw, Metric-Cap Soc Hd M3 X 10 mm L~ 
-70 1622258 1 • Lockwasher, Metric Helical Spring 3.1 10 5.600 
-71 6272862 1 • Guide, Card Top 
-72 6273169 2 • Insulator Cap, Fuse Terminal 
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Asm- Part 
Index Number Units Description 

----- -----+-----1-------=----------------------------------------------------_ 
31 - 13F4824 1 Deck Loader Asm 

-1 
-2 
-3 
-4 
-5 
-6 
-7 
-8 
-9 
-10 
-lOA 
-lOB 
-11 
-11A 
-11B 
-12 
-13 
-14 
-15 
-16 
-17 
-18 
-19 

-20 
-21 
-22 
-22A 
-22B 
-22C 
-220 
-22E 
-24 
-25 
-26 
-27 
-28 
-29 
-30 
-31 
-32 
-33 
-34 
-35 
-36 
-37 
-38 
-39 
-40 
-41 
-42 
-43 
-44 
-45 

-46 

6272861 
1693551 
56X4441 
1621172 
1622344 
6315304 
82X4373 
1126828 
4780615 
56X4424 
1621770 

82X4380 

1621173 
1622302 
6273045 
6272886 
1621172 
1622302 
56X4463 
13F4246 

6273044 
6272874 
56X4433 

6272881 
1621172 
1622258 
946254 

2102365 
4780609 
1621172 
1622302 
1621170 
1622302 
6272878 
4780523 
4780560 

·4770136 
4780561 
4770135 
1621267 
1622342 
4780578 

356742 
1621170 
1622302 

1621194 

1 
1 
1 
3 
3 
1 
1 
2 
1 
1 
1 

NP 
1 

NP 
NP 

2 
2 
2 
1 
1 
1 
1 
1 

2 
2 
1 

NP 
NP 
NP 
NP 
NP 

1 
2 
2 
2 
2 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 

3 

For Next Higher Assembly See 1 - 50A on page 3, 
3 - 2A on page 7 , 4 - 1 A on page 15 
and 30 - 24 on page 97 

• Switch, Feed Complete 
• Ring, Retaining 
• Load Motor Asm 
• Screw, Metric-Slot Pan Hd M3 X 10 mm Long 
• Lockwasher, Metric-Ext Tooth 3.2 10 X 600 
• Interlock 
• Receiver 
• Ring, Retaining 
• Spring 
• Crank 
• • Setscrew, Metric-Fltd Soc Hd FP M4 X 6 mm Long 
• • Pin 
• BridgeAsm 
• • Pivot 
• • Stop, Crank 
• Screw, Metric-Slot Pan Hd M3 X 12 mm Long 
• Washer, Metric Flat 3.210 X 700 X.5 Thick 
• Washer, Insulating 
• Optical Sensor, Load Motor Complete 
• Screw, Metric-Slot Pan Hd M3 X 10 mm Long 
• Washer, Metric Flat 3.2 10 X 700 X .5 Thick 
• Block, Arm-Leader 
• Tray Asm 

For Detail Breakdown, See "Assembly 32: Tray Asm" on page 100 
• Spacer 
• Bushing 
• BaseAsm 
• • Pin, Deck Locating 
• • Pin, Cartridge Locating 
• • Pin, Cartridge Support 
• • Pin, Metric Dowel 3 mm Dia 12 mm Long 
• • Shaft, Guide 
• Bracket, Sensor 
• Screw, Metric-Slot Pan Hd M3 X 10 mm Long 
• Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
• Washer 
• Clamp, Loop .330 10 .170 Di a Mtg Hole 
• Optical Sensor, Cartridge Latch 
• Screw, Metric-Slot Pan Hd M3 X 10 mm Long 
• Washer, Metric Flat 3.2 10 X 700 X .5 Thick 
• Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
• Washer, Metric Flat 3.2 10 X 7 00 X .5 Thick 
• Bracket, Sensor 
• Optical Sensor, Cartridge Present 
• Flag, Cartridge Present 
• Spring, Cartridge Present Flag 
• Screw, Flag Pivot 
• Switch, File Protect 
• Screw 
• Lockwasher, Metric-Ext Tooth 2.2 10 X 4.500 
• Nut, Plate 
• Clamp, Cable 
• Screw, Metric-Slot Pan Hd M3 X 6 mm Long 
• Washer, Metric Flat 3.2 ·10 X 7 00 X .5 Thick 

The Following P art Is Not P art of Thi s Asm 
• Screw, Metric-Slot Pan Hd M4 X 20 mm Long 
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Asm- Part 
Index Number Units Description 

-----~-------.--------------.--

32- 13F4246 1 TrayAsm 
For Next Higher Assembly See 31 -19 on page 99 

-1 56X4418 1 • Clip 
-2 1621492 2 • Screw, Metric-Cap SOc Hd M3 X 6 mm Long 
-3 1622316 2 • Lockwasher, Metric-Spring.3.1 10 X 6.200 
-4 56X4438 NR • Rod, Connecting 
-5 6315313 NR • Pin 
-6 56X4423 NR • Guide, PI unger 
-7 1621494 NR • Screw 
-8 1622302 NR • Washer, Metric Flat 3.2 10 X 700 X .5 Thick 
-9 56X4428 NR • Plunger 
-10 NP • Tray, Deck Loader 
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Assembly 33: Input Asm 
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Asm- Part 
Index Number Units Description 

_._--- _._-_. ------------------------------------

33- 56X4462 1 InputAsm 
For Next Higher Assembly See 30 - 39 on page 97 

-1 6272873 1 • Belt, Two Sided 
-2 6272911 1 • Shaft Asm, 1 
-2A NP • • Pulley 
-2B NP • • Shaft, 1 
-3 6272912 1 • Shaft Asm, 2 
-3A NP • • Pulley 
-3B NP • • Shaft,2 
-4 6272848 2 • Rail, Wear 
-5 6272918 1 • Bushing 
-6 6272869 2 • Bearing, Drive Shaft 
-7 6272919 1 • Switch, Actuator 
-8 6272849 2 • Spri ng, Actuator 
-9 6272837 2 • Coupler, Female 
-10 6272859 2 • Ring, Grip 
-11 6273034 1 • Rail Asm, Input, Right 

For Detail Breakdown, See "Assembly 34: Rail Asm, Input, Right" on 
page 104 

-12 6273033 1 • Rai I Asm, Input, Left 
For Detail Breakdown, See "Assembly 35: Rail Asm, Input, Left" on 
page 106 

-13 1621493 6 • Screw, Metric-Cap Soc Hd M3 X 8 mm Lg 
-14 1622258 6 • Lockwasher, Metric Helical Spring 3.1 10 X 5.600 
-15 56X4467 1 • Bearing, Block CBM 
-16 1621493 2 • Screw, Metric-Cap Soc Hd M3 X 8 mm Lg 
-17 1622258 2 • Lockwasher, Metric Helical Spring 3.1 10 X 5.600 
-18 6315281 1 • Reflective Sensor, Cartridge Stage 
-19 56X4468 1 • Plate, Cover 
-20 1621172 1 • Screw, Metric-Slot Pan Hd M3 X 10 mm Lg 
-21 946254 1 • Washer 
-22 6273030 1 • Motor, Gear Box 
-23 6272870 1 • Bracket, Motor Mount 
-24 1621492 3 • Screw, Metric-Cap Soc Hd M3 X 6 mm Lg 
-25 1622258 3 • Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
-26 1621493 2 • Screw, Metric-Cap Soc Hd M3 X 8 mm Lg 
-27 1622258 2 • Lockwasher, Metric Helical Spring 3.1 10 X 5.600 
-28 1622302 2 • Washer, Metric Flat 3.2 10 X 700 X.5 Thick 
-29 6272844 1 • Pulley, Motor 
-30 6272886 1 • Optical Sensor, Cartridge in Stack 
-31 1621493 1 • Screw, Metric-Cap Soc Hd M3 X 8 mm Lg 
-32 1622258 1 • Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
-33 NP • Casting, Indexer CBM 
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Assembly 34: Rail Asm, Input, Right 
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Asm- Part 
Index Number Units Description 

----- - --

34- 6273034 1 Rail Asm, Input, Right 
For Next Higher Assembly See 33 - 11 on page 103 

-1 6272880 2 • Belt 
-2 6272910 13 • Support, Input, Right 
-3 6272865 1 • Drive Shaft Asm 
-3A NP • • M.Coupling 
-3B NP • • Shaft, Female 
-3C NP • • Pulley, Drive 
-4 6272841 1 • Guide 
-5 6272860 2 • Pulley, Drive 
-6 6272853 1 • Shaft,Spring 
-7 6272863 2 • Spring, 2 Belt Tension 
-8 6272852 1 • Spring, Belt Tension 
-9 6272858 1 • Flag, Sensor 
-10 6272871 1 • Spring, Sensor 
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Assembly 35: Rail Asm, Input, Left 
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Asm- Part 
Index Number Units Description 

-- -.--------.~----.------------------------.--.-------

35- 6273033 1 Rail Asm, Input, Left 
For Next Higher Assembly See 33 -12 on page 103 

-1 6272880 2 • Belt 
-2 6272865 1 • Drive Shaft Asm 
-2A NP • • M.Coupling 
-2B NP • • Shaft, Female 
-2C NP • • Pulley, Drive 
-3 6272841 1 • Guide 
-4 6272851 1 • Bracket, Gate Latch 
-5 1621286 1 • Screw, Metric-Slot Flat Hd M3 X 8 mm Lg 
-6 6273021 1 • Fastener, 1/4 Turn 
-7 6273022 1 • Washer, Retainer 
-8 6272860 2 • Pulley, Drive 
-9 6272853 1 • Shaft, Spring 
-10 6272863 2 • Spring, 2 Belt Tension 
-11 6272852 1 • Spring, Belt Tension 
-12 6272858 1 • FI ag, Sensor 
-13 6272871 1 • Spri ng, Sensor 
-14 6272886 1 • Optical Sensor,Input Complete 
-15 1621493 1 • Screw, Metric-Cap Soc Hd M3 X 8 mm Lg 
-16 1622258 1 • Lockwasher, Metric Helical Spring 3.1 10 X 5.6 00 
-17 6272833 13 • Support, Input Left 
-18 6273154 1 • Jumper Asm, Input Complete Sensor 
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Asm- Part 
Index Number Units Description 

-.--.---------~--.---------.--.----~-----

36- 13F4796 1 FeedAsm 
For Next Higher Assembly See 30 - 44 on page 97 

-1 6272872 1 • Arm, Extract Sensor 
-2 6272917 1 • Bearing 
-3 6273174 1 • Door, Safety Interlock 
-4 6272835 1 • Guide 
-5 6272827 1 • Rod, Sensor 
-6 6272877 2 • Screw, Shoulder 
-7 6272823 4 • Pulley Asm 
-7A 1693551 1 • • Retainer 
-7B 6273027 1 • • Stud, Pulley 
-7C 6273028 1 • • Spacer, Pulley 
-70 6273029 1 • • Bearing, Pulley 
-7E 56X4409 1 • • Retainer, Belt 
-8 1622403 4 • Nut, Metric Hex M4 Double Chamfer 
-9 1622318 4 • lockwasher, Metric-Spring 4.1 10 X 7.5 00 
-10 6272824 2 • Pulley, Idler 
-11 6272826 4 • Bearing 
-12 1126828 4 • Retainer 
-13 6272832 4 • Spacer, Bearing 
-14 6272825 2 • Bushing, Solenoid Pivot 
-15 6273189 1 • Solenoid Asm 
-15A 6272822 1 • • Solenoid Asm 
-1-5B 1126830 1 • • Retainer 
-16 56X4408 2 • Belt, Drive 
-17 6272820 1 • Arm, Tractor Right CBM 
-18 6272831 1 • Shaft, Arm Pivot 
-19 6272847 2 • Bushing, Arm Pivot 
-20 6272821 2 • Motor, Gear CBM 
-2M NP • • Pulley, Drive 
-21 1621493 2 • Screw, Metric-Cap Soc Hd M3 X 8 mm Lg 
-22 1622258 2 • lockwasher, Metric Helical Spring 3.1 10 X 5.600 
-23 946254 2 • Washer, Metric Flat 3.2 10 X 7 00 X .5 Thick 
-24 62728'86 1 • Optical Sensor, Stack Up Position 

: -25 627291116 1 • Sensor, Clip 
-26 6273031 1 • Retainer 

I -27 1693H2 2; • Pin, Roll M3 
-28 62729:1;7 1 • iSearing 
-29 62729D~ 1 -Arm, Sensor 
-30 1126828 1 • [Retainer 
-3' 6273041 :1 • Spri.~ 
-32 6272&M 1 • Mount, Tractor 
-33 6212811 1 • Arm, Tractor left·C B M 
-34 82X42JD • • 'Pin, Piv.ot 
-35 1126821 1 i • Retciimer 
-36 6272843 1 ,. Clamp~ End Spring 
-31 62n842 1 , • Spring, CI3f.tJ' 
-38 6273026 1 • Tube, Dis1amoe 
-39 6272828 1 • Block, Sensor 
-40 62728n 2 • Screw, Shou1der 
-41 6272829 2 • Spring. Sensor 
-42 6272886 1 • Optical Sensor. Tracks Feed 
-43 6272886 1 • Optical Sensor. Tracks Closed 
-44 6272886 1 • Optical Sensor. Exlract 
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Asm- Part 
Index Number Units Description 

---------- ---- ------~ -- -------------- --- _._-_._------- -- ------------------- --------------------

37- 6272903 1 OutputAsm 
For Next Higher Assembly See 30 - 51 on page 97 

-1 6272897 2 • Bearing, Ball 
-2 6272889 1 • Tray, Back 
-3 6272890 1 • Shaft 
-4 6272899 1 • Spring, Compression 
-5 6272892 1 • Motor Asm, Worm 
-5A NP . . Motor, DC 
-5B NP • • Worm 
-6 1621493 2 • Screw, Metric-Cap Soc Hd M3 X 8 mm Lg 
-7 1622316 2 • Lockwasher, Metric Spring 3.1 10 X 6.200 
-8 6272898 1 • Casting, Output Asm 
-9 6272895 1 • Gear, Worm 
-10 6272891 1 • Lead Screw Asm 
-lOA 6273197 1 . . Nut 
-lOB 6273196 1 • • Screw 
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Assembly 38: Cable Routing, Drive Unit 

8 

2 

35 

Seq. 
Item , PIN From To OIM 15 REF 
3 4451673 0"",,0 PI Panel· Fan SWitch 4451668. 

P3 4799048 30 
3 4451613 Drive 1 PI Panel Fan Switch 4451668. 

P3 4799048 31 
4 4128780 Drive 0 . P 1 Panel Po_ Supply 4451668. 

PI, P2 P3, P4, J5, J6 4799048 34 
4 4128180 0""" 1 . PI Panel Pow", Supply 4451668, 

PI, P2 Jl, J2 4199048 

6 6850649 0"",,0· PI OP, SW, oev.O 4451668, 
P_I·P4 SW, OK SW 4199048 

6 6850649 Onve 1 PI OP, SW, Oev. 1 4451668, 
Panel P4 SW, OK, SW 4199048 

7 4128119 0"",,0· PI P_ Read 0 ... T 4451668, 
Read A, 0 4199048 

1 4128119 Dru,e 1 PI Read Read Ous T 4451668, 
A, B 4799048 

8 1 4451681 Power Supply J1 Msg OSP. O·Pl 4451668, 
4199048 

~' 
9 6850138 P2 Panel Bus In 4451668, 

4799048 32 
10 1 4128195 Power Supply J3 Msg OSP. l·Pl 4451668, 

4199048 

20 1 6850154 OU DO PI M02 OU DO MDJI 4451668 
4199048 

20 2 6850154 DUDI PI M02 oUDl MoJl 4451668 
4199048 

22 1 4451699 DU DO PI WBI oUWB IN 4451680 

22 2 4451699 OU DOPI WB2 DUDI PI WOl 4451680 

22 3 4451699 oUDl PI WB2 DU P2 B2 4451680 

23 1 4451691 DU DOPI WAI oUWA IN 4451668, 
4199048 

23 2 4451691 OU DO PI WA2 DUDI PI WAI 4451668 
4199048 

23 3 4451697 OU 01 PI WA2 DUP2 A2 4451668 
4799048 

Without B / M 6460006 
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Asm- Part 
Index Number Units Description 

r------- ---- -._--

38- NP Cable Routing, Drive Unit (Sheet 1 of 2) 
-1 NP • Frame Asm 
-2 4451669 1 • Cable Asm-60 Hz and 50 Hz Japan 
-2 4451672 1 • Cable Asm-50 Hz WTC 
-3 4451673 2 • CableAsm 
-4 4128780 2 • CableAsm 
-5 556450 8 • Strap, Cable Tie Lock 11.750 Long 
-6 6850649 2 • CableAsm 
-7 4128779 4 • Cable Asm Read-T 
-8 4451687 1 • Cable Asm 
-9 6850738 2 • CableAsm 
-10 4128795 1 • CableAsm 
-11 811427 2 • Strap 
-12 1621811 13 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm 19 
-13 1622346 4 • Lockwasher, Metric-Ext Tooth 4.310 X 800 
-14 4451671 1 • CableAsm 
-15 4451670 1 • Cable Asm-60 Hz & 50 Hz Japan 
-15 4799073 1 • Cable Asm-50 Hz WTC 
-16 813519 8 • Strap 
-17 6850652 1 • Cover Asm, Top 
-18 356742 2 • Clamp, Oia .250 Mtg Hole .177 
-19 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-20 6850754 1 • Cable list 
-21 811427 7 • Strap 
-22 4451699 1 • Cable list 
-23 4451697 1 • Cable list 
-24 6850765 1 • Cable Asm, TU Thermal 
-25 327922 1 • Clamp, .625 Oia .204 Mtg Hole 
-26 4799065 2 • CableAsm 
-27 1622346 3 • Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
-28 6857785 1 • Cable Asm, 50 Hz 
-29 1621811 3 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm 19 
-30 327921 2 • Clamp, Cable, 60 Hz - WTC and 50 Hz Japan 
-30 2102367 2 • Clamp, Cable, 50 Hz - WTC 
-31 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm 19 
-32 2277586 AR • Grommet, 75 mm 
-34 327921 1 • Clamp 
-35 6850704 6 • Clamp 
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Assembly 38: (continued) 

Seq. 
Item # PIN From To B/M 

43 6850750 o A1 Z2, Z311 Tech & Semor 4451693 

46 1 4451802 OA1 Y~ B o P1 M02 4451693 

46 2 4451802 OA1A3fJ OP1 WA2 4451693 

46 3 4451802 OA1 A2 fJ o P1 WA1 4451693 

46 4 4451802 OA1Y1 fJ o SBJ1. 4451693 

46 5 4451802 o A1 Z1 B OSBJ2 4451693 

47 1 4451698 DO A1 A5 fJ DO P1 WB1 4128796 

47 2 4451698 DO A1 A4 fJ 00 P1 WB2 4128796 

65 6177191 Device· P1·P1, P2 &B,A1 Pins & 4451693 
MtR. 

43 67 6177187 o A1 Y311 CSl Bracket 4451693 

65 REF 

69 

65 REF 

Without B / M 6460006 
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Asm- Part 
Index Number Units Description 

-----.- _ .. _- .. _---_.- ------- ----_ ..• __ .-._--------- - -_ .. 

38- NP Cable Routing, Drive Unit (Sheet 2 of 2) 
-39 4451676 1 • Cable Asm 
-40 4799075 1 • Cable Asm 
-41 4451674 1 • Cable Asm 
-42 1621846 4 • Screw, Metric-Thd Form Slot Pan Hd M3:X 10 mm Lg 
-43 6850750 1 • Cable Asm 
-44 1622346 1 • Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
-45 1621190 1 • Screw, Metric-Slot Pan Hd M4 X 8 mm Lg 
-46 4451802 1 • Cable, List 
-47 4451698 1 • Cable, List 
-48 1621181 5 • Screw, Metric-Slot Pan Hd M3.5 X 6 mm Lg 
-49 303538 2 • CI amp, Device 
-50 327921 3 • Clamp, Cable 
-51 4799064 1 • Jumper Asm 
-52 28413 1 • Screw, Mach-Bind Hd 10-32 X .312 Long 

I 

-53 1622335 1 • Lockwasher, Metric-Int Tooth 5.3 10 X 1000 
-54 5213276 1 • Clamp, Cable 
-55 1621184 1 • Screw, Metric-Slot Pan Hd M3.5 X 12 mm Lg 
-56 2546929 1 • Fan 
-57 4479816 1 • Deck Support Asm 
-60 4780519 7 • Retainer 
-61 4780514 3 • Retainer 
-62 1622345 1 • Lockwasher, Metric-Ext Tooth 3.7 10 X 7 00 
-63 1621185 1 • Screw, Metric-Slot Pan Hd M3.5 X 16 mm Lg 
-64 4451710 2 • Retainer 
-65 6177191 1 • Cable Asm 
-66 8674035 1 • Bracket, Cable 
-67 6177187 1 • Cable, Signal 
-68 6850793 1 • Air Flow Sensor 
-69 1621171 2 • Screw, Metric-Slot Pan Hd M3 X 8 mm Lg 
-70 6177117 12 • Latch Clip 
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Assembly 39: Cable Routing, Drive Unit 

1 REF 

1 REF 

88 

With B / M 6460006 
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VIEWA 

1 REF 

7 
8 



Asm- Part 
Index Number Units Description 

---_._---------_._------"----------

39- NP Cable Routing, Drive Unit (Sheet 1 of 4) 
-1 8576641 1 • Cable Assembly 
-2 8576646 1 • Cable Assembly 
-3 8576645 1 • Cable Assembly 
-4 804109 2 • Clamp, Cable- 60 Hz and 50 Hz Japan 
-4 327921 2 • Clamp, Cable- 50 Hz MC 
-5 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-6 8576642 1 • Cable Assembly- 60 Hz and 50 Hz Japan 
-6 8576643 1 • Cable Assembly- 50 Hz MC 
-7 6272567 1 • Tape, Velcro Hook 
-8 6272568 1 • Tape, Velcro Loop 
-8A 8576678 1 • AC Box Assembly- 60 Hz and 50 Hz Japan 
-8A 8577037 1 • AC Box Assembly- 50 Hz MC 
-8B 6178689 1 • Compressor Assembly, 50 Hz 
-8B 82X4197 1 • Compressor Assembly, 60 Hz 

Catalog Section 11 ~ 



, ... "' •••••• '011_ ... , 

12 

With 81M 6460006 
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Asm- Part 
Index Number Units Description 

f-------- ---- ----------- ---- ------------- ----------- ----~------- ._--_. __ ._-----

39- NP Cable Routing, Drive Unit (Sheet 2 of 4) 
-9 101922 2 • Clamp, Cable 
-9A 1621184 2 • Screw, Metric-Slot Pan Hd M3.5 X 12 mm Lg 
-10 6390354 1 • Blower Assembly, 60 Hz 
-10 6390355 1 . Blower Assembly, 50 Hz And 50 Hz Japar;l 
-11 101922 1 • Clamp 
-11A 1621811 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-12 1159519 4 • Tie, Cable 
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Assembly 39: {contlnueaJ 

31 REF 

VIEWA 

16 REF 

A 

~ 

3,.----11 

27 

With B / M 6460006 
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Asm- Part 
Index Number Units Description 

-

39- NP Cable Routing, Drive Unit (Sheet 3 of 4) 
-13 6850763 1 • Cable Assembly, T/U Logic 
-14 6460292 1 • Cable Assembly, T/U Logic 
-15 6460291 1 • Cable Assembly, T/U Logic 
-16 8576626 2 • Cable Assembly 
-17 8576627 2 • Cable Assembly 
-18 8576628 1 • Cable 
-19 6460290 1 • Cable Assembly, T/U Logic 
-20 8576686 1 • Retainer CBM (W) DU 
-21 1621811 4 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm 19 
-22 6460071 2 • Retainer, Cable 
-23 6460072 2 • Retainer, Cable 
-24 6390362 1 • Plenum Assembly 
-25 524515 2 • Clamp, Adjustable Cable 
-26 367 2 • Screw, Mach-Flat Hd 10-32 X .625 Long 
-27 8576644 1 • Cable Assembly 
-28 4487509 1 • Switch, Thermal 
-29 1621844 2 • Screw, Metric-Thd Form Slot Pan Hd M3 X 6 mm 19 
-30 6177206 1 • Stud Kit 
-31 8576675 1 • Panel Assembly, Front 
-31A 1159519 6 • Tie, Cable 
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Asm- Part 
Index Number Units Description 

---------- --- ---------.--- ----------------------------- ------------ ------------------.-----

39- NP Cable Routing, Drive Unit (Sheet 4 of 4) 
-32 6179015 1 • CableAsm 
-33 1621846 4 • Screw, Metric-Thd Form Slot Pan Hd M3 X 10 mm Lg 
-34 6179015 1 • Cable Asm 
-35 6850792 1 • Cable Asm, Tach Sensor 
-36 6177187 1 • Cable Asm 
-37 1621181 4 • Screw, Metric-Slot Pan Hd M3.5 X 6 mm Lg 
-38 303538 2 • Clamp, Device 
-39 327921 3 • Clamp, Cable 
-40 8576695 1 • Cable, List 
-41 4479816 1 • Deck Support Assembly 
-42 6177117 2 • Latch-Clip 
-43 1621171 1 • Screw, Metric-Slot Pan Hd M3 X 8 mm Lg 
-44 4780514 3 • Retainer 
-45 4780519 7 • Retainer 
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Assembly 40: Front Cable Panel Assembly 
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Asm- Part 
Index Number Units Description 

- ~----------~--- --------_. ----------~-----------------

40- 8576675 1 Front Cable Panel Assembly 
-1 8576660 1 • Panel, Front 
-2 8576625 1 • Cable Assembly 
-3 6178949 1 • Cable Assembly 
-4 1621811 3 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-5 8576687 1 • Retainer, Cable 
-6 2544086 AR • Grommet, 352 mm 
-7 1621171 12 • Screw, Metric-Slot Pan Hd M3 X 8 mm Lg 
-8 6177117 8 • Clip, Retainer 
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Assembly 41: Cable Routing, Control Unit 

REF PIN FROM TO B/M 

2* 4451678 A 1 Gate, A2 Board OSU Panel Address 4799002 
·A3 D (See View Switches Channels 
J) Sheet 3 C & D (If Channel 

A, B, & C Machine 
Only, Tie Channel D 
Connectors Back 
Along Body of Cable 

D Use cable retainer PIN 
2497236 

with 5420242 Tie 
Strap) 

3 4451804 A 1 Gate, A2 Board OSU Panel Address 4451667 
fJ Use cable retainer PIN -A2 .. (See View Switches Channels 

4780514 J) Sheet 3 A & B (If Channel A 
Only Machine, Tie 

II Use cable retainer PIN Channel B 
2497210 Connectors Back 

Along Body of Cable 

II Use cable retainer PIN with 5420242 Tie 

6850641 Strap) 

II Use cable retainer PIN 
4 6390529 A/C Power Supply Operator Panel J 1, 4451667 

J4A & J4B UEPO Switch - 1 & 2 
6857818 Terms. OSU Panel J4 

II Insert cable paddle card in 
& Local/Remote 
Bracket J 1 & J2. 

card holder PIN 6857817 
with card extender PIN 
6857816. If cable PIN 
4799056 is not installed, 

5 6390530 A 1 Gate, A2 Board OSU Panel J1 & J2 4451667 
A4 D (See View J) 
Sheet 3 

insert dummy card PIN 7 6390544 DC Power Supply A1 Gate TB.s 1-3 4798766 

816983 in unused side of J4 & J9-12 A-Rows 

card holder. 8 4451817 A1 Gate TB1·B3 A 1 Gate A 1 Board 44518150 

0 Install latch PIN 6177117 on 
connectors as shown in 
View B if the connector does 
not contain latches. 

&B4 Pin Side Y5 

9A 6178230 A 1 Gate TB3-5A, Mechanically Mounted 4798766 
12A, 13A & 14A at Top Right Hand 

Corner of A 1 Gate. 
Route Thermal Leads 

0 This B/M is contained in 
B/M 4798766 

to Thermal Mounted 
to Top Cover Screen. 

10 4451816 A 1 Gate TB1·Bl A 1 Gate A 1 Board 44518150 

* Feature & B2 Pin Side Y2 

Without 81M 6460460 
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REF PIN FROM TO 

11 6178243 Al Gate TB2B,·", A 1 Gate A 1 Board 
13& 14 Pm S,de A2.5, A3.5, 

M.S. U2:5, U3.5 
U4.515o T5 BOO Al 
Gate A2 Board Pm 
S,de A2.5. A3.5 
A4.5, U2.5, U3.5, 
U4.5, H401l, 
H5006 & HS011 

12 4451821 Al Gate TBH511 A 1 Gate A2 Board 
150 B12 Pin Side 22 

12A 4451704 Al Gate Al Board A 1 Gate A2 Board 
Pin S,de 26 Pin Side V4 

13 4451820 Al Gate TBHl9 A 1 Gate A 1 Board 
&Bl0 Pin SideZ5 

14 4451818 Al Gate TB2·Bl A 1 Gate A2 Board 
it B2 Pin Stde V2 

15 '45t823 Al Gate TB2·Bll A 1 Gate A2 Board 
&'BI2 Pin SideZ2 

16 6390310 lermel Switch OSU Panel J31t PIa 
Bottom of Gate Panel Cutout Below 

SL T BloCk, Pos Cl. 

17 4451819 A 1 Gate T82·83 A 1 Gate A2 Board 
15084 Pin Side V5 

18 4451822 Al Gate TB2·B9 A 1 Gate A2Board 
& Bl0 Pin Side 25 

21 4199041 Al Gate .. FlIns Clamp Bottom Hinge 
(Bottom of Al Al Gate 
Gate) 

24 4199040 DC Power Supply A 1 Gate Lower 
J3 Hinge Mate with 

.'9904l1P' 
Connector 

24C 5759582 Gate, Below CO Frame Next to 
l.ower Hinge at Lower Gate Hinge 
Ground Symbol. Ground Symbdl. 

25 471tl192 TCU DC Pnwer Channel A Tag It 
SuppJy J5 Bus Cards J4 

Connectors 

25" 4.7J01'92 TCUOCPower etlannel B Tat & 
Suppt" J6 Bus Cards J4 

COftnecton 

25' 4110192 TCUOC ....... Channel C h,1t 
~.J7 Bus Cards J4 

Connecton 

25' 4770192 TCUOC,"- Channel 0 Tag lit 
SuPP'Y .18 Bus Cards J4 

Ccmnectors 

25' 4770192 TCUOCP_ Channel 0 Tag & 
SupplyJl Bus Cards .14 

Connectors 

26 4451675 TCUOC"-' TCUA/C~yJ2 
SuppI., Jl .. J2 &J3 

27 4451811 Al GaleA1 a-d 1.0131 Remote 
VIO(See V_JJ Swicdt Bradcet left 
Sh.t3 Side Below OSU 

Panel left Side 

28 6315588 Al Gate, A 1 Bo.d Disk Drive J I, J2 
Ala (See View JI Ground Terminal It 
Sh.t3 Ground Point on 

Adjacent Frame 
Member 

54A 4799032 Al Gate A2 Board A 1 Gate A 1 Board, 
V2a (See Detail J S2 Card· Top Card· 
lit NI Sheet 3 W 

B/M 

4798766 

4451815 

44518150 

44518150 

44518150 

445181§[i 

4451667 

44518150 

445181!'D 

4798766 

4451667 

4198766 

4451667 

4799001 

4799002 

4799003 

4799003 

.... 51667 

.... 51667 

4451667 

4451667 

CABLE 
LIST 
SED. 

REF NO. PIN FROM TO 

lOA 4451695 Al Gate Al Board A 1 Gate A2 Board 
VIa 

29' 

36' 

37" 

46" 

47" 

48' 

55 

57" 

58 

60 

61' 

~ ~~II V2D 
v311 

4 l411 V41· 
5 lSI! V5 

v6D 
v3E1 
vsEI 
A5E1 

6 l611 
1 vsEI 
8 v3E1 
9 ASEI 

1 
2 
3 
4 
5 

6 

1 
2 
3 
4 
5 

6 

1 
2 
3 
4 
5 

6 

1 
2 
3 
4 
5 

6 

(See View JI 
Sheet 3 

(See View J) 
Sheet 3 

6460289 Al Gate A2 Board P2 Panel AS (See 
V6D& A2 Board View F) Sheet 7 
l2 D(See V,ew JI 
Sheet 3 

6460288 Al Gate Al Board P2 Panel A4(See 
V2111t V311(See VIew F) Sheet 7 
View JI Sheet 3 

4799056 Al Gate A2 Board 
U4& 5D (See 
Detail NI Sheet 3 

4799015 I/O Channel B 
Bus Card· Bl·JI 
Bus Card· B1J2 
Tag Card· 83Jl 
Tag Card . B3·J2 
Tag Card· 83·J3 

Bus Card Bl J3 

4799016 I/O Channel C 
Bus Card· C1Jl 
Bus Card . Cl·J2 
Tag Card . C3·Jl 
Tag Card . C3·J2 
Tag Card· C3·J3 

Bus Card· Cl·J3 

4799017 110 Channel 0 
Bus Card . 01·Jl 
Bus Card 01·J2 
Tag Card· 03Jl 
Tag Card· 03·J2 
T ag·Card 03J3 

Bus Card 01 J3 

4199055 Al Gatl! A2 Board 
U2 & 311 (See 
Detat! NI Sheet 3 

P2 Panel A2 D (See 
View FI Sheet 7 

110 Block B2 W 
110 Block B2 . X 
110 Block B4 . W 
I/O Block B4 . X 
A 1 Gate, A2 Board 
02 Card, Top Card W 
A 1 Gate, A2 Board 
02 Card, Top Card 1 

I/O Block C2 . W 
I/O Block C2 . X 
110 Block C4 . W 
I/O Block C4 . X 
A 1 Gate, A2 Board 
E2 Card, Top Card W 
A 1 Gate, A2 Board 
E2 Card, Top Card 1 

I/O Block 02 . W 
I/O Block 02 . X 
I/O Block 04 W 
I/O Block 04 X 
A 1 Gate, A2 Board 
F2 Card, Top Card W 
A 1 Gate, A2 Board 
F2 Card. Top Card 1 

PI P_I Al(See 
View GI Sheet 7 

6460287 A 1 Gate Al Board P2 Panel A3 (See 
Y411(See V_ FI Sheet 7 
View JI Sh.t 3 
It P1 Panel B2 
(See View F & GI 
Sheet 7 

6460286 Al Gate Al Board PI Panel A2 (See 
vs (See V_ JI View GI Sh.t 7 
Sheet 3 

4799013 I/O Channel A 
Bus Card . Al·Jl 
Bus Card . A I·J2 
Tag Card· A3·Jl 
Tag Card· AJ·J2 
Tag Card· A3·J3 

Bus Card· Al·J3 

4799069 PI Panel Bl (See 
Vtew GI Sheet 1 

I/O 8Iock A2 . W 
I/O Block A2 . X 
I/O Block A4 . W 
I/O Block A4 . X 
Al Gate, A2 Board 
C2 Card, Top Card W 
A 1 Gate, A2 Board 
C2 Card, Top Card 1 

P2 Panel A I. (See 
V,ew F 1 Sheet 7 
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Assembly 41: (continued) 

28A------

28 
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Without B / M 6460460 
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Asm- Part 
Index Number Units Description 

----------.------------------~---------.-------

41- NP Cable Routing, Control Unit (Sheet 2 of 3) 
-1 4451533 1 • Frame Asm 
-2 4451678 1 • Cable Asm, Address - C & 0 
-3 4451804 1 • Cable Asm, Address - A & B 
-4 6390529 1 • Cable Asm, Power Control 
-5 6390530 1 • Cable Asm, OSU Panel to Gate 
-6 811427 3 • Strap 
-7 6390544 1 • CableAsm 
-8 4451817 1 • Cable Asm, FOS 
-9 4798766 1 • Gate Asm, FOS 
-9A 6178230 1 • CableAsm 
-10 4451816 1 • CableAsm 
-10A 4451695 1 • Cable Set, SL T 
-11 6178243 1 • Cable Asm, Gate DC Oi st 
-12 4451821 1 • Cable Asm, fOS 
-12A 4451704 1 • Cable Asm, FOS 
-13 4451820 1 • Cable Asrn, FOS 
-14 4451818 1 • Cable Asm, FOS 
-15 4451823 1 • Cable Asm, FOS 
-16 6390310 1 • Cable Asm, Tbermal 
-17 4451819 1 • Cable Asm, FOS 
-18 4451822 1 • Cable Asm, fOS 
-19 236849 2 • Screw, Mach-Bind Hd 10-32 X .250 Long 
-20 1622347 2 • Lockwasher, Metric-Ext Tooth 5.3 10 X 10 00 
-21 4799041 1 • Cable Asm, Gate Fan 
-22 356742 1 • Clamp, Oia .250 Mtg Hole .177 
-23 1621197 1 • Screw, Metric-Slot Pan Hd M4 X 6 mm Lg 
-24 4799040 1 • Cable Asm, TCU A/C Fan 
-24A 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-24B 1622346 2 • Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
-24C 5759582 1 • Ground Jumper 
-25 4770192 1 • Cable Asm, I/O DC 
-26 4451675 1 • Cable Asm, ACIDC 
-27 4451811 1 • Cable Asm, Maint Device 
-28 6315588 1 • Cable Asm, Disk Device 
-28A 1621818 1 • Screw, Metric-Thd Form Hex Wshr Hd M5 X 10 mm Lg 
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Assembl 41 Y : (continued) 

DETAIL B 

Without B / M 6460460 
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Asm- Part 
Index Number Units Description 

------- -------- ------ --------------------._------- -.---~-~~--~------- ... ---.--~-

41- NP Cable Routi ng, Control Unit (Sheet 3 of 3) 
-29 6460289 1 • Cable Asm, Logic Gate to P2 Panel 
-30 6177908 1 • P2 Panel 
-31 6850784 5 • Bracket 
-31A 6390545 3 • Bracket, Ferrite 
-32 853288 10 • Core, Ferrite 
-32A 6460085 6 • Core, Ferrite 
-33 5715054 AR • Tape 
-34 1622403 4 • Nut, Metric Hex M4 Double Chamfer 
-35 1621170 4 • Screw, Metric-Slot Pan Hd M3 X 6 mm Lg 
-36 6460288 1 • Cable Asm, Logic Gate to P2 Panel 
-37 4799056 1 • Cable Asm 
-37A 8169836 1 • Dummy Card 
-37B 3984826 1 • Card Extender, 2 X 3 
-38 6177117 4 • Latch 
-39 1621171 12 • Screw, Metric-Slot Pan Hd M3 X 8 mm Lg 
-40 6178245 6 • Spacer, Retention 
-41 1621162 12 • Screw, Metric-Slot Pan Hd M2.5 X 8 mm Lg 
-42 6177911 6 • Standoff 
-43 1622343 6 • Lockwasher, Metric-Ext Tooth 2.8 10 X 5.5 00 
-44 6857822 1 • Plate 
-45 1621190 6 • Screw, Metric-Slot Pan Hd M4 X 8 mm Lg 
-46 4799015 1 • Cable Asm 
-47 4799016 1 • Cable Asm 
-48 4799017 1 • Cable Asm 
-48A 4798872 1 • Line Cord, 15 Ft 60 Hz USA, Canada and 50/60 Hz Japan 
-48A 4798871 1 • Line Cord, 6 Ft 60 Hz Chicago 
-48A 4449821 1 • Line Cord, 15 Ft 60 Hz AFE Only 
-48A 4449823 1 • Line Cord, 15 Ft 50 Hz Except Japan 
-49 1621192 1 • Screw, Metric-Slot Pan Hd M4 X 12 mm Lg 
-50 4780514 1 • Retainer, Cable 
-51 2497236 5 • Retainer, Cable 
-52 6857818 12 • Retainer 
-53 6850641 12 • Retainer, Cable 
-54 2497210 1 • Retainer 
-54A 4799032 1 • Cable Asm, A 1 to A2 Board 
-55 4799055 1 • Cable Asm 
-56 6857816 1 • Card Holder 
-·57 6460287 1 • Cable Asm, Logic Gate to Panels P1 and P2 
-58 6460286 1 • Cable Asm, Logic Gate to P1 Panel 
-59 813519 AR • Strap 
-60 4799013 1 • Cable Asm 
-61 4799069 1 • Cable Asm 
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Assembly 42: Cable Routing, Control Unit 

IIfDEX 
# PIN FROM TO aIM 

a 3 6178230 A1G11e~5A. llechani~"""'" 8177936 
Use cable retainer PIN 12"- 13A. 1414. .T.,.... ...... 
2497236 eam.." Al GaM. 

...... 1'henaII L ... 
(See ViewJ) ton.n..1 ........ 

II 
to Tapeo.. ....... 

Use cable retainer PIN 4 4451817 A 1 Gate TBl-83 A1G1111Al ..... 4451815. 
4780514 684 PinSideY5 

(See ViewJ) 5 4451816 A 1 Gate TBl-81 Al GMeA1 aa.d 445181'5. 
6B2 PinSideY2 

II Use cable retainer PIN 6 6178243 Al Gate TB3-Bl-11. Al GnI A1 Boenl 6171'136 
2497210 136 14 Pin Side A2..5. Al_5. 

M_5. U2..5. U15 
(See ViewJ) U4_5 6 TS-B06 A 1 

II 
Gate A2 &o.rd Pin 

Use cable retainer PIN Side A2.5. AJ.5. 
6850641 M.5. U2.5. U3.5. 

U4.5. H4D13. 
(See View J) H5D06 6 H5Dll 

II 7 4451821 Al Gate T81·8ll A 1 Gate A2 Board 4451815. 
Insert cable paddle card in 6812 Pin Side Z2 
card holder PIN 6857817 

8 4451820 A 1 Gate TBl-89 A 1 Gate A 1 Board 44518158 with card extender PIN 
398482. If cable PIN 6810 Pin Side Z5 

4799056 is not installed. 9 4451818 Al Gate T82·81 A 1 Gate A2 Board 44518158 
insert dummy card PIN 682 Pin Side Y2 
816983 in unused side of 10 4451704 A 1 Gate A 1 Board A 1 Gate A2 Board 44518158 
card holder. (See detail H) Pin Side Z6 Pin Side Y4 

II Install latch PIN 6177117 on 11 4451819 A 1 Gate T82-B3 A 1 Gate A2 Board 4451815D 

connectors as shown in 6B4 Pin Side Y5 

View F unless the latches 12 4451823 Al Gate T82·811 A 1 Gate A2 Board 445181511 
are self·contained on the 6 B12 Pin Side Z2 
connectors. 13 4451822 A 1 Gate TB2-B9 A 1 Gate A2 Board 445181511 

IJ 6 Bl0 Pin Side Z5 
This 81M is contained in 
B/M6177936 16 4799041 Al Gate Fans Clamp Bottom Hinge 6177936 

(Bottom of A 1 Al Gate 

* Feature With 81M 6460460 
Gate) 
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Asm- Part 
Index Number Units Description 

42- NP Cable Routing, Control Unit (Sheet 1 of 7) 
-1 NP • Frame Asm 

INDEX CABLE 

# PIN FROM TO BIM LIST 

19 5159582 Gate. Below CU Frame Nellt to 6111936 
Lower Hinge at Lower Gate Hinge 
Ground Symbol. Ground Symbol. 

20 4199040 DC Power Supply A 1 Gate Lower 8516110 
J3 Hinge Mate wIth 

4199041 P1 

INDEX SEQ 
/I NO. PIN FROM TO BIM 

25 4199055 A 1 Gate A2 Board Pl Panel A 1 (See 13F3166 
U2 & 3 iii (See ViewGI 
Detail H) 

25 13F3069 A 1 Gate A2 Board P1 Panel A1 8516110 

Connector. U2&3 

23 6390544 DC Power Supply A1 Gate TB s 1·3 6111936 
J4 & J9·12 A·Rows 

24 4199032 A 1 Gate A2 Board A 1 Gate A 1 Board. 8516110 
v2D S2 Card· Top Card· 

W 

(See View BI 

21* 4199056 A 1 Gate A2 Board P2 Panel A2 II (See 13F3766 
U4 & 511 (See View FI 
Detail H) 

21" 13F3010 A 1 Gate A2 Board P2 Panel A2 8516110 

32 6390310 Thermal Switch OSU Panel J3 & P1 6111936 
Bottom of Gate Panel Cutout Below 

U3&4 
(See View BI 

SL T Block. Pos C1. 28 4199013 1/0 Channel A I/O Block A2 . W 6118655 

34 6390530 A 1 Gate. A2 Board OSU Panel J1 & J2 6118655 
A4D 

1 Bus Card· A1·J1 I/O Block A2 . X 
2 Pus Card· A 1·J2 I/O Block A4 . W 
3 Tag Card· AJ·Jl I/O Block A4 . X 

35" 4451618 A 1 Gate. A2 Board OSU Panel Address 6118652 
·A3D Switches Channels 

4 Tag Card· AJ·J2 A 1 Gate. A2 Board 
5 Tag Card· A3·J3 C2 Card. Top Card W 

C & 0 (If Channel A 1 Gate. A2 Board 
A. B. & C Machine 6 Bus Card· A 1·J3 C2 Card. Top Card Z 
Only. Tie Channel 0 
Connectors Back 
Along Body of Cable 
with 5420242 Tie 
Strap) 

29' 4199015 1/0 Channel B I/O Block B2 . W 6118651 
1 Bus Card· B1·J1 I/O Block B2 . X 
2 Bus Card· Bl·J2 I/O Block B4 . W 
3 Tag Card· BJ·J1 I/O Block B4 . X 
4 Tag Card· BJ·J2 A 1 Gate. A2 Board 

36 4451804 A 1 Gate. A2 Board OSU Panel Address 6118655 5 Tag Card· BJ·J3 02 Card. Top Card W 
·A2D Switches Channels A 1 Gate, A2 Board 

A & B (If Channel A 6 Bus Card· Bl·J3 02 Card, Top Card Z 
Only Machine. Tie 21C 4451695 A 1 Gate A 1 Board A 1 Gate A2 Board 8516110 
Channel B 
Connectors Back 
Along Body of Cable 
with 5420242 Tie 
Strap) 

1 ZlD Vl11 
2 Z2 II V211 
3 Z3 II V3ID 
4 Z4 II v411 
5 z5D V51J 

31 4451811 A 1 Gate A 1 Board Local Remote 8516110 
V1fJ Switch Bracket Left 

Side Below OSU 

6 26 a V611 
1 v511 V31J 
8 v311 V51J 

Panel Left Side 9 A511 A5S 

38 6315588 A 1 Gate. A 1 Board Disk Drive J1. J2 8516110 30· 4199016 1I0Ch8nnei C I/O Block C2 . W 6118652 
A3D Ground Terminal & 1 Bus Card· Cl·Jl I/O Block C2 . X 

Ground Point on 2 Bus Card· Cl·J2 110 Block C4 . W 
Adjacent Frame 3 Tag Card· C3·Jl I/O Block C4 . X 
Memher 4 Tag Card· C3·J2 A 1 Gate. A2 Board 

53 4110192 TCU DC Power Channel A Tag & 6118655 5 Tag Card . C3·J3 E2 Card, Top Card W 

Supply J5 Bus Cards J4 A 1 Gate. A2 Board 

Connectors 6 Bus Card· C1·J3 E2 Card. Top Card Z 

53" 4110192 TCU DC Power Channel B Tag & 6118651 
Supply J6 Bus Cards J4 

Connectors 

31· 4199017 1/0 Channel 0 I/O Block 02 . W 6118653 
1 Bus Card . Dl·Jl I/O Block 02 . X 
2 Bus Card· D1·J2 I/O Block D4 . W 

53" 4110192 TCU DC Power Channel C T 8g & 6118652 
Supply J1 Bus CardsJ4 

Connectors 

3 Tag Card· D3·Jl I/O Block D4 . X 
4 Tag Card· D3·J2 A 1 Gate, A2 Board 
5 Tag Card· D3·J3 F2 Card. Top Card W 

A 1 Gate, A2 Board 
53" 4110192 TCU DC Power Channel 0 Tag & 6118653 6 Bus Card· Dl·J3 F2 Card, Top Card Z 

Supply J8 Bus Cards J4 
Connectors 

39 6460296 A 1 Gate A 1 Board P1 P_I& P2 P_I 8516110 
Y4& v5D A3 (See View F & GI 

54 (390529 A/C Power Supply Operator Panel J '. 6118655 
J4A& J4B UEPO Switch· 1 & 2 

Terms. OSU Panel J4 
& LocallRemote 

40' 6460298 A 1 Gate A2 Board P2 Panel A5 (See 8516110 
Y6D & A2 Board View FI 
22D 

Bracket J1 & J2. 41· 6460299 A 1 Gate A 1 Board P2 Panel A4 (See 8516110 

55 4451615 TCU DC Power TCU A/C Supply J2 8516110 
Supply J1 & J2 & J3 

56 6850110 Channel A Tag Card J5 Low. Up 6118655 

Y211 &YJa View F) P2 Panel A4 
& Local/Remote 

62· 4199069 Pl Panel B1 (See P2 Panel A 111 (See 8516110 
View G) View F) 

56· 6850110 Channel B Tag Card J5 Low. Up 6118651 
63 13F3062 Asm 13F3135 TB1·AS 8516110 

56" 6850110 Channel C Tag Card J5 Low. Up 6118652 Load Box TB1·A1 
56" 6850110 Channel B Tag Card J5 Low. Up 6118653 TBJ·B2 

51 5390543 OSU Panel J5 Jumper Plug (Must be 6118655 
in Place for 
Machine to Power Upl 

TBJ·B4 
TBJ·B1 
TBJ·Bl0 
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Assembly 42: (contlnuea) 

3 

With B/M 6460460 

134 Magnetic Tape Subsystem 

VIEWA 

~--8 

9 

10 



Asm- Part 
Index Number Units 

------------ ------ - ----- - -- -_. _ .. 

42- NP 
-2 NP 
-3 6178230 1 

-4 4451817 1 

-5 4451816 1 

-6 6178243 1 

-7 4451821 1 

-8 4451820 1 

-9 4451818 1 

-10 4451704 1 

-11 4451819 1 

-12 4451823 1 

-13 4451822 1 

-14 236849 2 
-15 1622347 2 
-16 4799041 1 

-17 356742 1 
-18 1621197 1 
-19 5759582 1 
-20 4799040 1 

-21 1621811 3 
-22 1622346 1 
-22A 596458 18 
-23 6390544 1 

Description 
--------------------- -------------- --------

Cable Routing, Control Unit (Sheet 2 of 7) 
• Gate Asm 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• Cable Asm, Gate DC Dist 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• FDS Cable Asm 

See Chart, Sheet 1 
• Screw, Mach-Bind Hd 10-32 X .250 Long 
• Lockwasher, Metric-Ext Tooth 5.3 ID X 100 D 
• Cable Asm, ~ate Fan 

See Chart, Sheet 1 
• Clamp, Dia .250 Mtg Hole .177 
• Screw, Metric-Slot Pan Hd M4 X 6 mm Lg 
• Jumper, Ground 
• Cable Asm, TCU A/C Fan 

See Chart, Sheet 1 
• Screw, Metric-Thd Form Hex Wshr Hd M4 
• Lockwasher, Metric-Ext Tooth 4.3 ID X 80 
• Jumper, TB 
• Cable Asm, TCU DC to Gate 

See Chart, Sheet 1 

X 10 mm Lg 
D 
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AssemDIY 4:Z: {ContlnueaJ 

1
28 

SEa 5 29 
30' 
31 ' 

SEa 6 29; 
30 1
28; 

31 

DETAIL H 

~Vith B/M 6460460 

136 Magnetic Tape Subsystem 

2 REF 

28} ,29 
130 SEa 5 & 6 

'31 

VIEWB 

46 

VIEWJ 



Asm- Part 
Index Number Units Description 

r---- -------- - - -------- ----------------------------- -------

42- NP Cable Routing, Control Unit (Sheet 3 of 7) 
-24 4799032 1 • Cable Asm, A1 to A2 Board 

See Chart, Sheet 1 
-25 4799055 1 • Cable Asm, Read A Interface 

See Chart, Sheet 1 - For Use in M~els A 11/A22 Without EC A57689 
-25 13F3069 1 • Cable Asm, Read A Interface 

See Chart, Sheet 1 - For Use in Model A22 With EC A57689 
-26 398482 1 • Extender, Card 
-27 4799056 1 • Cable Asm, Read B Interface 

See Chart, Sheet 1 - For Use in Models A11/A22 Without EC A57689 
-27 13F3070 1 • Cable Asm, Read B Interface 

See Chart, Sheet 1 - For Use in Model A22 With EC A57689 
-27A 816983 1 • Dummy Card, 2 X 3 
-27B 6857816 1 • Card Holder 
-27C 4451695 1 • Sit Cable Set (Inside Gate) 

See Chart, Sheet 1 
-28 4799013 1 • Sit Cable Set 

See Chart, Sheet 1 
-29 4799015 1 • Sit Cable Set 

See Chart, Sheet 1 
-30 4799016 1 • Sit Cable Set 

See Chart, Sheet 1 
-31 4799017 1 • Sit Cable Set 

See Chart, Sheet 1 
-32 6390310 1 • Cable Asm, Thermal 

See Chart, Sheet 1 
-33 813519 AR • Strap 
-34 6390530 1 • Cable Asm, OSU Panel to Gate 

See Chart, Sheet 1 
-35 4451678 1 • Cable Asm, Address - C & D 

See Chart, Sheet 1 
-36 4451804 1 • Cable Asm, Address - A & B 

See Chart, Sheet 1 
-37 4451811 1 • Cable Asm, Maintenance Device 

See Chart, Sheet 1 
-38 6315588 1 • Cable Asm, Disk Device 

See Chart, Sheet 1 
-39 6460296 1 • Cable Asm, P2A3 

See Chart, Sheet 1 
-40 6460298 1 • Cable Asm, P2A5 

See Chart, Sheet 1 
-41 6460299 1 • Cable Asm, P2A4 

See Chart, Sheet 1 
-42 4780514 1 • Retainer, Cable 

See Chart, Sheet 1 
-43 2497236 5 • Retainer, Cable 

See Chart, Sheet 1 
-44 6850641 6 • Retainer, Cable 
-45 6850641 12 • Retainer, Cable 

See Chart, Sheet 1 
-46 2497210 6 • Retainer, Cable 

See Chart, Sheet 1 
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Assembly 42: {ContlnueaJ 

20REF ____ ~~ __ ~ 

With 81M 6460460 

28 REF 
29 REF 
30 REF 
31 REF 

VIEWC 

138 Magnetic Tape Subsystem 

DETAIL K 

47 REF 

30 REF 
31 REF 
52-
52A 



Asm- Part 
Index Number Units Description 

-----_.- ---------~ ~-~-- ~ -----~------ ~ -----~-- -- ~-- -------~~---~-- -- ~-----------------------~-

42- Cable Routi ng, Control Unit (Sheet 4 of 7) 
-47 1621191 4 • Screw, Metric-Slot Pan Hd M4 X 10 mm Lg 
-48 6390545 3 • Bracket, Ferrite 
-49 6460084 6 • Core, Ferrite 
-so 5715054 AR • Tape 
-51 811427 3 • Strap 
-52 6460092 1 • Clamp 
-52A 1621811 4 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
-53 4770192 1 • Cable Asm, 110 DC 

See Chart, Sheet 1 
-54 6390529 1 • Cable Asm, Power Control 

See Chart, Sheet 1 
-55 4451675 1 • Cable Asm, AC/DC 

See Chart, Sheet 1 
-55A 13F3735 1 • Resistor Asm 

For Use on Model A22 Only With EC A57689 
-55B 13F3062 1 •• Cable Asm 

For Use on Model A22 Only With EC A57689 
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Assembly 42: {conunueaJ 

31 REF SEa 5 & 6 

29 REF SEa 5 & 6 

VIEW E 

DETAIL N VERTICAL STYLE 

With 81M 6460460 

140 Magnetic Tape Subsystem 



Asm- Part 
Index Number Units Description 

-- --I-- - -- ----_._-------------------------

42- NP Cable Routing, Control Unit (Sheet 5 of 7) 
-56 6850710 4 • Jumper Asm 

See Page 133 Index 56 

: 

I 

I 
! i 

! I 

J 

i 

! 
! I i 
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32 REF 

37 REF 

VIEWD 

With B/M 6460460 

142 Magnetic Tape Subsystem 



Asm- Part 
Index Number Units 

--------- ---_. __ ._--- -- -------

42- NP 
-57 6390543 1 

-58 1621811 1 
-59 1622346 1 
-60 1621171 12 

Description 
----------- ------ .. _--_. _ .. _---- - --- ---- ---------"------ ---

Cable Routing, Control Unit (Sheet 6 of 7) 

· 
· · · 

Plug, Jumper 
See Chart, Sheet 1 

Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 
o Lockwasher, Metric-Ext Tooth 4.3 10 X 8 a 

Screw, Metric-Slot Pan Hd M3 X 8 mm Lg 
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40 REF 
63 

41 REF 
63 

27 REF 
60 REF 
62 

VIEW F 

AS A4 A3 

A2 AI 

39RE~ 

.oJ (0 
64 WRITE LOCAL/R 

60 REF 
62 

VIEWG 

25 REF 

>; 
63 

DETAIL L 

With B/M 6460460 

144 Magnetic Tape Subsystem 

39 REF 
63 

VIEWM 

60 REF 
61 
62 

62 REF 

65 



Asm- Part 
Index Number Units Description 

--._ .. _------_._--------------------------

42- Cable Routing, Control Unit (Sheet 7 of 7) 
-61 4799069 1 • Cable Asm, Read 8 Interface 

See Chart, Sheet 1 
-62 6177117 8 • latch 
-63 6177206 4 • Standoff Kit 
-64 1621813 1 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 16 mm Lg 
-65 1621811 2 • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Lg 

: 

Catalog Section 145 



Assembly 43: Cable Routing, CU 

A 

~ 

o 

F 

With E C A57722 

146 Magnetic Tape Subsystem 



Asm- Part 
Index Number Units Description 
------ -----_._- ----- -- ---.----.------------~-----------... - ... _._----------------

43- NP Cable Routi ng, Control Unit 
-1 31F6957 Ref • Frame/Power Asm, 60 Hz and 50 Hz Japan 
-1 31F6956 Ref • Frame/Power Asm, 50 Hz 
-2 13F1703 Ref • GateAsm 
-3 8576694 Ref • P1 Panel Asm 
-4 13F1584 1 • Cable Asm, AC Power Supply J04 to DC Power Supply J03 
-5 13F1590 1 • Cable Asm, AC Power Supply J03 to DC Power Supply J16 and Logic Board 

A2Y2 
-6 13F1585 1 • Cable Asm, AC Power Supply J02 to gate Fans J01 
-7 13F1583 1 • Cable Asm, AC Power Supply J02 to DC Power Supply J01 
-8 1037500 Ref • DC Power Supply 
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Assembly 43: (continued) 

1 

With EC ASn22 

148 Magnetic Tape Subsystem 

8 REF 

G 

28 REF 
29 REF 
30 REF 
32 REF 
33 REF 
34 REF 

10 

17 REF 
18 REF 
19 REF 

20 REF 
21 REF 

9 

22 REF 

40 REF 

~ 
11 H 



Asm- Part 
Index Number Units Description 

-- -~-" ---------------------~ .. ----.--

43- NP Cable Routing, Control Unit 
-9 6460089 Ref • Bracket, 3 Connector 
-10 1621210 Ref • Screw, Metric-Slot Pan Hd M5 X 10 mm Long 
-11 1622335 Ref • Lockwasher, Metric-Int Tooth 5.3 10 X 1000 
-12 6460088 Ref • Bracket, 2 Connector 
-13 56X4616 Ref • Guard, Drip Screenor 
-14 6390529 1 • Cable Asm, Operator Panel J1, UEPO Sw 1 & 2, 

Operator Setup Panel J4, Local/Remote Sw Asm J1, J2 
-15 13F1695 1 • Cable Asm, Disk Drive POl, P02 to DC PoweccSupply P09 and Logic Board 

A2A5 

. 
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Assembly 43: (continued) 

16 

17 
18 
19 

20 

23 21 

22 
47 REF 

VIEW A 

27~ 

26 

25~ 

DETAIL C DETAIL B 

With EC A57722 
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Asm- Part 
Index Number Units Description 
------. ._----------------- -----_._------

43- NP Cable Routing, Control Unit 
-16 13F1692 1 • Cable Asm, Service Sw Asm, Upper Thermal, Logic Board A2Y2 
-17 13F1691 1 • Cable Asm, Logic Board A2T4 to Panel P2A1 
-18 13F1599 1 • Cable Asm, Logic Board A2Y4, A2Y5 to Panel P2A4 
-19 13F1581 1 • Cable Asm, Logic Card A2V2 to Panel PtA2 and P2A3, Logic Board A2Z5 
-20 13F1600 1 • Cable Asm, Logic Board A2T2 to Panel P2A2 
-21 13F1582 1 • Cable Asm, Logic Card A2V4 to Panel P1A5, Logic Board A2Z3 
-22 13F1582 1 • Cable Asm, Logic Card C, D, E, F for Channels A, B, C, D to Tailgate 

of Channels A, B, C, D. Channels B, C, D are Features 
-23 6390310 1 • Cable Asm, Logic Board Lower Thermal to OSU Panel J3, & Panel P1C1 
-24 813519 AR • Strap, Cable 
-25 2497236 4 • Retainer, Cable 
-26 4780514 2 • Retainer, Cable 
-27 6850641 4 • Retainer, Cable SLT 
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Assembly 43: (continued) 

41 
42 

43 

With EC A57722 

152 Magnetic Tape Subsystem 

38 
39 

2 REF 

37 

VIEW D 

28 
29 
30 

31 



Asm- Part 
Index Number Units Description 

------- - -------------------

43- NP Cable Routing, Control Unit 
-28 13F1586 1 • Cable Asm, Logic Board A2Y1 to DC Power Supply J14 
-29 13F1590 1 • Cable Asm, Logic Board A2Y2 to DC Power Supply J16, J03 
-30 13F1588 1 • Cable Asm, Logic Board A2Y6 to DC Power Supply J12 
-31 1621177 6 • Screw, Metric-Slot Pan Hd M3 X 25 mm Long 
-32 13F1589 1 • Cable Asm, Logic Board A2Z1 to DC Power Supply J11 
-33 13F1591 1 • Cable Asm, Logic Board A2Z2 to DC Power Supply J13, Logic Gate Gnd 
-34 13F1587 1 • Cable Asm, Logic Board A2Z6 to DC Power Supply J15 
-35 236849 Ref • Screw, Mach-Bind Hd 10-32 X .250 Long 
-36 1622347 Ref • Lockwasher, Metric-Ext Tooth 5.310 X 1000 
-37 4799041 Ref • Cable Asm, Logic Gate Fans 
-38 356742 Ref • Clamp, Dia .250 Mtg Hole .177 
-39 1621197 Ref • Screw, Metric-Slot Pan Hd M4 X 6 mm Long 
-40 5759582 1 • Jumper, Gnd 
-41 1621811 Ref • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-42 1622346 Ref • Lockwasher, Metric-Ext Tooth 4.3 10 X 8 00 
-43 13F1585 1 • Cable Asm, DC Power Supply J02 to Logic Gate J01 
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Assembly 43: (continued) 

14 REF 

51 

50 

With EC A67722 

154 Magnetic Tape Subsystem 

48 
49 

1 REF 

23 REF 

VIEWF 



Asm- Part 
Index Number Units Description 

f------- "--------- ------ ------- ----------_._-------- ----.-------------------- ~ 

43- NP Cable Routing, Control Unit 
I 

-44 6390543 1 • Jumper PI ug, OSU Panel 
-45 4451678 1 • Cable Asm, C & 0 Address Switches to Logic Board A2A3 
-46 6390530 1 • Cable Asm, OSU Panel J1, J2 to Logic Board A2A4 
-47 13F1593 1 • Cable Asm, A & B Address Switches to Logic Board A2A2 
-48 1621811 Ref • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-49 1622346 Ref • Lockwasher, Metric-Ext Tooth 4.3 10 X 800 
-46 6390530 1 • Cable Asm, OSU Panel MO Port to Logic Board A2Z4 
-51 1621171 Ref • Screw, Metric-Slot Pan Hd M3 X 8 mm Long 
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Assembly 43: (continued) 

17 REF 
19 REF 
52 

With EC A57722 

59 

156 M agnetic Tape Subsystem 

VIEWG 

. 14 REF 

17 REF 
20 REF 54 

54 
55 
56 
57 
64 REF 

55 
56 
57 
64 REF 



Asm- Part 
Index Number Units Description 

- ---------------------------------------1 
43- NP Cable Routing, Control Unit I 

I 

-52 4799069 1 • Cable Asm, Panels P2A1 and P1 81 
-53 56X4592 1 • TCU DC Power Supply J5, J6, J7, J8 Channel Feature Sensitive 
-54 1621811 Ref • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-55 2497236 Ref • Retainer, Cable 
-56 6850641 Ref • Retainer, Cable 
-57 6460092 Ref • Clamp 
-58 1621811 Ref • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-59 6850710 1 • Jumper Asm, Channel Feature Sensitive 
-60 56X4593 1 • Interposer Cable, Channel Feature Sensitive 

I 

! 

I 

I 
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Assembly 43: (continued) 

51 REF 

VIEW F 

21 REF 
61 

18 REF 
61 

20 REF 
51 REF 

VIEW H 

DETAIL J 

With L:C A57722 

158 M agnetic Tape Subsystem 

READ/LOCAL 
\S=;;:====:;;=B'-

17 REF 

o 

A2 Al 

56 REF 

P1 PANEL 

19 REF 
61 

51 REF 
52 REF 

23 REF 

P2 PANEL 

55 REF 

61 

DETAIL K 

63 

51REF 
52 REF 



Asm- Part 
Index Number Units Description 

--------- ----"--- -----. ------+-~---------- ------.-------------- ----------

43- NP Cable, Routing, Control Unit 
-61 61n206 Ref • Standoff Kit 
-62 1621813 Ref • Screw, Metric-Thd Form Hex Wshr Hd M4 X 16 mm Long 
-63 1621811 Ref • Screw, Metric-Thd Form Hex Wshr Hd M4 X 10 mm Long 
-64 5715054 Ref • Tape 

---
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Assembly 44: Cable Routing, Automatic Cartridge Loader 

1 

160 Magnetic Tape Subsystem 



Asm- Part 
Index lfumber Units OescriptiDn 

44- NP Cable Routi~, Automatic .Cartridge Loader (Sheet 1·of 4) 
-1 62731'59 1 • CabJe,Asm, Sense 

! 

! 
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Assembly 44: (continued) 

2 

162 Magnetic Tape Subsystem 



Asm- Part 
Index Number Units Description 
------ -------_.-- --- -----.-.----------------~------- ----------

44- NP Cable Routing, Automatic Cartridge Loader (Sheet 2 of 4) 
-2 6273157 1 . Cable Asm, Drive Power 

Catalog Section 163 



Assembl.y'44: (continued) 

4 

3 

164 M agnetic Tape Subsystem 



Asm- Part 
Index Number Units Description 

- --_._----------------
44- NP Cable Routing, Automatic Cartridge loader (Sheet 3 of 4) 

-3 6273162 1 • Cable Asm j Motor 
-4 5420242 1 • Tie, Cable 

( 
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Assembly 44: (continued) 

6 5 

166 Magnetic Tape Subsystem 



Asm- Part 
Index Number Units Description 

f------ -------- ---- -_._---_._- --- . --
44- NP Cable Routing, Automatic Cartridge Loader (Sheet 4 of 4) 

-5 6273154 1 • Jumper, Indexer Switch 
-6 6273161 1 • Cable Asm, Sensor 

I 

i 

! 
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AssembJy, 45: Cable Assemblies With Component Parts 
Asm- Part 
Index NumbeT Units Description 
45"- NP Cable Assemblies (Sheet 1 of 2) 

- 3155888 AR • Cable Asm, Disc Drive to logic Gate 
- 4128779 AR • Cable Asm, TU Read Buss T 

For Component P arts See Index No. 44 
- 4128780 AR • Cable Asm, P.S. Dist'Cable D.C. 

For Component Parts See Index Nos. 12A, 18B:, 24, 26 
- 4128782 AR • Cable Asm, Read 
-. 4128783 AR • Cable Asm, Write 
- 4128795 AR • Cable Asm 
- 4451669 AR • Cable Asm 

For Component Parts See Index Nos. 3B, 4, 4A, 35, 36 
- 4451670 AR • CableAsm 

For Component Parts See Index Nos. 2A, 3A, 3B, 3D, 
5, 10C, 15, 18B,20,34 

- 4451671 AR • CableAsm 
For Component Parts See Index Nos. 10C, 12, 14A 
15A, 20, 28 

- 4451672 AR • CableAsm 
For Component Parts See Index Nos. 3B, 4, 4A, 
35, 36 

- 4451673 AR • Cable Asm 
For Component Parts See Index Nos. 2A, 3, 10C 
12, 15A, 20 

- 4451674 AR • Cable Asm 
For Component Parts See Index Nos. 3, 3C, 18, 18B, 21 

-. 4451675 AR • Cable Asm 
For Component Parts See Index Nos. 10C, 15, 18B, 19,20 

- 4451676 AR • Cable Asm 
For Component Parts See Index Nos. 39,43,45 

- 4451677 AR • CableAsm 
For Component Parts See Index Nos. 43, 44, 45 

- 4451678 AR • Cable Asm 
For Component Parts See Index Nos. 41, 49, 51, 56 

- 4451686 AR • Cable Asm, Panel/Fan, Filter Asm 
- 4451687 AR • CableAsm 

For Component Parts See Index Nos. 18B, 22 
- 4451695 AR • SLT Cable Asm 
- 4451697 AR • Cable list 
- 4451698 AR • Cable list 
- 4451699 AR • Cable list 
- 4451700 AR • Cable Asm 

For Component Parts See Index Nos. lOB, 12, 14,22 
29, 32 

- 4451704 AR • FDS Cable Asm 
- 4451711 AR • Cable Asm 

For Component Parts See Index Nos. 14, 14A, 30, 32 
38,42,49,50,51 

- 4451802 AR • Cable list 
- 4451804 AR • CableAsm 

For Component Parts See Index Nos. 41, 49, 51, 56 
- 4451805 AR • Cable Asm 

For Component Parts See Index Nos. 4, 11,41,46 
- 4451811 AR • CableAsm 

For Component P arts See Index Nos. 13, 13A, 49, 
51,52,56,70 

- 4451814 AR • CableAsm 
For Component Parts See Index Nos. 4, 11,41,46 

- 4451816 AR • CableAsm 
- 4451817 AR • Cable Asm 
- 445181.8 AR • Cable Asm 
- 4451819 AR • Cable Asm 
- 4451820 AR • Cable Asm 
- 4451821 AR • CableAsm 
- 445,1822 AR • Cable Asm 
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Asm- Part 
Index . Number Units Description 

-_._---- -----
45- NP Cable Assemblies (Sheet 2 of 2) 

- 4451823 AR • CableAsm 
- 4451883 AR • CableAsm 
- 4770190 AR • Cable Asm, TCU DC to Gate 

For Component Parts See Index Nos. 10C, 18B, 24 
26,33A 

- 4780584 AR • Cable Asm, Operator Panel 
- 4798935 AR • CableAsm 

For Component Parts See Index Nos. 3E, 63 
- 4799013 AR • CableAsm 
- 4799015 AR • Cable Asm 
- 4799016 AR • CableAsm 
- 4799017 AR • CableAsm 
- 4799032 AR • Cable Asm, A1 to A2 Board 
- 4799040 AR • Cable Asm, Controller AC Fan 

For Component Parts See Index Nos. 12, 18, 20 
- 4799041 AR • Cable Asm, Controller Gate Fan 

For Component Parts See Index Nos. 3C, 3E, 9 
10C, 15 

- 4799055 AR • Cable Asm, Read A Channel 
For Component Parts See Index Nos. 40,43,45,47 

- 4799056 AR • Cable Asm, Gate to Back Panel B Interface 
For Component Parts See Index Nos. 40, 45,47,48 

- 4799065 AR • Cable Asm, TV Fan Ground Jumper 
For Component P arts See Index Nos. 3A, 180 

- 4799069 AR • Cable Asm, Read B Interface Bk-Panel to Side Pan 
For Component P arts See Index Nos. 43, 45 

- 4799073 AR • Cable Asm 
- 4799075 AR • Cable Asm, Device Read Stub Interface 

For Component Parts See Index Nos. 39, 45 
- 6177187 AR • Cable Asm, Signal 

For Component Parts See Index Nos. 45, 45A, 51 
- 6178243 AR • Cable Asm, Controller Gate DC Dist 

For Component Parts See Index Nos. 6, 7, 8, 14 
17,33 

- 6179015 AR • Cable Asm, Device DC Distribution 
For Component Parts See Index Nos. 2, 2B, 6, 7, 8 
9, lOB, 10C, 10E, 14, 16, 18A, 18B, 19,23,25, 
27,28,29,30,32,37,64,65,66,67,68,69 

- 6390310 AR • Cable Asm, C/U Gate Thermal Switch 
For Component Parts See Index Nos. 100, 18, 19,57, 
58, 59 

- 6390546 AR • Cable Asm, Panel/Fan, Filter Asm 
- 6460286 AR • Cable Asm, Logic Gate to Pl Panel 

For Component Parts See Index Nos. 71, 71A 
- 6460287 AR • Cable Asm, Logic Gate to Panels Pl & P2 

For Component Parts See Index Nos. 71, 71A, 72 
- 6460288 AR • Cable Asm, Logic Gate to P2 Panel 

For Component Parts See Index Nos. 51A, 51C 
- 6460294 AR • Cable Asm, DU Logic UR Write Interface 

For Component Parts See Index Nos. 71, 72 
- 6460295 AR • Cable Asm, CU Logic UR Interface 

For Component Parts See Index Nos. 71A, 72A 
- 6460298 AR • Cable Asm, Logic Gate to P2 Panel 

For Component Parts See Index Nos. 73, 74, 75, 76 
- 6460299 AR • Cable Asm, Logic Gate to P2 Panel 

For Component Parts See Index Nos. 73, 74, 75, 76 
- 68X8125 AR • Cable Asm 
- 6850685 AR • CableAsm 

For Component Parts See Index Nos. 14, 60A, 45 
51, 60, 63, 85 

- 6850746 AR • CableAsm 
For Component Parts See Index Nos. lOB, 10C, 10E 
14,18 18B, 23, 24, 26, 29,32,50A 

- 6850754 AR • CableAsm 
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Assembly 45: (continued) 

l' 2, 2A, 2B 3,3A,3B,3C,30,3E 4.4A 

5 6 7 8 

9 10, 10A, 10B, 10C, 100, 10E 11 12,12A 

13,13A 14,14A 15, 15A 16 

17 18, 18A, 18B, 18C, 180, 18E 19 

21 22 23 24 

Without B / M 6460006, 6460460 
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Asm- Part 
Index Number Units Description 

-- ---------- --
45- NP Cable Assembl ies, Component P arts (Sheet 1 of 4) 

-1 236915 AR • Terminal, Contact Female 18-20 AWG 
-2 430798 AR • Terminal, Quick Disconnect 20-18 AWG Brass 
-2A 1127037 AR • Terminal, Slip On 14-18 AWG 
-2B 1177057 AR • Terminal, Quick Disconnect 18-22 AWG .100 
-3 483681 AR • Terminal, Ring 18-20 AWG No.8 Mtg Hole 
-3A 483682 AR • Terminal, Ring 14-16 AWG No.8 Mtg Hole 
-3B 483683 AR • Terminal, Ring 10-12 AWG No.8 Mtg Hole 
-3C 483685 AR • Terminal, Ring 18-20 AWG No. 10 Mtg Hole 
-3D 483686 AR • Terminal, Ring 14-16 AWG No. 10 Mtg Hole 
-3E 483687 AR • Terminal, Ring 10-12 AWG No. 10 Mtg Hole 
-4 738254 AR • Terminal, Male 12-14 AWG 5-25OV 20 Amps 
-4A 2192507 AR • Terminal, Male 12-14 AWG 0-25OV 20 Amp 
-5 738255 AR • Terminal, Female 12-14 AWG 5-250V 20 Amps 
-6 813681 AR • Contact, Mini Bus 
-7 813801 AR • Housing 
-8 813802 AR • Cover, Voltage Crossover 
-9 1847527 AR • Housing, Universal 3 Pos 
-10 1471018 AR • Pin-Dual Lance 
-10A 1475670 AR • Pin-Dual Lance 
-10B 1661131 AR • Terminal, Pin 
-10C 1847522 AR • Terminal, Pin 20-14 AWG .810 Long 
-100 1661129 AR • Pin-Dual Lance-
-10E 1847520 AR • Terminal, Pin 20-14 AWG .790 Long 
-11 1608893 AR • Terminal, Slip ON 
-12 1635819 AR • Clamp, 2, 3 & 4 Circuit 
-12A 2501881 AR • CI amp, 6,9,12 and 15 Ci rcuit 
-13 1655358 AR • Connector, Socket 
-13A 1655337 AR • Contact, Socket 
-14 1661528 AR • Mini-Pv Socket 
-14A 2337692 AR • Receptacle, Mini Latch 
-15 1662777 AR • Pin, Universal Grounding 
-15A 2451131 AR • Pin, Split Universal 16-18 AWG 
-16 1743055 AR • Connector Clip 
-17 1671217 AR • Housing 
-18 1847521 AR • Terminal, Pin 20-14 AWG .760 Long 
-18A 1661132 AR • Terminal, Dual Lance Soc 18-24 AWG 
-18B 1847523 AR • Terminal, Pin 20-14 AWG .780 Long 
-18C 1166115 AR • Terminal, Socket 18-22 AWG 
-180 5412643 AR • Terminal, Socket 16-14 AWG 
-18E 1661128 AR • Socket 
-19 1847524 AR • Plug, Universal 2 Pos 
-20 1847526 AR • Plug, Universal 3 Pos 
-21 1847529 AR • Housing, Universal 4 Pos 
-22 1847528 AR • Plug, Universal 4 Pos 
-23 1847532 AR • Plug, Universal 9 Pos 
-24 1847534 AR • Plug, Universal 12 Pos 
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Assembly 45: (continued) 

25 26 27 28 

30 31 32 

3333A 34 35 36 

37 38 39 40 

41 42 43 44 

4545A 46 47 48 

Without B / M 6460006. 6460460 
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Asm- Part 
Index Numbet' Units Description 

45-- NP Cable Assemblies, Component Parts (Sheet 2 of 4) 
-25 1847535 AR • Housing. Universal 12 Pas 
-26 1847536 AR • Plug, Universal 15 Pas 
-27 1847537 AR • Housing, Universal 15 Pas 
-,28 2637680 AR • Housing, 4 Pos-With Locking Latch 
-29 2637689 AR • Polarizing Plug 
-30 2731384 AR • Terminal, Male Pin 22-26 AWG 
--31 1663292 AR • Housing, 2 X 8 With Locking Latch 
-32 2731393 ' AR • Housing, 2 X 4 With locking Latch 
-33 2744812 ,AR • Terminat, Spade 22-18 AWG No.8 Mtg Slot 
-33A 2744885 AR • Terrmnaf, Spade 16-14AWG No.8 Mtg Slot 
-34 2745023 ' ~R • Receptacle, Female 7 Pas 1.688 Long 
-"35 ,2745024 AR, • Plug, Straight 7Pos 1.688 Long 
-36 2145029 AR • Clamp, Cable 
-37 4426963 AR • Receptacle, locking Clip Female 
-38 44269911 AR • Contact Crimp, female 
-.39 4451664 AR • Connector, ~ Pin IOC 
-40 4451666 : AR • Strain Relief, 40 'Conch:Ictor Cable 
-41 4451696 : A,R • Connector, Address Switch 

i -<42 4l99018 AR • HousiA,Q Connector, 10 ,Pas 
-413 4799021 AIR • Key,Polarizil\lg 
-44 4T99022 ; AiR: .. Connector, 40 Pin Socket 
--45 4f99023 ; NIl ' • Connector, -40f'lnPI~g 

! -45A 61171:89 ~ AR .. Connector ,20 Fin Plug 
-4j 4799051 Aft .. Oonnector,1!O !Pin fOC Pntarized 

I -Cl -4199067 AR .. P:C.B. Connector, 40 C'Oftnector 
; -41 4199071 ,AR, • fQwCard ! 
, 

i ; 
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Assembly 45: (continued) 

49 50,50A 51,51A.51 B,51C 52 

53 54 55 56 

58 59 60, 60A, 60B 

61 62 63 64 

65 66 67 68 

69 70 71,71A 72,72A 

Without B / M 6460006, 6460460 
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Asm- Part 
Index Number Units Description 

---- -------------------
45- NP Cable Assemblies, Component Parts (Sheet 3 of 4) 

-49 5353922 AR • Strain Relief 
-50 5412817 AR • Terminal, Quick Disconnect 20-24 AWG 
-50A 5213274 AR • Terminal, Quick Disconnect 18-22 AWG .100 
-51 5800634 AR • Card, Sit Cable 
-51A 6177161 AR • Pin 
-51B 6177162 AR • Pin 
-51C 6177202 AR • Pin 
-52 8890970 AR • C PC 17-28 ReceptacJ e for Sockets 
-53 1812491 AR • Connector Housing, Female Contacts 
-54 4451806 AR • Edge Connector, 17 Pos 
-55 1483544 AR • Contact, Twi n Leaf 24-28 AWG 
-56 595720 AR • Rivet 
-57 1150750 AR • Flag, Terminal Shield 
-58 1847525 AR • Housi ng, Uni versal 2 Pos 
-59 1244784 AR • Flag, Terminal .250-18-22 AWG 
-60 6021004 AR • Housing 
-60A 4780610 AR • Housing, Polarized Mini Latch 2 x 9 
-60B 8544566 AR • Polarized Mini Latch Hsg, 2 x 7 
-61 4451810 AR • Key 
-62 4798874 AR • Connector, Squeeze 
-63 4512642 AR • Housing 
-64 4451692 AR • Housing, 1 X 2.Locking Clip 
-65 4487756 AR • Socket 
-66 4488202 AR • Socket, Select Gold Mate-N-Loc 10-12 AWG 
-67 5391901 AR • Pin 
-68 8674012 AR • Filter Asm, EMI 
-69 6272635 AR • Filter Asm 
-70 8890975 AR • Restraint 
-71 6272657 AR • Connector Sub-Asm, 50 Pin Type I 
-71A 6177162 AR • Connector Sub-Asm, 24 Pin Type II 
-72 6272655 AR • Connector Sub-Asm, 50 Pin Type II 
-72A 6272653 AR • Connector Sub-Asm, 50 Pin 
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Assembly 45: (continued) 

73 74 

77 78 

Without B/M 6460006, 6460460 

176 Magnetic Tape Subsystem 

75 76 



Asm- Part 
Index Number Units Description 

--
45- NP Cable Assemblies, Component Parts (Sheet 4 of 4) 

-73 68X8666 AR • Strain Relief 
-74 68X8670 AR • Strain Relief 
-75 6177161 AR • Connector Sub-Asm, 24 Contacts 
-76 6177202 AR • Connector Sub-Asm, 50 Contacts 
-77 6315622 AR • Terminator, Thermal 
-78 8492916 AR • Terminator Card 
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Assembly 4.; Cable Assembties 
Asm- Part 
Index Numbar Units 'Description 

46- JfP Cable Assembl ies (Sheet 1 Of~ 
- ~3F158;1 'AR ,. CableAsm, Logic CU Local! emote to TU 

UsedtmMachines with EC A57122 
- .13F1582 AR • Cable Asm, Logic CU Write -P2A5-A2Z3 & A2U4 

Used on Machines with 'EC A57722 
- 13f1583 AR ~ Cable Asm. AC Power Supply P2 to TCU DC Power'Supply P 1 

Used on Machines with .EC AS7722 
- 1'3F1584 AR .. CableABm, AC Power Supply P3·to'DC Power SupplyP4 

Used on Machines with EC A57722 
- 13flS85 AR • Cable Asm, AC PowerSuppty¥B2to,fanCable P01 

Used 'OR Machines with EC A5n22 
- t3F1586 AR • Cab~ Asm, AC Power Su~ P1-4 to Logic Board Gate.A2-Y1 

Used on Macliifteswi1h EC Asn22 
- 13F1587 AR • CaDle A&m, AC Power Supply P15 to Logic Board ·Gate A2-ZB 

\Jaed,oo Machines wUh EC A57722 
- 13F1588 AR .. C.ab1e.Asm,AC Power S~P11 .to LO~C Board Gate A2-Y6 

Ugedon Machines with.EC .A577 
- '1.3F1589 AR .. Cable Asm, .AC 'Power SqIUllI, P12 to Logic 'Soard 'GateA2-Z1 

Used on Mach.om; wi1h 'EC :A57722 
- 13F1590 AR .. Cable A5m" AC Power~l.p 16 & P6310 Logic Board Gate A2-Y2 

Used 00 Machines \With 'EC A57722 
- 43f1591 Aft : • CabI.e Asm, AC Power Supply P1310 t.ogic Board Gate A2-Z2 &Gnd 

U5ed on Machines.wiilb EC A&7122 
- 13F1592 AR • CabJeAsm. +24V &-POIR Ie ServlceSwitCh 

Used on Machines wiIh ec .145l122 
- 13F1593 AR • Cab1e Asm. Channel sA&. 8 Address 

Used on Machines with EC ASTl22 
- 13f1598 AR • Cable Asm. UD 

Used on Machines 'withEe A57122 
- 13f1599 AR • Cable Asm. logic CU Write P2A4-A2Y4 & ATf5 

Used on Machines with EC A.51122 
- 13F1600 AR • Cable Asm. Gate to Dual Pane3 Read B 1nterface 

Used on Machines with EC A57722 
- 13F1601 AR • Cable Asm. Gate to Dual Panel Read A tnlerface 

Used on Machines with EC A57m 
- 13F1695 AR • Cable Asm, Disk Device- Si~f & Power 

Used on Machines With EC A57722 
- 4451612 AR • CableAsm 
- 4451674 AR • CabieAsm 

For Component Parts See Index Nos. 5, 7,10 
- 4451675 AR • CableAsm 

For Component Parts See Index Nos. 4. 6, 7, 8, 9 
- 4451676 AR • CableAsm 

For Component Parts See Index Nos. 12, 14, 15 
- 4451678 AR • CableAsm 

- 4451698 AR 
For Component Parts See Index Nos. 18, 19,51,63 

• Cable List 
- 4451710 AR • CableAsm 
- 4451801 AR • CabieAsm 

For Component P arts See Index Nos. 11 
- 4451802 AR • Cable List 
- 4451804 AR • Cable Asm 

For Component Parts See Index Nos. 18, 19,51,63 
- 4451811 AR • Cable Asm 

For Component Parts See Index Nos. 3, 18, 19, 20, 51, 
52, 53 

- 4451816 AR • Cable Asm 
- 4451817 AR • CableAsm 
- 4451818 AR • Cable Asm 
- 4451819 AR • Cable Asm 
- 4451820 AR • Cable Asm 
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Asm- Part 
Index Number Units Description -_._-- ---- -------

46- NP Cable Assemblies (Sheet 2 of 2) 
- 4451821 AR • Cable Asm 
- 4451822 AR • Cable Asm 
- 4451823 AR • Cable Asm 
- 4770192 AR • CabieAsm 
- 4799013 AR • Cable List 
- 4799015 AR • Cable List 
- 4799016 AR • Cable List 
- 4799017 AR • Cable List 
- 4799040 AR • Cable Asm, Controller AC Fan 

- 4799041 AR 
For Component Parts See Index Nos. 2, 5, 9 

• Cable Asm, Controller Gate Fan 
For Component P arts See Index ,Nos. 1, 4, 6 

- 4799055 AR • Cable Asm, Read A Channel 
For Component P arts See Index Nos. 13, 14, 15, 16 

- 4799056 AR • Cable Asm, Gate to Back Panel B Interface 
For Component Parts See lndex Nos. 13, 15, 16, 17 

- 4799069 AR • Cable Asm, Read B Interface Back Panel to Side Panel 
For Component Parts See Index Nos. 14, 15 

- 4799075 AR • Cable Asm, Device Re.ad Stub lnterface 

- 6179015 AR 
For Component Parts See Index Nos. 12, 15 

• Cable Asm, Device DC Distribution 
For Component Parts See Index Nos. 6, 7, 8, 10. 21, 
22,23,24,25,26,27,28,29, JO, 30A, 31, 31~ 
32,33,34,35,36,31,38,39,40,49,50 

- 6315588 AR • Cable Asm, Disk Device 
For Component Parts See Index Nos. 18, 19, 27B, 
JOA, 48A, 51, 56, 57, 58, 59 

- 6390529 AR • CableAsm 
For Component Parts See Index Nos. 6, 7, 21, 24, 
27A, 31, 31A, 34, 46, 47, 54, 55 

- 6390530 AR • CableAsm 
For Component P arts See Index Nos. 18, 19, 28, 51, 
62,62A 

- 6390544 AR • CableAsm 
For Component P arts See Index Nos. 6, 7, 11A, 46, 
47,48 

- 6460286 AR • Cable Asm, Logic Gate to Pl Panel/A2 
For Component P arts See Index Nos. 70, 70A 

- 6460287 AR • Cable Asm, Logic Gate to Panels P1 & P2/A3 
For Component P arts See Index Nos. 70, 70A, 71 

- 6460288 AR • Cable Asm, Logic Gate to P2 Panel/A4 
For Component P arts See Index Nos. 64, 65A 

- 6460289 AR • Cable Asm, Logic Gate to P2 Panel/A5 
- 6460290 AR • Cable Asm, T/U Logic, Local/Remote Bus In 

For Component Parts See Index Nos. 64, 65, 66, 67 
- 6460291 AR • Cable Asm, T/U Logic, Write Bus 

For Component P arts See Index Nos. 64, 67 
- 6460292 AR • Cable Asm, T/U Logic, Write Bus 

For Component P arts See Index Nos. 64, 67 
- 6460296 AR • Cable Asm, C/U Logic, Local/Remote to T/U 

For Component P arts See Index Nos. 64, 65A, 66, 67 
- 6460299 AR • Cable Asm, C/U Logic, Gate to P2 Panel 

For Component Parts See Index Nos. 64, 65A, 66, 67 
- 68X8125 AR • Cable Asm, Motor Snubber Suppression 
- 6850763 AR • Cable Asm, T/U Logic Local/Remote Write Bus Out 

For Component Parts See Index Nos. 64, 65A, 66, 67 
- 8576615 AR • CableAsm 
- 8576616 AR • CableAsm 
- 8576617 AR • CableAsm 
- 8576618 AR • CableAsm 
- 8576625 AR • CableAsm 
- 8576626 AR • CableAsm 
- 8576627 AR • CableAsm 
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Assembly 46: (continued) 

1 2 3 4 

5 6 7 8 

9 10 1111A 12 

~ 
13 14 15 16 

, 
17 18 19 20 

21 22 23 24 

With B / M 6460460 
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Asm- Part 
Index Number Units Description 

- ---.-----.. -------~-- ------
46- 8576628 AR CableAsm 

- 8576641 AR CableAsm 
- 8576642 AR Cable Asm, Tape Unit AC Input 

For Com8.0nent Parts See Index Nos. 41, 41A, 42, 43, 
44,45,6 ,61 

- 8576643 AR Cable Asm, Tape Unit AC Input 
For Component Parts See Index N,os. 41, 41A, 42, 43, 
44,45,60,61 

- 8576644 AR CableAsm 
- 8576645 AR Cable Asm, Tape Unit Power Supply AC Input 
- 8576646 AR CableAsm 
- NP Cable Assemblies, Component Parts (Sheet 1 of 3) 
-1 847527 AR • Housing, Universal 3 Circuit 
-2 1635819 AR • Clamp 
-3 1655358 AR • Socket Connector 
-4 1662777 AR • Pin, Universal Groundin8 
-5 1847521 AR • Terminal, Pin 20-14 AW .760 Long 
-6 1847522 AR • Terminal, Pin 20-14 AWG .810 Long 
-7 1847523 AR • Terminal, Pin 20-14 AWG .780 Long 
-8 1847524 AR • Plug, Universal 2 Pos 
-9 1847526 AR • Plug, Universal 3 Pos 
-10 1847527 AR • Housing, Universal 3 Pos 
-11 2744882 AR • Terminal, Spade 22-18 AWG No.8 Mtg Slot 
-11A 2744885 AR • Terminal, Spade 14-16 AWG No.8 Mtg Slot 
-12 4451664 AR • Connector,40 Pin IDC 
-13 4451666 AR • Strain Relief, 40 Conductor Cable 
-14 4799021 AR • Key, Polarizing 
-15 4799023 AR • Connector,40 Pin Plug 
-16 4799067 AR • P.C.B. Connector, 40 Connector 
-17 4799071 AR • Raw Card 
-18 5353922 AR • Strain Relief 
-19 5800634 AR • Card, Cable 
-20 8890970 AR • Connector Backm. 
-21 1847532 AR • Plug, Universal 9 Pos 
-22 1847535 AR • Housing, Universal 12 Pos 
-23 1847537 AR • Housing, Universal 15 Pos 
-24 2731393 AR . Housing, 2 X 4 With Locking Latch 

Catalog Section 18' 



25 26 27,27A,27B 28 

29 30,30A 31,31A 32 

33 34 35 36 

37 38 39 40 

4141A 42 43 44 

46 47 4848A 

With 81M 6460460 
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Asm- Part 
Index Number Units Description 
--------------- -----.--- - -

46- NP Cable Assemblies, Component Parts (Sheet 2 of 3) 
-25 2637680 AR • Housing, 4 Pos-With Locking Latch 
-26 813801 AR • Housing 
-27 1661132 AR • Terminal, Dual lance Soc 18-24 AWG 
-27A 1661128 AR • Terminal, Dual Lance Socket 
-278 1166115 AR • Terminal, Socket 18-22 AWG 
-28 2637682 AR • Connector, Discrete Wire 
-29 4426963 AR • Receptacle, Locking Clip Female ~ 
-30 1177057 AR • Terminal, Quick Disconnect 18-22 AWG .100 
-30A 430798 AR • Terminal, Quick ()jsconnect 20-18 AWG Brass 
-31 1661131 AR • Terminal, Pin 
-31A 1847520 AR • Terminal, Pin 20-14AWG .790 long 
-32 2731384 AR • Terminal, Male Pin 22-26 AWG 
-33 813681 AR • Contact, Mini Bus 
-34 2637689 AR • Polarizing Plug 
-35 1743055 AR • Connector Clip 
-36 813802 AR • Cover. Voltage Crossover 
-37 4451692 AR • Housing, 1 X 2 locking Clip 
-38 4488202 AR • Socket, Select Gold Mate-N-Lok 10-12 AWG 
-39 4487756 AR • No Description 
-40 5391901 AR • No Description 
-41 738254 AR • Terminal, Male 12-14 AWG 5-250V 20 Amps 
-41A 2192507 AR • Terminal, Male 12-14 AWG 0-25OV 20 Amps 
-42 738255 AR • Terminal, Female 12-14 AWG 5-250V 20 Amps 
-43 2745023 AR • Receptacle, Female 7 Pos 1.688 Long 
-44 2745024 AR • Plug, Straight 7. Pos 1.688 Long 
-45 2745029 AR • Clamp, Ca Ie 
-46 1847534 AR • Plug, Universal 12 Pas 
-47 1847536 AR • Plug, Universal 15 Pos 
-48 483682 AR • Terminal, Ring 14-16 AWG No.8 Mtg Hole 
-48A 483688 AR • Terminal, Ring 18-20 AWG, .250 or M6 Stud 
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Assembly 46: (continued) 

49 50 51 52 

54 56 

57 58 59 60 

@; ~ 
61 62,62A 63 64 

65,65A 66 67 68 

69 70,70A 71 

With B/M 6460460 
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Asm- Part 
Index Number Units Description 

------
46- NP Cable Assemblies, Component Parts (Sheet 3 of 3) 

-49 8674012 AR • Filter Asm 
-SO 6272635 AR • Filter Asm 
-51 595720 AR • Rivet 
-52 8890975 AR • Restraint 
-53 1655337 AR • Contact, Socket 
-54 5213274 AR • Receptacle 
-55 5252940 AR • Receptacle 
-56 1812491 AR • Connector Housing, Female Contacts 
-57 4451806 AR • Connector, Edge, 17 Pos 
-58 1483544 AR • Contact, Twin Leaf 24-28 AWG 
-59 4451810 AR • Key 
-60 335327 AR • Lug, Terminal Screw, No. 10 
-61 4780627 AR • Cap, Dust 
-62 4780610 AR • Housing, Pol arized Mini Latch, 2 X 9 
-62A 6021004 AR • Housing 
-63 4451696 AR • Connector, Address Switch 
-64 6177161 AR • Connector Sub-Asm, 24 Contact 
-65 6177201 AR • Connector Sub-Asm, 50 Contact 
-65A 6177202 AR • Connector Sub-Asm, 50 Contact 
-66 68X8666 AR • Strain Relief 
-67 68X8670 AR • Strain Relief 
-68 6315622 AR • Terminator, ThermalSwitch 
-69 8576373 AR • Terminator Card 
-70 6272657 AR • Connector Sub-Asm, 50 Pin Type I 
-70A 6177162 AR • Connector Su~Asm, 24 Pin Type 1/ 
-71 6272655 AR • Connector Sub-Asm, 50 Pin Type 1/ 
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Part Number Index 

Part Asm- Part Asm- Part Asm- Part Asm-
Number Index Page Number Index Page Number Index Page Number Index Page 

367 39-26 121 322550 continued 615683 3-182 13 1126828 conti nued 
10170 3-142 13 27-21 87 4-61J 17 36-12 109 

19-14 61 27-30 87 23-26 69 36-30 109 
26-30 83 327921 3-99 9 24-238 75 36-35 109 
27-19 87 9-21 29 738254 45-4 171 1126830 36-158 109 
27-27 87 11-6 37 46-41 183 1126831 13-7 45 
27-35 87 38-30 113 738255 45-5 171 1127037 45-2A 171 

11598 17-21 57 38-34 113 46-42 183 1150750 45-57 175 
28413 17-3 57 38-50 115 804109 3-155 13 1159519 3-164 13 

38-52 115 39-4 117 17-9 57 39-12 119 
35739 26-24 83 39-39 123 39-4 117 39-31A 121 
38235 17-7 57 327922 38-25 113 811427 6-11 23 1166115 45-18C 171 

17-16 57 335327 46-60 185 6-16 23 46-278 183 
45690 17-23 57 338165 3-179 13 38-11 113 1177057 45-28 171 
56079 17-4 57 4-61F 17 38-21 113 46-30 183 

17-22 57 356742 6-12 .23 41-6 129 1203359 15-17 53 
56722 17-8 57 31-43 99 42-51 139 16-7 55 

17-12 57 38-18 113 813197 23-15 69 1244784 45-59 175 
17-17 57 41-22 129 24-15 75 13F1581 43-19 151 
17-20 57 42-17 135 813519 3-62 9 46- 178 

78951 30-56 97 43-38 153 3-131 11 13F1582 43-21 151 
81693 23-29 69 357926 27-40A 89 38-16 113 43-22 151 
81898 26-17 83 398482 42-26 137 41-59 131 46- 178 

27-29 87 430798 45-2 171 42-33 137 13F1583 43-7 147 
101922 39-9 119 46-30A 183 43-24 151 46- 178 

39-11 119 433557 3-180 13 813681 45-6 171 13F1584 43-4 147 
111255 3-181 13 4-61G 17 46-33 183 46- 178 

4-61H 17 473442 19-2 61 813801 45-7 171 13F1585 43-6 147 
191918 23-64 71 483681 45-3 171 46-26 183 43-43 153 

24-61 77 483682 45-3A 171 813802 45-8 171 46- 178 
25-51 81 46-48 183 46-36 183 13F1586 43-28 153 

198982 1 -21 3 483683 45-38 171 816983 42-27A 137 46- 178 
20-6 63 483685 45-3C 171 817905 9-20 29 13F1587 43-34 153 

210883 26-23 83 483686 45-30 171 10-28 33 46- 178 
27-20 87 483687 45-3E 171 26-38 83 13F1588 43-30 153 
27-28 87 483688 46-48A 183 27-58 89 46- 178 

236849 3-89 9 512137 3-177 13 28-50 91 13F1589 43-32 153 
9-35 31 4-610 17 847527 46-1 181 46- 178 

23-69 71 23-21 69 853288 3-106 11 13F1590 43-5 147 
41-19 129 24-22A 75 41-32 131 43-29 153 
42-14 135 25-17 79 855251 30-57 97 46- 178 
43-35 153 512508 11 -17 37 946254 30-17 95 13F1591 43-33 153 

236915 45-1 171 523250 23-55 71 31-27 99 46- 178 
257187 17 -11 57 24-77 77 33-21 103 13F1592 46- 178 

17-19 57 523951 3-49 7 36-23 109 13F1593 43-47 155 
303538 9-22 29 524515 24-78 77 984118 8-13 27 46- 178 

38-49 115 25-66 81 9-19 29 13F1598 46- 178 
39-38 123 39-25 121 1037500 25-40 79 13F1599 43-18 151 

303549 3-178 13 526378 17 -13 57 43-8 147 46- 178 
4-61E 17 532393 3-68 9 1126828 13-2 45 lJF1600 43-20 151 

315956 3-148 13 3 -114 11 13-31 49 46- 178 
315957 3-153 13 556450 38-5 113 13-34 49 13F1601 46- 178 
317372 13-51 49 595720 45-56 175 13-38 49 13F1691 43-17 151 
322550 17 -10 57 46-51 185 13-48 49 13F1692 28-10 91 

26-22 83 596458 42-22A 135 31-8 99 43-16 151 
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13F1695 43-15 149 1621004 13 -15 47 1621181 continued 1621191 continued 
46- 178 1621013 11 -13A 37 9-23 29 23-80 71 

13F1698 28-21 91 1621066 1 -19 3 10-25 33 24-58 77 
13F1699 25-70 81 14-23 51 10-27 33 25-48 81 

28-19 91 1621145 3-65 9 38-48 115 25-60 81 
13F1703 25-7 79 9-41 31 39-37 123 26-2 83 

43-2 147 1621156 27-43 89 1621182 4-68 19 26-4 83 
13F1704 28-54 91 28-17 91 9-8 29 27-5 ca7 
13F1705 28-11 91 1621162 11 -228 37 9-47 31 28-2 91 
13F1965 22-31 67 41-41 131 10-10 33 28-55 91 
13F3053 23-29 69 1621167 14-19 51 10-20 33 42-47 139 

24-25 75 1621170 1-39 3 1621183 7-2 25 1621192 12-4 43 
24-26 75 20-5 63 8-2 27 41-49 131 
25-21 79 24-52 77 9-3 29 1621193 26-61 85 

13F3062 42-558 139 25-43 81 9-13 29 27-49 89 
13F3069 42-25 137 26-28 83 9-32 31 28-32 91 
13F3070 42-27 137 26-32 83 10-3 33 1621194 11-2 37 
13F3081 3-167 13 26-37 83 10-22 33 11 -7 37 
13F3082 3-123 11 26-67 85 10-32 35 11 -15 37 
13F3092 11 -13 37 27-55 89 1621184 9-28 31 11 -20 37 
13F3735 42-55A 139 27-61 89 9-44 31 11-23 37 
13F4244 3-35 7 28-24 91 10-30 35 11-28 39 

4-61A 17 28-38 91 38-55 115 31-46 99 
13F4245 4-61A 17 28-44 91 39-9A 119 1621197 41-23 129 
13F4246 31-19 99 28-48 91 1621185 9-38 31 42-18 135 

32- 101 31-32 99 38-63 115 43-39 153 
13F4792 11 -16 37 31-44 99 1621190 2-9 5 1621200 6-8 23 
13F4795 11-3 37 41-35 131 3-5 7 11-26 39 

12- 43 1621171 1-51 3 3-143 13 1621208 26-62 85 
13F4796 30-44 97 3-3 7 3-160 13 27-50 89 

36- 109 3-110 11 4-60 17 28-34 91 
13F4797 1-50 3 4-2 15 5-9 21 1621210 24-59 77 

3-2 7 4-58 15 5-12 21 25-41 79 
4-1 15 2O-1C 63 7-4 25 25-49 81 

30- 95 28-12 91 12-8 43 43-10 149 
30- 97 38-69 115 13-45 49 1621230 3-76 9 

13F4824 1-50A 3 39-43 123 13-53 49 3-87 9 
3-2A 7 40-7 125 20-38 63 3-97 9 
4-.1A 15 41-39 131 20-20 63 3-118 11 

30-24 97 42-60 143 21-3 65 1621267 31-40 99 
31- 99 43-51 155 21-14 65 1621286 35-5 107 

13F4828 15-1 53 1621172 3-11 7 22-3 67 1621295 3-39 7 
16-8 55 3-158 13 22-14 67 1621297 3-7 7 

13F6228 23-28 69 10-14 33 23-8 69 3-50 7 
13F6232 23-28 69 11-5 37 23-46 69 4-37A 15 

25-20 79 13-18 47 24-8 75 4-38 15 
1471018 45-10 171 13-40 49 24-40 75 9-5 29 
1475670 45-10A 171 13-42 49 25-34 79 9-27 31 
1483544 45-55 175 31-4 99 27-33 87 10-5 33 

46-58 185 31-16 99 28-23 91 1621309 14-8A 51 
1573510 17-15 57 31-25 99 38-45 115 24-56 77 
1580875 3-137 11 31-30 99 41-45 131 25-46 81 
1608893 45-11 171 33-20 103 1621191 4-42 17 1621310 3-38 7 
1611811 4-57 17 1621173 3-82 9 7-6 25 4-34 15 
1621001 26-11 83 31-12 99 8-4 27 29-4 93 

27-11 87 1621175 3-138 11 11 -10 37 29-10 93 
28-8 91 1621177 43-31 153 11 -12 37 1621333 23-75 71 

1621002 14-3 51 1621181 9-15 29 11-14 37 24-71 77 
14-11 51 9-18 29 11-30 39 1621334 26-14 83 
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1621334 continued 1621811 continued 1621813 continued 1621844 continued 
26-26 83 3-69 9 3-149 13 3-24 7 
27-24 87 3-85 9 3-174 13 39-29 121 
28-14 91 3-91 9 23-12 69 1621846 3-133 11 
28-26 91 3-100 9 25-14 79 18-11 59 

1621382 2-20 5 3-115 11 42-64 145 38-42 115 
21-26 65 3-144 13 43-62 159 39-33 123 
22-26 67 3-151 13 1621817 3-147 13 1621852 18-3 59 

1621403 23-66 71 3-156 13 1621818 2-18 5 1622258 30-3 95 
1621490 7-8 25 4-50 15 3-10 7 30-6 95 

8-6 27 4-26 15 3-15 7 30-16 95 
1621492 32-2 101 4-28 15 3-22 7 30-35 97 

33-24 103 4-32 15 3-32 7 30-SO 97 
1621493 30-2 95 4-36 15 3-44 7 30-54 97 

30-5 95 4-47 17 3-46 7 30-64 97 
30-15 95 4-49 17 3-125 11 30-70 97 
30-34 97 6-13 23 4-5 15 31-26 99 
30-41 97 19-11 61 4-7 15 33-14 103 
33-13 103 20-9 63 4-11 15 33-17 103 
33-16 103 20-18 ·63 4-13 15 33-25 103 
33-26 103 21-18 65 4-15 15 33-27 103 
33-31 103 21-28 65 21-7 65 33-32 103 
35-15 107 21-34 65 22-7 67 35-16 107 
36-21 109 21-39 65 23-2 69 36-22 109 
37-6 111 22-18 67 23-4 69 1622263 10-16 33 

1621494 30-49 97 22-28 67 23-6 69 1622300 26-10 83 
30-53 97 22-34 67 23-14 69 27-12 87 
30-63 97 22-39 67 23-20 69 28-9 91 
30-69 97 23-71 71 23-83 73 1622302 30-42 97 
32-7 101 25-13 79 23-87 73 31-13 99 

1621496 14-8 51 26-58 85 24-2 75 31-17 99 
1621510 26-35 83 27-46 89 24-4 75 31-31 99 

26-40 83 28-29 91 24-6 75 31-33 99 
27-37 89 38-12 113 24-14 75 31-45 99 
27-57 89 38-19 113 24-20 75 32-8 101 
28-42 91 38-29 113 24-43 75 33-28 103 

1621512 30-25 97 38-31 113 24-74 77 1622303 3-26A 7 
30-31 97 39-5 117 25-2 79 3-66 9 
30-45 97 39-11A 119 25-4 79 3-135 11 

1621513 14-23 51 39-21 121 25-6 79 4-5C 15 
1621534 3-20 7 40-4 125 25-11 79 4-9A 15 

4-20 15 41-24A 129 25-63 81 9-39 31 
1621551 2-33 5 42-21 135 41-28A 129 9-48 31 

3-129 11 42-52A 139 1621820 4-51 17 19-6 61 
1621628 23-88 73 42-58 143 1621821 3-36 7 23-49 69 

24-86 77 42-65 145 4-618 17 23-93 73 
25-75 81 43-41 153 23-25 69 24-29 75 

1621704 13-13 47 43-48 155 24-24 75 1622304 1 -16 3 
1621770 31 -10A 99 43-54 157 25-19 79 1-30 3 
1621811 1-25 3 43-58 157 25-39 79 1-36 3 

1-32 3 43-63 159 1621823 3-41 7 2-11 5 
2-2 5 1621812 4-18 15 3-98 9 20-15 63 
2-15 5 4-52 17 4-30 15 20-28 63 
2-22 5 4-63 17 4-40 15 21-5 65 
2-28 5 4-65 17 1621830 24-12 75 21-16 65 
2-31 5 24-48 75 1621831 3-74 9 21-23 65 
3-13 7 24-50 75 1621834 23-18 69 22-5 67 
3-29 7 26-56 85 24-18 75 22-16 67 
3-48 7 1621813 3-17 7 1621844 1-23 3 22-23 67 
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1622304 continued 1622346 continued 1622419 continued 1673724 continued 
23-30 69 2-23 5 26-27 83 20-12 63 
24-26A 75 3-30 7 27-25 87 20-14 63 
24-63 77 3-86 9 28-15 91 20-27 63 
24-68 77 3-92 9 28-27 91 21-22 65 
25-22 79 3-152 13 1622420 23-61 71 22-22 67 
25-53 81 4-53 17 24-91 77 1687628 3-101 9 
25-58 81 4-58 17 25-9 79 3-102 9 
26-63 85 20-10 63 1622453 24-85 77 3-166 13 
27-51 89 20-19 63 25-74 81 1693551 31-2 99 
28-33 91 21-19 65 1622530 5-3 21 36-7A 109 
30-27 97 21-35 65 5-5 21 1693642 36-27 109 
30-33 97 21-40 65 1622533 10-8 33 1743055 45-16 171 
30-47 97 22-19 67 23-43 69 46-35 183 

1622307 15-10 53 22-35 67 24-36 75 1743549 3-34 7 
16-15 55 22-40 67 25-31 79 3-116 11 

1622315 11-22C 37 23-72 71 1622534 24-34 75 23-22 69 
1622316 32-3 101 26-59 85 25-28 79 24-21 75 

37-7 111 27-45 89 1622536 23-36 69 25-16 79 
1622318 2-10 5 28-30 91 J622580 23-35 69 1765057 15-4 53 

12-5 43 38-13 113 24-33 75 16-4 55 
21-4 65 38-27 113 25-27 79 1765058 15-5 53 
21-15 65 38-44 115 1625106 26-54 85 1765065 16-2 55 
22-4 67 41-248 129 26-69 85 1765653 15-4 53 
22-15 67 42-22 135 26-71 85 1765654 15-5 53 
23-47 69 42-59 143 28-46 91 16-5 55 
24-41 75 43-42 153 1625110 23-53 71 1767881 3-176 13 
25-35 79 43-49 155 23-58 71 4-61C 17 
30-9 95 1622347 41-20 129 24-83 77 1812491 45-53 175 
30-26 97 42-15 135 25-72 81 46-56 185 
30-32 97 43-36 153 27-3 87 1847520 45-10E 171 
30-46 97 1622348 3-120 11 27-14 87 46-31A 183 
36-9 109 13-36 49 27-40 89 1847521 45-18 171 

1622320 3-119 11 1622349 15-9 53 28-20 91 46-5 181 
1622321 15-11 53 16-16 55 28-53 91 1847522 45-10C 171 

16-14 55 1622401 3-81 9 1625162 23-56 71 46-6 181 
1622330 13-16 47 30-20 95 24-79 77 1847523 45-188 171 
1622333 7-13 25 1622402 9-42 31 25-67 81 46-7 181 

9-50 31 1622403 3-108 11 1635819 45-12 171 1847524 45-19 171 
1622335 3-90 9 23-65 71 46-2 181 46-8 181 

9-36 31 24-62 77 1655337 45-13A 171 1847525 45-58 175 
23-70 71 24-67 77 46-53 185 1847526 45-20 171 
24-60 77 25-52 81 1655358 45-13 171 46-9 181 
25-50 81 25-57 81 46-3 181 1847527 45-9 171 
38-53 115 26-64 85 1661128 45-18E 171 46-10 181 
43-11 149 27-52 89 46-27A 183 1847528 45-22 171 

1622342 31-41 99 28-35 91 1661129 45-100 171 1847529 45-21 171 
1622343 41-43 131 30-8 95 1661131 45-108 171 1847532 45-23 171 
1622344 3-268 7 36-8 109 46-31 183 46-21 181 

3-134 11 41-34 131 1661132 45-18A 171 1847534 45-24 171 
13-43 49 1622406 15-12 53 46-27 183 46-46 183 
20-18 63 16-13 55 1661528 45-14 171 1847535 45-25 173 
23-94 73 1622407 10-17 33 1662777 45-15 171 46-22 181 
31-5 99 1622417 1-4 3 46-4 181 1847536 45-26 173 

1622345 9-9 29 6-3 23 1663292 45-31 173 46-47 183 
38-62 115 29-5 93 1671217 45-17 171 1847537 45-27 173 

1622346 1-26 3 29-7 93 1673722 1-35 3 46-23 18t 
1-33 3 29-11 93 1673723 4-17 15 2101337 3-148 13 
2-16 5 1622419 26-15 83 1673724 1-29 3 2101357 3-153 13 
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( 2102365 31-28 99 2561584 17-6 57 4128893 3-169 13 4451670 continued 
2102367 3-155 13 2561585 17-24 57 4128914 1-8 3 3-42 7 

38-30 113 2590010 3-130 11 4128934 3-1 7 3-159 13 
2102457 26-20 83 2596275 26-73 85 7- 25 38-15 113 

27-17 87 27-53 89 4128935 24-70 77 45- 168 
2130285 3-111 11 28-49 91 4163953 26-7 83 4451671 38-14 113 
2162919 30-38 97 2637680 45-28 173 27-8 87 45- 168 
2162922 30-37 97 46-25 183 28-5 91 4451672 3-28 7 
2192507 45-4A 171 2637682 46-28 183 4412051 15-7 53 3-154 13 

46-41A 183 2637689 45-29 173 16-12 55 38-2 113 
2242323 23-54 71 46-34 183 4426963 45-37 173 45- 168 
2277060 27-10 87 2731304 26-34 83 46-29 183 4451673 3-27 7 

28-7 91 27-56 89 4426991 45-38 173 38-3 113 
2277586 38-32 113 28-40 91 4449820 4-37 15 45- 168 
2281858 23-52 71 2731306 26-39 83 4449821 41-48A 131 4451674 9-33 31 

24-80 77 27-38 89 4449823 41-48A 131 38-41 115 
25--68 81 28-51 91 4449825 9-24 31 45- 168 
26-68 85 2731384 45-30 173 4449844 3-146 13 46- 178 
27-2 87 46-32 183 4451510 3-169 13 4451675 41-26 129 
28-52 91 2731393 45-32 173 4451511 3-169 13 42-55 139 

23351iJ96 3-64 " 46-24 181 4451512 3-169 13 45- 168 
2337892 45-14A 171 2744617 2-8 5 4451513 3-169 13 46- 178 
23WM 10-,22 95 21-2 65 4451514 3-169 13 4451676 38-39 115 
2451131 45-15A 171 21-13 65 4451517 3-SO 7 45- 168 
24912t10 "'1-54 131 22-2 67 4451533 41-1 129 46- 178 

42-·46 137 22-13 67 4451534 26-25 83 4451677 45- 168 
~36 41-51 131 27448&2 45-33 173 27-23 87 4451678 41-2 129 

42-·43 137 46-11 181 28-25 91 42-35 137 
43-25 151 2144885 45-33A 173 4451583 3-173 13 43-45 155 
43-55 ~57 4;-11A 181 9-6 29 45- 168 

2501381 45-12A 171 27«i023 45-34 113 10-6 33 46- 178 
2544086 40-6 125 46-43 183 10-12 33 4451686 3-73 9 
2546929 3-67 9 2745024 45-35 173 13-4 59 45- 168 

9-43 31 46-44 183 4451584 23-42 69 4451687 38-8 113 
26-65 15 214502.$ 45-36 173 24-35 75 45- 168 
27-41 89 46-45 183 25-30 79 4451691 15-14 53 
28-36 91 31F6916 25-38 79 4451596 29-8 93 16-18 55 
38-56 115 31F6945 28-22 91 4451597 29-9 93 4451692 45-64 175 

2549561 1-15 3 31F6956 43-1 147 4451598 29-2 93 46-37 183 
1-41 3 31F6957 43-1 147 4451602 29-3 93 4451695 26-74 85 
2-26 5 3155888 45- 168 4451610 1-5 3 41-10A 129 
2-29 5 3984826 41-378 131 4451612 46- 178 42-27C 137 
3-26 7 4054243 14-15 51 4451636 23-77 71 45- 168 
3-113 11 4120488 26-21 83 24-75 77 4451696 45-41 173 
4-9 15 27-18 87 25-64 81 46-63 185 
4-55 17 4128768 14-10 51 4451654 29-1 93 4451697 38-23 113 

19-9 61 4128779 38-7 113 4451655 23-60 71 45- 168 
20-1A 63 45- 168 24-90 77 4451698 38-47 115 
20-4 63 4128780 38-4 113 25-8 79 45- 168 
21-30 65 45- 168 4451656 29-6 93 46- 178 
22-30 67 4128782 14-1 51 4451664 45-39 173 4451699 38-22 113 
23-92 73 45- 168 46-12 181 45- 168 
24-188 75 4128783 14-9 51 4451665 3-139 13 4451700 45- 168 

2549562 19-4 61 45- 168 4451666 45-40 173 4451704 41-12A 129 
19-5 61 4128784 14-4 51 46-13 181 42-10 135 

2549896 3-61 9 4128795 38-10 113 4451669 3-154 13 45- 168 
23-57 71 45- 168 38-2 113 4451705 1-24 3 
24-82 77 4128886 5-1 21 45- 168 2-14 5 
25-71 81 4128892 11 -25C 39 4451670 1-40 3 2-21 5 
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4451705 continued 4451816 continued 4479804 11-47 41 4529273 9-25 31 
20-8 63 45- 168 4479808 11-24 37 4529274 24-55 77 
21-17 65 46- 178 4479809 3-78 9 25-45 81 
21-38 65 4451817 41-8 129 3-94 9 4529277 1-28 3 
22-17 67 42-4 135 4-35A 15 20-13 63 
22-38 67 45- 168 4479816 7-14 25 21-21 65 

4451707 23-89 73 46- 178 9- 29 22-21 67 
24-87 77 4451818 41-14 129 9- 31 4529278 20-2 63 
25-76 81 42-9 135 38-57 115 21-8 65 

4451708 23-90 73 45- 168 39-41 123 22-8 67 
24-88 77 46- 178 4479847 14-14 51 4529279 1-38 3 
25-77 81 4451819 41-17 129 4479848 14-16 51 4529281 3-172 13 

4451710 38-64 115 42-11 135 4479849 14-17 51 18-6 59 
46- 178 45- 168 4479851 14-18 51 4529282 3-171 13 

4451711 45- 168 46- 178 4479852 11-33 39 18-5 59 
4451713 3-31 7 4451820 41-13 129 4479854 13-29 49 4529297 3-165 13 

3-124 11 42-8 135 4479861 9-1 29 4529300 26-66 85 
24-42 75 45- 168 4479863 7-15 25 27-54 89 

4451722 3-43 7 46- 178 9-7 29 28-47 91 
4-6 15 4451821 41-12 129 4479864 3-6 7 4529334 5-10 21 

4451724 3-45 7 42-7 135 4479865 9-14 29 5-13 21 
4-4 15 45- 168 10-23 33 4529406 3-93 9 

4451733 26-13 83 46- 179 4479866 10-4 33 4529407 25-23 79 
27-22 87 4451822 41-18 129 4479870 3-12 7 4529416 20-22 63 
28-13 91 42-13 135 4479872 3-19 7 21-41 65 

4451762 1-43 3 45- 168 4479876 3-37 7 22-41 67 
4451765 20-25 63 46- 179 4-33 15 4529417 1-42 3 

21-31 65 4451823 41-15 129 4479878 3-109 11 4529420 11-258 39 
4451772 23-33 69 42-12 135 4479879 9-16 29 15-15 53 

24-31 75 45- 169 10-24 33 16-10 55 
25-25 79 46- 179 4479881 5-16 21 4529429 1-1 3 

4451774 3-14 7 4451851 3-168 13 23-37 69 2-3 5 
4451775 23-1 69 4451883 45- 169 24-37A 75 5- 21 

24-1 75 4451902 3-145 13 4479887 3-9 7 4529430 1 -1 3 
4451776 1 -11 3 4457473 2-34 5 4-10 15 2-3 5 

6-17 23 4470081 23-41 69 23-3 69 5- 21 
4451782 23-34 69 24-37 75 24-3 75 4529431 1-1 3 

24-32 75 4479239 3-64 9 25-1 79 2-3 5 
25-26 79 9-46 31 4487509 39-28 121 5- 21 

4451801 46- 178 26-60 85 4487756 45-65 175 4529432 1 -1 3 
4451802 38-46 115 27-48 89 46-39 183 2-3 5 

45- 168 4479725 2-19 5 4488202 45-66 175 5- 21 
46- 178 3-33 7 46-38 183 4529433 1-1 3 

4451804 41-3 129 3-126 11 4512642 45-63 175 2-3 5 
42-36 137 21-24 65 4517143 13-17 47 5- 21 
45- 168 22-24 67 13-39 49 4529434 1-1 3 
46- 178 24-44 75 4529249 23-24 69 2-3 5 

4451805 45- 168 4479762 11-38 41 24-23 75 5- 21 
4451806 45-54 175 4479766 11-21 37 4529250 23-24 69 4529443 5-11 21 

46-57 185 4479767 10-15 33 24-23 75 4529449 3-175 13 
4451810 45-61 175 4479777 11-19 37 4529256 3-16 7 4529452 9-31 31 

46-59 185 4479778 15-8 53 23-11 69 10-31 35 
4451811 41-27 129 16-11 55 24-11 75 4529461 26-31 83 

42-37 137 4479782 12-3 43 4529257 1-13 3 27-60 89 
45- 168 4479800 7-1 25 5-8 21 28-31 91 
46- 178 8-1 27 4529263 20-1 63 28-37 91 

4451814 45- 168 11- 37 4529271 5-14 21 4529462 26-36 83 
4451816 41-10 129 11 - 39 4529272 23-63 71 27-59 89 

42-5 135 11- 41 24-54 77 28-43 91 
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4529463 26-33 83 4780514 continued 4780610 con1i'nued 4799041 continued 

27-36 89 41-50 1.31 46-62 185 43-37 1~ 

28-41 91 42-42 137 4780611 3-170 13 45- 16~ 

4529466 23-13 69 43-26 151 4780615 13-32 49 4)- '1~ 

4529467 20-26 63 4780519 9-29 31 31-9 S9 4799051 45-46 1n 

21 -32 65 38-60 115 4780620 13 ---20 47 4799055 41-55 1'31 

22-32 67 39-45 123 4780627 46 -':61 135 42-25 13i 

4529474 3-140 13 4780521 ;20-11 63 4780631 3-136 11 45- t6S 

4529475 3-139 13 21·-20 65 47&0633 3-121 11 46- 17.~ 

4730143 28-16 91 22-20 67 4780634 1-27 3 4799056 41 -37 131 

4770061 23-32 69 4780522 23-5 69 4198739 12-6 43 42-27 13; 

24-30 15 24-5 75 4798766 41-9 129 45- 1m 

25-24 79 25-3 79 4798770 26-72 85 46- 1~ 

4770062 23-32 69 4780523 11-13C 37 4798865 23-23 69 4199064 9-34 31 
24-30 75 11-220 37 24-22 75 38-'51 11f 

25-24 19 13-12 47 25-18 19 4199065 38-26 U~ 

4770063 23-32 69 31-35 99 4798871 41-48A 131 45- 16S 
24-30 75 4780534 26-6 83 4198872 41-48A 131 4799067 45-41 1n 
25-24 79 27-7 87 4798874 45-62 175 46-16 181 

4170064 23-32 69 28-4 91 4798931 23-23 69 4799069 41-61 131 

24-30 75 4780536 11-11 37 24-22 75 42-61 145 
25-24 79 4180538 11-32 39 25-18 79 43-52 151 

4110065 23-32 69 4780540 11-29 39 4798935 45- 169 45- l6S 
24-30 15 4780546 l1-22A 37 4798945 3-35 7 46- 1~ 

25-24 79 4780547 3-157 13 4-61A 17 4799071 45-48 17~ 

4770076 15-3 53 9-10 29 4798957 12-1 43 46-17 181 
16-3 55 23-9 69 4798958 11-9 37 4799073 1-40 3 

4770081 25-29 79 24-9 75 4798959 11-8 37 38-15 113 

4770112 6-6 23 4780551 24-51 77 4799013 41-60 131 45- 16S 
4770131 7-3 25 25-42 81 42-28 137 4799075 38-40 115 

4770135 13-14 47 4780556 13-27 47 45- 169 45- 169 
31-39 99 4780559 13-26 47 46- 179 46- 179 

4770136 13-9 47 4780560 13-10 47 4799015 41-46 131 5172793 3-84 9 
31-37 99 31-36 99 42....:29 137 5213274 45-SOA 175 

4770138 13-35 49 4780561 13-11 47 45- 169 46-54 185 

4770143 23-17 69 31-38 99 46- 179 5213276 9-37 31 
24-17 75 4780563 13-37 49 4799016 41-47 131 13-52 49 
27-42 89 4780564 13-4 45 42-30 137 38-54 115 

4770166 10-18 33 4780565 13-1 45 45- 169 5214419 23-27 69 

4770169 7-12 25 4780567 13-30 49 46- 179 24-23A 75 
9-49 31 4780575 13-44 49 4799017 41-48 131 5240422 26-16 83 

4770190 45- 169 4780578 13-19 47 42-31 137 27-31 87 

4770192 41-25 129 31-42 99 45- 169 5252794 3-67 9 
42-53 139 4780579 26-8 83 46- 179 5252824 17-14 57 
46- 179 27-9 87 4799018 45-42 173 5252940 46-55 185 

4770212 23-86 73 28-6 91 4799021 45-43 173 5353922 45-49 175 
4770213 23-82 73 4780581 3-79 9 46-14 181 46-18 181 
4770220 26-70 85 3-95 9 4799022 45-44 173 5391901 45-67 175 

27-39 89 4-35 15 4799023 . 45-45 173 46-40 183 
4780480 20-1 63 4780584 5-15 21 46-15 181 5412643 45-180 171 

4780481 20-1 63 45- 169 4799032 41-54A 131 5412817 45-50 175 
4780482 20-1 63 4780592 3-161 13 42-24 137 5420242 44-4 165 
4780483 20-1 63 23-10 69 45- 169 5468387 17-24 57 

4780484 20-1 63 24-10 75 4799040 41-24 129 5468388 17-6 57 
4780489 20-1 63 4780602 13-33 49 42-20 135 5529193 23-76 71 

4780495 11 - 22E 37 4780603 13-46 49 45- 169 24-76 77 
4780514 9-30 31 4780609 13-41 49 46- 179 25-65 81 

38-61 115 31-29 99 4799041 41-21 129 56X4381 30-30 97 
39-44 123 4780610 45-60A 175 42-16 135 56X4408 36-16 109 
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56X4409 36-7E 109 6081045 continued 6177959 15-17 53 6272620 continued 
56X4415 30-11A 95 16-7 55 16-7 55 4-33A 15 
56X4418 32-1 101 6177111 11-4 37 6177960 15-17 53 6272621 14-2 51 
56X4423 32-6 101 6177117 3-11A 7 16-7 55 6272635 45-69 175 
56X4424 31-10 99 38-70 115 6177971 4-43 17 46-50 185 
56X4428 32-9 101 39-42 123 6177972 4-44 17 6272639 15-13 53 
56X4433 31-22 99 40-8 125 6178230 26-12 83 15-14 53 
56X4438 32-4 101 41-38 131 41-9A 129 6272653 45-72A 175 
56X4440 7-5 25 42-62 145 42-3 135 6272655 45-72 175 

8-3 27 6177123 9-4 29 6178243 41 -11 129 46-71 185 
56X4441 31-3 99 6177128 11-18 37 42-6 135 6272657 45-71 175 
56X4462 30-39 97 6177148 15-16 53 45- 169 46-70 185 

33- 103 16-9 55 6178245 41-40 131 6272819 36-33 109 
56X4463 31-18 99 6177161 45-51A 175 6178662 18-10 59 6272820 36-17 109 
56X4467 33-15 103 45-75 177 6178663 10-7 33 6272821 36-20 109 
56X4468 33-19 103 46-64 185 10-13 33 6272822 36-15A 109 
56X4587 23-79 71 6177162 45-518 175 6178672 4-5A 15 6272823 36-7 109 

24-72 77 45-71A 175 6178689 4-29 15 6272824 36-10 109 
25-61 81 46-70A 185 16- 55 6272825 36-14 109 

56X4588 23-78 71 6177170 13-21 47 . 39-88 117 6272826 36-11 109 
24-73 77 6177171 13-22 47 6178691 19-3 61 6272827 36-5 109 
25-62 81 6177173 13-23 47 6178947 13-5 45 6272828 36-39 109 

56X4592 43-53 157 6177174 13-25 47 6178948 11 -31 39 6272829 30-43 97 
56X4593 43-60 157 6177175 24-30 75 6178949 40-3 125 36-41 109 
56X4616 23-73 71 25-24 79 6178954 3-117 11 6272831 36-18 109 

24-69 77 6177176 23-32 69 15- 53 6272832 36-13 109 
25-59 81 6177178 13-8 45 6178958 13-6 45 6272833 35-17 107 
43-13 149 6177179 13-3 45 6178962 11-27 39 6272834 36-32 109 

5700248 23-16 69 6177180 11 -138 37 13- 45 6272835 36-4 109 
24-16 75 6177187 38-67 115 13- 47 6272836 30-40 97 

5715054 3-107 11 39-36 123 13- 49 6272837 33-9 103 
6-7 23 45- 169 6178969 14-20 51 6272841 34-4 105 

41-33 131 6177189 45-45A 173 6178970 7-7 25 35-3 107 
42-50 139 6177191 38-65 115 8-5 27 6272842 36-37 109 
43-64 159 6177201 46-65 185 14- 51 6272843 36-36 109 

5759582 1 -31 3 6177202 45-51C 175 6178997 4-14 15 6272844 33-29 103 
20-17 63 45-76 177 21-6 65 6272846 30-66 97 
21-33 65 46-65A 185 22-6 67 6272847 36-19 109 
22-33 67 6177206 39-30 121 6179013 7-19 25 6272848 33-4 103 
26-57 85 42-63 145 6179015 39-32 123 6272849 33-8 103 
27-44 89 43-61 159 39-34 123 6272851 35-4 107 
28-28 91 6177908 41-30 131 45- 169 6272852 34-8 105 
41-24C 129 6177911 41-42 131 46- 179 35-11 107 
42-19 135 6177914 6-2 23 6179041 10-1 33 6272853 34-6 105 
43-40 153 6177921 13-47 49 6272566 2-12 5 35-9 107 

5761552 26-19 83 6177923 13-49 49 21 -11 65 6272856 30-65 97 
27-16 87 6177937 27-1 87 22-11 67 6272858 34-9 105 

5762428 26-18 83 28-56 91 6272567 39-7 117 35-12 107 
27-26 87 6177940 4-31 15 6272568 39-8 117 6272859 33-10 103 

5800634 45-51 175 18- 59 6272576 4-12 15 6272860 34-5 105 
46-19 181 6177941 18-2 59 6272579 3-63 9 35-8 107 

5888868 25-69 81 6177954 15-17 53 6272588 4-62 17 6272861 31 -1 99 
26-53 85 16-7 55 6272589 24-49 75 6272862 30-61 97 
27-13 87 6177955 15-17 53 6272590 4-64 17 30-71 97 
28-45 91 16-7 55 24-47 75 6272863 34-7 105 

5888886 24-81 77 6177956 15-17 53 6272600 15-13 53 35-10 107 
6021004 45-60 175 16-7 55 6272614 9-12 29 6272864 30-61 97 

46-62A 185 6177958 15-17 53 10-21 33 6272865 34-3 105 
6081045 15-17 53 16-7 55 6272620 3-37A 7 35-2 107 
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6272866 30-68 97 6273031 36-26 109 6315642 3-20A 7 6390545 41 -31A 131 
6272868 30-62 97 6273033 33-12 103 4-22 15 42-48 13S 
6272869 33-6 103 35- 107 27-56A 89 6390546 3-70 S 
6272870 33-23 103 6273034 33-11 103 28-39 91 45- 16S 
6272871 34-10 105 34- 105 6315645 1-20 3 6390555 10-29 3E 

35-13 107 6273036 30-55 97 6315647 1 --.508 3 6390557 10-2 3~ 

6272872 36-1 109 6273039 3O-14A 95 3--':28 7 6390559 11 -41 41 
6272873 33-1 103 6273042 30-23 95 4-18 15 6390566 13-54 4~ 

6272874 30-29 97 6273044 31-20 99 6315650 3-75 9 6390567 13-28 4~ 

31-21 99 6273045 31-14 99 6315651 3-77 9 6390572 1-6 
6272875 30-28 97 6273047 36-31 109 6315652 3-21 7 6390577 29-12 9~ 

30-48 97 6273048 30-58 97 6315656 3-123 11 6390579 3-121 11 
6272877 36-6 109 6273050 30-21 95 6315657 3-167 13 3-163 1~ 

36-40 109 6273051 30-19 95 6315658 3-60 7 6390585 14-12 51 
6272878 31-34 99 6273154 35-18 107 6315661 3-80 9 6390586 9-2 2~ 

6272880 34-1 105 44-5 167 6384606 14-21 51 6390587 13-50 4~ 

35-1 107 6273157 44-2 163 6384608 14-22 51 6390612 26-12A 8~ 

6272881 31-24 99 6273159 44-1 161 6384609 7-7 25 6390616 3-159 1~ 

6272885 30-52 97 6273161 44-6 167 8-5 27 23-7 6~ 

6272886 30-55A 97 6273162 44-3 165 14- 51 24-7 7f 
31-15 99 6273163 30-4 95 6390122 23-32A 69 6460001 4-73 H 
33-30 103 6273164 30-10 95 24-30A 75 6460002 4-69 H 
35-14 107 6273165 30-18 95 6390309 24-46 75 6460003 4-71 H 
36-24 109 6273166 30-11 95 6390310 41-16 129 6460004 4-27 H 
36-42 109 6273167 30-7 95 42-32 137 21-27 6~ 

36-43 109 6273168 30-13 95 43-23 151 22-27 6j 
36-44 109 6273169 30-72 97 45- 169 6460007 18-2 5! 

6272889 37-2 111 6273174 36-3 109 6390354 4-50 17 6460010 4-8 1 ! 
6272890 37-3 111 6273175 30-12 95 17- 57 6460011 4-19 1 ! 
6272891 37-10 111 6273189 36-15 109 39-10 119 6460016 4-31 1 ! 
6272892 37-5 111 6273196 37 -108 111 6390355 4-50 17 18- 5! 
6272895 37-9 111 6273197 37-10A 111 17- 57 6460017 18-2 5! 
6272897 37 -1 111 6315281 33-18 103 39-10 119 6460020 18-2 5! 
6272898 37-8 111 6315304 31-6 99 6390356 17-1 57 6460021 4-31 1 ! 
6272899 37-4 111 6315313 32-5 101 6390357 10 -1 33 18- 5! 
6272901 36-29 109 6315570 26-55 85 6390360 17-18 57 6460022 4-31 1 ~ 
6272902 30-558 97 27-32 87 6390362 4-24 15 18- 5! 
6272903 30-51 97 6315571 5-7 21 39-24 121 6460023 18-2 5! 

37- 111 6315586 23-44 69 6390527 3-103 9 6460025 4-31 1 ~ 
6272906 30-14 95 24-38 75 4-74 19 18- 5! 
6272910 34-2 105 25-32 79 6390529 41-4 129 6460026 18-2 5! 
6272911 33-2 103 6315587 23-45 69 42-54 139 6460037 4-70 1! 
6272912 33-3 103 24-39 75 43-14 149 6460039 17 -1 5 
6272913 30-36 97 25-33 79 46- 179 6460054 21 -1 6 
6272914 30-60 97 6315588 41-28 129 6390530 41-5 129 22-1 6 
6272915 30-67 97 42-38 137 42-34 137 6460055 21-1 6 
6272916 36-25 109 46- 179 43-46 155 22-1 6 
6272917 36-2 109 6315591 23-32 69 43-46 155 6460056 21-1 6 

36-28 109 24-30 75 46- 179 22-1 6 
6272918 33-5 103 25-24 79 6390531 3-40 7 6460057 21 -1 6 
6272919 33-7 103 6315595 9-17 29 4-39 15 22-1 6 
6273021 35-6 107 10-26 33 6390537 11-9A 37 6460058 21 -1 6 
6273022 35-7 107 6315614 3-104A 9 6390539 3-23 7 22-1 6 
6273023 30-1 95 6315620 23-81 71 6390541 12-2 43 6460059 21 -1 6 
6273026 36-38 109 6315622 45-77 177 6390543 42-57 143 22-1 6 
6273027 36-78 109 46-68 185 43-44 155 6460060 21-1 6 
6273028 36-7C 109 6315624 9-40 31 6390544 41-7 129 22-1 6 
6273029 36-70 109 6315641 3-20A 7 42-23 135 6460067 4-72 1 
6273030 33-22 103 4-21 15 46- 179 6460068 4-54 1 
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6460069 4-48 17 6460493 continued 6850769 11-39 41 80X2990 continued 
6460071 4-41 17 25-10 79 11-43 41 24-65 77 

39-22 121 68X8075 11 -1 37 6850771 11-40 41 25-55 81 
6460072 10-19 33 68X8110 24-25 75 6850772 11-42 41 80X3015 23-67 71 

39-23 121 68X8125 11 -25A 39 6850773 7-16 25 23-84 73 
6460073 19-10 61 12-9 43 8 -11 27 24-64 77 
6460079 10-11 33 45- 169 11-36 41 25-54 81 
6460080 19-8 61 46- 179 6850774 7-17 25 8169836 41-37A 13·1 
6460084 1-17 3 68X8666 45-73 177 8-12 27 82X4196 16-1 55 

6-9 23 46-66 185 11-35 41 82X4197 4-29 15 
42-49 139 68X8670 45-74 177 6850784 3-105 11 16- 55 

6460085 41-32A 131 46-67 185 41-31 131 39-88 117 
6460088 24-66 77 6841177 15-17 53 6850787 1-27 3 82X4198 3-117 11 

25-56 81 16-7 55 6850788 20-16 63 15- 53 
43-12 149 6846576 1-49 3 6850791 20-7 63 82X4204 11-25 39 

6460089 24-57 77 6850636 23-95 73 6850792 39-35 123 82X4205 11-25 39 
25-47 81 24-45 75 6850793 38-68 115 82X4211 3-71 9 
43-9 149 6850637 3-21 7 6850795 4-66 17 82X4212 3-63 9 

6460092 42-52 139 6850639 26-1 83 6850799 1 -18 3 82X4230 36-34 109 
43-57 157 6850640 26-3 83 6-10 23 82X4373 31-7 99 

6460095 24-84 77 6850641 41-53 131 6857785 3-104 9 82X4380 31 -11 99 
25-73 81 42-44 137 38-28 113 82X5453 3-35 7 

6460099 3-141 13 42-45 137 6857786 23-19 69 4-61A 17 
19-13 61 43-27 151 6857789 6-5 23 82X5458 3-88 9 

6460286 41-58 131 43-56 157 7-9 25 8476656 18-9 59 
45- 169 6850648 26-29 83 8-7 27 8492798 3-141 13 
46- 179 27-34 87 6857790 7-10 25 8492916 45-78 177 

6460287 41-57 131 6850649 38-6 113 8-8 27 8498864 3-162 13 
45- 169 6850652 38-17 113 6857795 20-3A 63 9-11 29 
46- 179 6850655 1 -12 3 6857796 11-48 41 8519255 23-38 69 

6460288 41-36 131 6-18 23 6857798 1-22 3 24-378 75 
45- 169 6850657 9-26 31 2-25 5 8519256 23-39 69 
46- 179 6850670 20-21 63 3-25 7 24-37C 75 

6460289 41-29 131 6850682 3-127 11 3-112 11 8519257 23-40 69 
46- 179 6850683 3-128 11 20-3 63 24-370 75 

6460290 39-19 121 6850685 45- 169 21-29 65 8532884 1-17 3 
46- 179 6850704 38-35 113 22-29 67 8544566 45-608 175 

6460291 39-15 121 6850707 7-18 25 24-18A 75 8576311 24-34A 75 
49- . 179 8-10 27 25-15 79 8576373 46-69 185 

6460292 39-14 121 11-37 41 6857800 1-2 3 8576615 46- 179 
46- 179 6850710 42-56 141 6-1 23 8576616 46- 179 

6460294 45- 169 43-59 157 6857816 41-56 131 8576617 46- 179 
6460295 45- 169 6850711 1-3 3 42-278 137 8576618 46- 179 
6460296 42-39 137 6850731 5-1 21 6857818 41-52 131 8576625 40-2 125 

46- 179 6850732 5-1 21 6857822 41-44 131 46- 179 
6460298 42-40 137 6850733 5-1 21 6857824 23-48 69 8576626 39-16 121 

45- 169 6850734 5-1 21 24-28 75 46- 179 
6460299 42-41 137 6850735 5-1 21 25-36 79 8576627 39-17 121 

45- 169 6850738 3-8 7 6857825 23-50 69 46- 179 
46- 179 38-9 113 24-29 75 8576628 39-18 121 

6460348 13-24 47 6850746 45- 169 25-37 79 46- 181 
6460461 2-13 5 6850748 3-96 9 6857830 3-23 7 8576636 18 -1 59 

21-12 65 6850750 38-43 115 7389544 3-132 11 8576638 19-1 61 
22-12 67 6850754 38-20 113 23-91 73 8576641 39-1 117 

6460485 24-13 75 45- 169 80X1164 21-36 65 46- 181 
25-5 79 6850763 39-13 121 22-36 67 8576642 19-7 61 

6460491 27-4 87 46- 179 80X1224 11-22 37 39-6 117 
28-1 91 6850765 38-24 113 80X2990 23-68 71 46- 181 

6460493 24-19 75 6850768 11-46 41 23-85 73 8576643 19-7 61 
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8576643 continued 8577039 continued 
39-6 117 6- 23 
46- 181 8577040 6-15 23 

8576644 39-27 121 8673880 3-18 7 
46- 181 8673887 1-10 3 

8576645 19-12 61 8673888 1-9 3 
39-3 117 8673929 23-62 71 
46- 181 24-53 77 

8576646 6-14 23 25-44 81 
39-2 117 8673941 1-45 3 
46- 181 8673943 1-37 3 

8576649 18-8 59 8673944 1-44 3 
8576659 4-31 15 8673945 1-34 3 

18- 59 8673968 15-6 53 
8576660 40-1 125 8673969 1-14 3 
8576666 17-5 57 8673970 3-47 7 
8576668 4-16 15 8673975 23-74 71 
8576669 4-67 19 29- 93 
8576672 18-7 59 8673983 1-7 3 
8576673 16 -1 55 8673989 3-72 - 9 
8576674 2-1 5 8674000 11 -49 41 
8576675 4-25 15 8674012 45-68 175 

39-31 121 46-49 185 
40- 125 8674018 15-2 53 

8576676 2-30 5 16-6 55 
8576678 4-56 17 8674035 9-51 31 

19- 61 38-66 115 
39-8A 117 8674042 3--83 9 

8576686 39-20 121 8674057 20-30 63 
8576687 40-5 125 21-9 65 
8576689 4-59 17 8674058 20-30 63 
8576694 25-12 79 21-9 65 

43-3 147 22-9 67 
8576695 39-40 123 8674059 1-47 3 
8576696 2-27 5 2-6 5 
8576697 10-9 33 8674060 1-47 3 
8576700 4-3 15 2-6 5 

8- 27 8674061 1-48 3 
8576713 2-17 5 2-5 5 

21-25 65 8674062 1-48 3 
22-25 67 2-5 5 

8576714 4-46 17 8674063 26-9 83 
8576715 4-12A 15 8674064 12-7 43 
8577021 16-17 55 8674110 3-136 11 
8577030 2-7 5 8708473 26-5 83 
8577031 2-24 5 27-6 87 
8577032 21 -10 65 28-3 91 

22-10 67 8890970 45-52 175 
8577033 21-37 65 46-20 181 

22-37 67 8890975 45-70 175 
8577034 4-45 17 46-52 185 
8577035 17-2 57 
8577036 8-9 27 

10- 33 
10- 35 

8577037 4-56 17 
19- 61 
39-8A 117 

8577039 2-4 5 
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